
Administrative Package 
Cover Page 

This file contains the following documents:

1. Summary of application (in plain language)

English
Alternative Language (Spanish)

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a 
Permit)

English
Alternative Language (Spanish)

3. Application materials

Portada de Paquete 
Administrativo 

Este archivo contiene los siguientes documentos:

1. Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad 
propuesta

Inglés
Idioma alternativo (español)

2. Primer aviso (NORI, el Aviso de Recepción de Solicitud e Intención de 
Obtener un Permiso)

Inglés
Idioma alternativo (español)

3. Solicitud original



Plain Language Summary for Texas Pollutant Discharge 
Elimination System (TPDES) and Texas Land Application 

(TLAP) Permit Applications 

 

 

The following summary is provided for this pending water quality permit application 
being reviewed by the Texas Commission on Environmental Quality as required by 30 
TAC Chapter 39.  The information provided in this summary may change during the 
technical review of the application and is not a federal enforceable representation of the 
permit application. 

 

Generation Park Management District (CN604386060 ) operates Generation Park 
Management District West Wastewater Treatment Plant (RN104611942),. a  domestic 
wastewater treatment facility. The facility is located 13939 Lockwood Road, in 
Houston, Harris County, Texas 77044. 

This application is for a renewal to discharge at an annual average flow of 2,800,000 
gallons per day of treated domestic wastewater via Outfall 1 into Drainage Channel 
P127-00-00 and ultimately to Greens Bayou.   

Discharges from the facility are expected to contain Carbonaceous Biochemical Oxygen 
Demand (5-day)(CBOD5), total suspended solids (TSS), ammonia nitrogen (N-NH4), Total 
Copper, Total Kjeldahl Nitrogen, and E.coli. Additional potential pollutants are 
included in the Domestic Technical Report 1.0, Section 7. Pollutant Analysis of Treated 
Effluent and Domestic Worksheet 4.0 in the permit application package. Domestic 
wastewater is treated by activated sludge process with single stage nitrification. 

 

 



Resumen en lenguaje sencillo para las solicitudes de 
permisos del Sistema de Eliminación de Descargas 

Contaminantes de Texas (TPDES) y de la Solicitud de 
Tierras de Texas (TLAP) 

 

El siguiente resumen se proporciona para esta solicitud de permiso de calidad del agua 

pendiente que está siendo revisada por la Comisión de Calidad Ambiental de Texas 

según lo requerido por el Capítulo 39 del Código Administrativo de Texas 30. La 

información proporcionada en este resumen puede cambiar durante la revisión técnica 

de la solicitud y no es una representación ejecutiva fedérale de la solicitud de permiso. 

 

 

El Distrito de Gestión de Generation Park (CN604386060) opera la Planta de 

Tratamiento de Aguas Residuales del Distrito de Gestión de Generation Park Oeste 

(RN104611942), una instalación de tratamiento de aguas residuales domésticas. La 

instalación está ubicada en 13939 Lockwood Road, en Houston, Harris County, Texas 

77044. 

Esta solicitud es para una renovación para descargar a un flujo promedio anual de 

2,800,000 galones por día de aguas residuales domésticas tratadas a través del 

Desagüe 1 en el Canal de Drenaje P127-00-00 y, en última instancia, en Greens Bayou. 

Se espera que las descargas de la instalación contengan demanda bioquímica de 

oxígeno carbonoso (5 días) (CBOD5), sólidos suspendidos totales (TSS), nitrógeno 

amoniacal (N-NH4), cobre total, nitrógeno Kjeldahl total y E. coli. En la sección 7 del 

Informe Técnico Nacional 1.0 se incluyen contaminantes potenciales adicionales. 

Análisis de Contaminantes de Efluentes Tratados y Hoja de Trabajo Doméstico 4.0 en 

el paquete de solicitud de permisos. Las aguas residuales domésticas se tratan 

mediante un proceso de lodos activados con nitrificación de una sola etapa. 

 



 

 

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 

 

NOTICE OF RECEIPT OF APPLICATION AND 
INTENT TO OBTAIN WATER QUALITY PERMIT 

RENEWAL 

PERMIT NO. WQ0014625001 

APPLICATION. Generation Park Management District, 1300 Post Oak Boulevard, Suite 2400, 
Houston, Texas 77056, has applied to the Texas Commission on Environmental Quality 
(TCEQ) to renew Texas Pollutant Discharge Elimination System (TPDES) Permit No. 
WQ0014625001 (EPA I.D. No. TX0127981) to authorize the discharge of treated wastewater at 
a volume not to exceed an annual average flow of 2,800,000 gallons per day. The domestic 
wastewater facility is located at 13939 Lockwood Road, in the city of Houston, in Harris 
County, Texas 77044. The discharge route is from the plant site to a Harris County Flood 
Control District Ditch; thence to Greens Bayou Above Tidal. TCEQ received this application on 
August 30, 2024. The permit application will be available for viewing and copying at TCEQ 
Region 12 Office, reception area, 5425 Polk Street, Houston, Texas prior to the date this 
notice is published in the newspaper. The application, including any updates, and associated 
notices are available electronically at the following webpage: 
https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications. This 
link to an electronic map of the site or facility's general location is provided as a public 
courtesy and not part of the application or notice. For the exact location, refer to the 
application. 
https://gisweb.tceq.texas.gov/LocationMapper/?marker=-95.21361,29.923611&level=18  

ALTERNATIVE LANGUAGE NOTICE. Alternative language notice in Spanish is available at:  
https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications. 
El aviso de idioma alternativo en español está disponible en  
https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications. 
 
ADDITIONAL NOTICE. TCEQ’s Executive Director has determined the application is 
administratively complete and will conduct a technical review of the application. After 
technical review of the application is complete, the Executive Director may prepare a draft 
permit and will issue a preliminary decision on the application. Notice of the Application 
and Preliminary Decision will be published and mailed to those who are on the county-
wide mailing list and to those who are on the mailing list for this application. That notice 
will contain the deadline for submitting public comments. 

PUBLIC COMMENT / PUBLIC MEETING. You may submit public comments or request a 
public meeting on this application. The purpose of a public meeting is to provide the 
opportunity to submit comments or to ask questions about the application. TCEQ will hold a 
public meeting if the Executive Director determines that there is a significant degree of public 



 

interest in the application or if requested by a local legislator. A public meeting is not a 
contested case hearing. 

OPPORTUNITY FOR A CONTESTED CASE HEARING. After the deadline for submitting 
public comments, the Executive Director will consider all timely comments and prepare a 
response to all relevant and material, or significant public comments. Unless the application 
is directly referred for a contested case hearing, the response to comments, and the 
Executive Director’s decision on the application, will be mailed to everyone who 
submitted public comments and to those persons who are on the mailing list for this 
application. If comments are received, the mailing will also provide instructions for 
requesting reconsideration of the Executive Director’s decision and for requesting a 
contested case hearing. A contested case hearing is a legal proceeding similar to a civil trial 
in state district court.  

TO REQUEST A CONTESTED CASE HEARING, YOU MUST INCLUDE THE FOLLOWING ITEMS 
IN YOUR REQUEST: your name, address, phone number; applicant's name and proposed 
permit number; the location and distance of your property/activities relative to the 
proposed facility; a specific description of how you would be adversely affected by the 
facility in a way not common to the general public; a list of all disputed issues of fact that 
you submit during the comment period and, the statement "[I/we] request a contested 
case hearing." If the request for contested case hearing is filed on behalf of a group or 
association, the request must designate the group’s representative for receiving future 
correspondence; identify by name and physical address an individual member of the 
group who would be adversely affected by the proposed facility or activity; provide the 
information discussed above regarding the affected member’s location and distance from 
the facility or activity; explain how and why the member would be affected; and explain 
how the interests the group seeks to protect are relevant to the group’s purpose. 

Following the close of all applicable comment and request periods, the Executive Director will 
forward the application and any requests for reconsideration or for a contested case hearing 
to the TCEQ Commissioners for their consideration at a scheduled Commission meeting. 

The Commission may only grant a request for a contested case hearing on issues the 
requestor submitted in their timely comments that were not subsequently withdrawn. If a 
hearing is granted, the subject of a hearing will be limited to disputed issues of fact or 
mixed questions of fact and law relating to relevant and material water quality concerns 
submitted during the comment period.  

TCEQ may act on an application to renew a permit for discharge of wastewater without 
providing an opportunity for a contested case hearing if certain criteria are met.] 

MAILING LIST. If you submit public comments, a request for a contested case hearing or a 
reconsideration of the Executive Director’s decision, you will be added to the mailing list for 
this specific application to receive future public notices mailed by the Office of the Chief 
Clerk. In addition, you may request to be placed on: (1) the permanent mailing list for a 
specific applicant name and permit number; and/or (2) the mailing list for a specific county. 
If you wish to be placed on the permanent and/or the county mailing list, clearly specify 
which list(s) and send your request to TCEQ Office of the Chief Clerk at the address below. 



 

INFORMATION AVAILABLE ONLINE. For details about the status of the application, visit the 
Commissioners’ Integrated Database at www.tceq.texas.gov/goto/cid. Search the database 
using the permit number for this application, which is provided at the top of this notice. 

AGENCY CONTACTS AND INFORMATION. All public comments and requests must be 
submitted either electronically at https://www14.tceq.texas.gov/epic/eComment/, or in 
writing to the Texas Commission on Environmental Quality, Office of the Chief Clerk, MC-105, 
P.O. Box 13087, Austin, Texas 78711-3087. Please be aware that any contact information you 
provide, including your name, phone number, email address and physical address will 
become part of the agency’s public record. For more information about this permit 
application or the permitting process, please call the TCEQ Public Education Program, Toll 
Free, at 1-800-687-4040 or visit their website at www.tceq.texas.gov/goto/pep. Si desea 
información en Español, puede llamar al 1-800-687-4040. 

Further information may also be obtained from Generation Park Management District at the 
address stated above or by calling Mr. Vernon Webb II, P.E., District Engineer, IDS Engineering 
Group, at 832-590-7210. 

Issuance Date: October 11, 2024 

 



Comisión de Calidad Ambiental del Estado de Texas 
 

 

 

 

 

 

 

 

 

AVISO DE RECIBO DE LA SOLICITUD Y 
EL INTENTO DE OBTENER PERMISO PARA LA CALIDAD DEL AGUA 

RENOVACION 
  

PERMISO NO. WQ0014625001 
 

SOLICITUD. Generation Park Management District, 1300 Post Oak Boulevard, Suite 
2400, Houston, Texas 77056 ha solicitado a la Comisión de Calidad Ambiental del 
Estado de Texas (TCEQ) para renovar el Permiso No. WQ0014625001 (EPA I.D. No. 
TX0127981) del Sistema de Eliminación de Descargas de Contaminantes de Texas 
(TPDES) para autorizar la descarga de aguas residuales tratadas en un volumen que no 
sobrepasa un flujo promedio diario de 2,800,000 galones por día. La planta está 
ubicada 13939 Lockwood Road, Houston, en el Condado de Harris, Texas 77044. La ruta 
de descarga es desde el sitio de la planta hasta la zanja del Distrito de Control de 
Inundaciones del Condado de Harris; de allí a Greens Bayou por encima de la marea. La 
TCEQ recibió esta solicitud el 30 de Agosto de 2024. La solicitud para el permiso está 
disponible para leerla y copiarla en Oficina de la Región 12 de TCEQ, área de recepción, 
5424 Polk Street, Houston, Texas. La solicitud (cualquier actualización y aviso inclusive) 
está disponible electrónicamente en la siguiente página web: 
https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-
applications. Este enlace a un mapa electrónico de la ubicación general del sitio o de la 
instalación es proporcionado como una cortesía y no es parte de la solicitud o del aviso. 
Para la ubicación exacta, consulte la solicitud. 
https://gisweb.tceq.texas.gov/LocationMapper/?marker=-
95.21361,29.923611&level=18 
 
AVISO ADICIONAL. El Director Ejecutivo de la TCEQ ha determinado que la 
solicitud es administrativamente completa y conducirá una revisión técnica de la 
solicitud. Después de completar la revisión técnica, el Director Ejecutivo puede preparar 
un borrador del permiso y emitirá una Decisión Preliminar sobre la solicitud. El aviso 
de la solicitud y la decisión preliminar serán publicados y enviado a los que 
están en la lista de correo de las personas a lo largo del condado que desean 
recibir los avisos y los que están en la lista de correo que desean recibir 
avisos de esta solicitud. El aviso dará la fecha límite para someter 
comentarios públicos. 
 
COMENTARIO PUBLICO / REUNION PUBLICA. Usted puede presentar 

https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications
https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications
https://gisweb.tceq.texas.gov/LocationMapper/?marker=-95.21361,29.923611&level=18
https://gisweb.tceq.texas.gov/LocationMapper/?marker=-95.21361,29.923611&level=18


comentarios públicos o pedir una reunión pública sobre esta solicitud. El 
propósito de una reunión pública es dar la oportunidad de presentar comentarios o 
hacer preguntas acerca de la solicitud. La TCEQ realiza una reunión pública si el 
Director Ejecutivo determina que hay un grado de interés público suficiente en la 
solicitud o si un legislador local lo pide. Una reunión pública no es una audiencia 
administrativa de lo contencioso. 
 
OPORTUNIDAD DE UNA AUDIENCIA ADMINISTRATIVA DE LO 
CONTENCIOSO. Después del plazo para presentar comentarios públicos, el Director 
Ejecutivo considerará todos los comentarios apropiados y preparará una respuesta a 
todo los comentarios públicos esenciales, pertinentes, o significativos. A menos que la 
solicitud haya sido referida directamente a una audiencia administrativa de 
lo contencioso, la respuesta a los comentarios y la decisión del Director 
Ejecutivo sobre la solicitud serán enviados por correo a todos los que 
presentaron un comentario público y a las personas que están en la lista 
para recibir avisos sobre esta solicitud. Si se reciben comentarios, el aviso 
también proveerá instrucciones para pedir una reconsideración de la 
decisión del Director Ejecutivo y para pedir una audiencia administrativa 
de lo contencioso. Una audiencia administrativa de lo contencioso es un 
procedimiento legal similar a un procedimiento legal civil en un tribunal de distrito del 
estado.  
 
PARA SOLICITAR UNA AUDIENCIA DE CASO IMPUGNADO, USTED DEBE 
INCLUIR EN SU SOLICITUD LOS SIGUIENTES DATOS: su nombre, 
dirección, y número de teléfono; el nombre del solicitante y número del 
permiso; la ubicación y distancia de su propiedad/actividad con respecto a 
la instalación; una descripción específica de la forma cómo usted sería 
afectado adversamente por el sitio de una manera no común al público en 
general; una lista de todas las cuestiones de hecho en disputa que usted 
presente durante el período de comentarios; y la declaración 
"[Yo/nosotros] solicito/solicitamos una audiencia de caso impugnado". Si 
presenta la petición para una audiencia de caso impugnado de parte de un 
grupo o asociación, debe identificar una persona que representa al grupo 
para recibir correspondencia en el futuro; identificar el nombre y la 
dirección de un miembro del grupo que sería afectado adversamente por la 
planta o la actividad propuesta; proveer la información indicada 
anteriormente con respecto a la ubicación del miembro afectado y su 
distancia de la planta o actividad propuesta; explicar cómo y porqué el 
miembro sería afectado; y explicar cómo los intereses que el grupo desea 
proteger son pertinentes al propósito del grupo. 
 
Después del cierre de todos los períodos de comentarios y de petición que aplican, 
el Director Ejecutivo enviará la solicitud y cualquier petición para reconsideración 
o para una audiencia de caso impugnado a los Comisionados de la TCEQ para su 
consideración durante una reunión programada de la Comisión. La Comisión sólo 
puede conceder una solicitud de una audiencia de caso impugnado sobre los temas 
que el solicitante haya presentado en sus comentarios oportunos que no fueron 
retirados posteriormente. Si se concede una audiencia, el tema de la audiencia 



estará limitado a cuestiones de hecho en disputa o cuestiones mixtas de hecho y de 
derecho relacionadas a intereses pertinentes y materiales de calidad del agua que 

se hayan presentado durante el período de comentarios. Si ciertos criterios se 
cumplen, la TCEQ puede actuar sobre una solicitud para renovar un 
permiso sin proveer una oportunidad de una audiencia administrativa de lo 
contencioso.  
 
LISTA DE CORREO. Si somete comentarios públicos, un pedido para una audiencia 
administrativa de lo contencioso o una reconsideración de la decisión del Director 
Ejecutivo, la Oficina del Secretario Principal enviará por correo los avisos públicos en 
relación con la solicitud. Ademas, puede pedir que la TCEQ ponga su nombre en una or 
mas de las listas correos siguientes (1) la lista de correo permanente para recibir los 
avisos de el solicitante indicado por nombre y número del permiso específico y/o (2) la 
lista de correo de todas las solicitudes en un condado especifico. Si desea que se agrega 
su nombre en una de las listas designe cual lista(s) y envia por correo su pedido a la 
Oficina del Secretario Principal de la TCEQ. 
 
CONTACTOS E INFORMACIÓN DE LA TCEQ. Todos los comentarios 
escritos del público y los para pedidos una reunión deben ser presentados a 
la Oficina del Secretario Principal, MC 105, TCEQ, P.O. Box 13087, Austin, 
TX 78711-3087 o por el internet at www.tceq.texas.gov/about/comments.html. 
Tenga en cuenta que cualquier información personal que usted proporcione, incluyendo 
su nombre, número de teléfono, dirección de correo electrónico y dirección física 
pasarán a formar parte del registro público de la Agencia. Si necesita más información 
en Español sobre esta solicitud para un permiso o el proceso del permiso, por favor 
llame a El Programa de Educación Pública de la TCEQ, sin cobro, al 1-800-687-4040. 
La información general sobre la TCEQ puede ser encontrada en nuestro sitio de la red: 
www.tceq.texas.gov. 
 
También se puede obtener información adicional del Generation Park Management 
District a la dirección indicada arriba o llamando a Mr. Vernon Webb, II, P.E., Ingeniero 
de Distrito, IDS Engineering Group al 832-590-7210.  
 
Fecha de emisión 11 de octubre de 2024 
 

http://www.tceq.texas.gov/about/comments.html
http://www.tceq.texas.gov/


 

 
 
 
 
 
 
 
 

13430 Northwest Freeway, Suite 700, Houston, Texas 77040 

TBPE F-2726 | TBPLS 10110700 & 10110704 

t 713.462.3178 

idseg.com 

 

 

 
 
 
DOMESTIC WASTEWATER PERMIT  
RENEWAL APPLICATION – 
ELECTRONIC COPY 
 
 
Texas Commission on Environmental Quality 
 

 
 

Generation Park Management District 
 

 
 
IDS Project No. 1339-012-03 
 

 
 
August 2024 

 
 

 

 
 



TABLE OF CONTENTS 

 

Checklist 

Administrative Report 1.0 

Checklist of Common Deficiencies 

Attachment No. 1 – Core Data Form 

Attachment No. 2 – Plain Language Summary 

Attachment No. 3 – USGS Topographic Map 

Attachment No. 4 – Landowners Map – N/A 

Attachment No. 5 – SPIF  

Attachment No. 6 – Copy of Payment Voucher 

Technical Report 1.0 

Worksheet 2.0: Receiving Waters 

Worksheet 2.1: Stream Physical Characteristics 

Worksheet 4.0: Pollutant Analysis Requirements 

Worksheet 6.0: Industrial Waste Contribution 

Attachment No. 8 – Treatment Process 

Attachment No. 9 – Treatment Units 

Attachment No. 10 – Process Flow Diagrams 

Attachment No. 11 – Site Drawing 

Attachment No. 12 – TCEQ Approval Letter 

Attachment No. 13 – Lab Results 

Attachment No. 14 – Wastewater Treatment Capacity Lease Agreement between Generation Park 

Management District and the City of Houston, Texas 



TCEQ-10053 (01/09/2024) Domestic Wastewater Permit Application Administrative Report Page 1 of 17 

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 

DOMESTIC WASTEWATER PERMIT APPLICATION 
CHECKLIST 

Complete and submit this checklist with the application. 

APPLICANT NAME: Generation Park Management District 

PERMIT NUMBER (If new, leave blank): WQ00 014625001 

Indicate if each of the following items is included in your application. 

 

Administrative Report 1.0 ☒   ☐    

Administrative Report 1.1 ☐   ☒    

SPIF ☒   ☐    

Core Data Form ☒   ☐    

Public Involvement Plan Form ☐   ☒    

Technical Report 1.0 ☒   ☐    

Technical Report 1.1 ☐   ☒    

Worksheet 2.0 ☒   ☐    

Worksheet 2.1 ☒   ☐    

Worksheet 3.0 ☐   ☒    

Worksheet 3.1 ☐   ☒    

Worksheet 3.2 ☐   ☒    

Worksheet 3.3 ☐   ☒    

Worksheet 4.0 ☒   ☐    

Worksheet 5.0 ☐   ☒    

Worksheet 6.0 ☒   ☐    

Worksheet 7.0 ☐   ☒    

Original USGS Map ☒   ☐    

Affected Landowners Map ☐   ☒    

Landowner Disk or Labels ☐   ☒    

Buffer Zone Map ☐   ☒    

Flow Diagram ☒   ☐    

Site Drawing ☒   ☐    

Original Photographs ☐   ☒    

Design Calculations ☐   ☒    

Solids Management Plan ☐   ☒    

Water Balance ☐   ☒    

 

 

For TCEQ Use Only 

Segment Number ___________________________________County ______________________ 
Expiration Date _____________________________________Region______________________ 
Permit Number ___________________________________________________ 
  

Y N Y N 



TCEQ-10053 (01/09/2024) Domestic Wastewater Permit Application Administrative Report Page 2 of 17 

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 

DOMESTIC WASTEWATER PERMIT APPLICATION 
ADMINISTRATIVE REPORT 1.0 

For any questions about this form, please contact the Applications Review and Processing 
Team at 512-239-4671. 

Section 1. Application Fees (Instructions Page 26) 

Indicate the amount submitted for the application fee (check only one). 

Flow New/Major Amendment Renewal 

<0.05 MGD $350.00 ☐    $315.00 ☐    
≥0.05 but <0.10 MGD $550.00 ☐    $515.00 ☐    
≥0.10 but <0.25 MGD $850.00 ☐    $815.00 ☐    
≥0.25 but <0.50 MGD $1,250.00 ☐    $1,215.00 ☐    
≥0.50 but <1.0 MGD $1,650.00 ☐    $1,615.00 ☐    
≥1.0 MGD $2,050.00 ☐    $2,015.00 ☒    

Minor Amendment (for any flow) $150.00 ☐     

Payment Information: 

Mailed Check/Money Order Number: Click to enter text. 

Check/Money Order Amount: Click to enter text. 

Name Printed on Check: Click to enter text. 

EPAY Voucher Number: 719475/719476 

 Copy of Payment Voucher enclosed?  Yes ☒   

Section 2. Type of Application (Instructions Page 26) 

a. Check the box next to the appropriate authorization type. 

☒   Publicly-Owned Domestic Wastewater 

☐   Privately-Owned Domestic Wastewater 

☐   Conventional Wastewater Treatment 

b. Check the box next to the appropriate facility status. 

☒   Active ☐   Inactive  



TCEQ-10053 (01/09/2024) Domestic Wastewater Permit Application Administrative Report Page 3 of 17 

c. Check the box next to the appropriate permit type. 

☒   TPDES Permit 

☐   TLAP 

☐   TPDES Permit with TLAP component 

☐   Subsurface Area Drip Dispersal System (SADDS) 

d. Check the box next to the appropriate application type 

☐   New 

☐   Major Amendment with Renewal ☒   Minor Amendment with Renewal  

☐   Major Amendment without Renewal ☐   Minor Amendment without Renewal  

☐   Renewal without changes ☐   Minor Modification of permit  

e. For amendments or modifications, describe the proposed changes: The proposed amendment 
adds a Proposed Interim Phase, operating at 0.7 MGD. 

f. For existing permits: 

Permit Number: WQ00 14625001 

EPA I.D. (TPDES only): TX 0127981 

Expiration Date: March 3, 2025 

Section 3. Facility Owner (Applicant) and Co-Applicant Information 
(Instructions Page 26) 

A. The owner of the facility must apply for the permit. 

What is the Legal Name of the entity (applicant) applying for this permit? 

Generation Park Management District  

(The legal name must be spelled exactly as filed with the Texas Secretary of State, County, or in 
the legal documents forming the entity.) 

If the applicant is currently a customer with the TCEQ, what is the Customer Number (CN)? 
You may search for your CN on the TCEQ website at http://www15.tceq.texas.gov/crpub/ 

CN: 604386060 

What is the name and title of the person signing the application? The person must be an 
executive official meeting signatory requirements in 30 TAC § 305.44. 

Prefix: Mr. Last Name, First Name: Deboben III, John R.  

Title: Board Vice President Credential: Click to enter text. 

B. Co-applicant information. Complete this section only if another person or entity is required 
to apply as a co-permittee. 

What is the Legal Name of the co-applicant applying for this permit? 

N/A  

(The legal name must be spelled exactly as filed with the TX SOS, with the County, or in the 

http://www15.tceq.texas.gov/crpub/index.cfm?fuseaction=cust.CustSearch


TCEQ-10053 (01/09/2024) Domestic Wastewater Permit Application Administrative Report Page 4 of 17 

legal documents forming the entity.) 

If the co-applicant is currently a customer with the TCEQ, what is the Customer Number (CN)? 
You may search for your CN on the TCEQ website at: http://www15.tceq.texas.gov/crpub/ 

CN: N/A 

What is the name and title of the person signing the application? The person must be an 
executive official meeting signatory requirements in 30 TAC § 305.44. 

Prefix: N/A Last Name, First Name: N/A 

Title: N/A Credential: N/A 

Provide a brief description of the need for a co-permittee: N/A 

C. Core Data Form  

Complete the Core Data Form for each customer and include as an attachment. If the 
customer type selected on the Core Data Form is Individual, complete Attachment 1 of 
Administrative Report 1.0. N/A 

Section 4. Application Contact Information (Instructions Page 27) 

This is the person(s) TCEQ will contact if additional information is needed about this 
application. Provide a contact for administrative questions and technical questions. 

A. Prefix: Mr. Last Name, First Name: Webb II, Vernon 

Title: District Engineer Credential: P.E. 

Organization Name: IDS Engineering Group 

Mailing Address: 13430 Northwest Fwy, Ste 700 City, State, Zip Code: Houston, TX 77040 

Phone No.: 832-590-7210  E-mail Address: vwebb@idseg.com 

Check one or both: ☒    Administrative Contact  ☒    Technical Contact 

B. Prefix: Mr. Last Name, First Name: Ringold, Daniel 

Title: District Attorney Credential: Click to enter text. 

Organization Name: Schwartz, Page & Harding, L.L.P. 

Mailing Address: 1300 Post Oak Blvd, Ste. 2400 City, State, Zip Code: Houston, TX 77056 

Phone No.: 713-623-4531  E-mail Address: dringold@sphllp.com 

Check one or both: ☒    Administrative Contact  ☐    Technical Contact 

Section 5. Permit Contact Information (Instructions Page 27) 

Provide the names and contact information for two individuals that can be contacted 
throughout the permit term. 

A. Prefix: Mr. Last Name, First Name: Neuhaus, Charles W. 

Title: Board President Credential: Click to enter text. 

Organization Name: c/o Schwartz, Page & Harding, L.L.P. 

Mailing Address: 1300 Post Oak Blvd, Suite 2400 City, State, Zip Code: Houston, TX 77056 

http://www15.tceq.texas.gov/crpub/


TCEQ-10053 (01/09/2024) Domestic Wastewater Permit Application Administrative Report Page 5 of 17 

Phone No.: (713) 623-4531  E-mail Address: Click to enter text. 

B. Prefix: Mr. Last Name, First Name: Deboben III, John R.  

Title: Vice President Credential: Click to enter text. 

Organization Name: c/o Schwartz, Page & Harding, L.L.P. 

Mailing Address: 1300 Post Oak Blvd, Suite 2400 City, State, Zip Code: Houston, TX 77056 

Phone No.: (713) 623-4531  E-mail Address: Click to enter text. 

Section 6. Billing Contact Information (Instructions Page 27) 

The permittee is responsible for paying the annual fee. The annual fee will be assessed to 

permits in effect on September 1 of each year. The TCEQ will send a bill to the 
address provided in this section. The permittee is responsible for terminating the permit 
when it is no longer needed (using form TCEQ-20029). 

Prefix: Ms. Last Name, First Name: Colondres, Cynthia 

Title: District Bookkeeper Credential: Click to enter text. 

Organization Name: Municipal Accounts & Consulting, L.P. 

Mailing Address: 1281 Brittmoore Rd.  City, State, Zip Code: Houston, TX 77043 

Phone No.: (713) 623-4539  E-mail Address: ccolondres@municipalaccounts.com 

Section 7. DMR/MER Contact Information (Instructions Page 27) 

Provide the name and complete mailing address of the person delegated to receive and 
submit Discharge Monitoring Reports (DMR) (EPA 3320-1) or maintain Monthly Effluent 
Reports (MER). 

Prefix:Ms. Last Name, First Name: Chapa, Vanessa 

Title: Compliance Manager Credential: Click to enter text. 

Organization Name: Inframark 

Mailing Address: 2002 W. Grand Parkway N, Ste 100 City, State, Zip Code: Katy, TX 77449 

Phone No.: (281) 877-2612  E-mail Address: vanessa.chapa@inframark.com 

Section 8. Public Notice Information (Instructions Page 27) 

A. Individual Publishing the Notices 

Prefix: Ms.  Last Name, First Name: Riley, Vonda 

Title:Administrative Assistant Credential: Click to enter text. 

Organization Name: IDS Engineering Group 

Mailing Address: 13430 Northwest Fwy, Ste 700 City, State, Zip Code: Houston, TX 77040 

Phone No.: (713) 462-3178  E-mail Address: vriley@idseg.com 



TCEQ-10053 (01/09/2024) Domestic Wastewater Permit Application Administrative Report Page 6 of 17 

B. Method for Receiving Notice of Receipt and Intent to Obtain a Water Quality Permit 
Package 

Indicate by a check mark the preferred method for receiving the first notice and instructions: 

☒   E-mail Address 

☐   Fax 

☐   Regular Mail 

C. Contact permit to be listed in the Notices 

Prefix: Mr. Last Name, First Name: Webb II, Vernon 

Title: District Engineer Credential: P.E. 

Organization Name: IDS Engineering Group 

Mailing Address: 13430 Northwest Fwy, Ste 700 City, State, Zip Code: Houston, TX 77040 

Phone No.: (832) 590-7210  E-mail Address: vwebb@idseg.com 

D. Public Viewing Information 

If the facility or outfall is located in more than one county, a public viewing place for each 
county must be provided. 

Public building name: TCEQ Region 12 Office 

Location within the building: Reception Area 

Physical Address of Building: 5425 Polk Street 

City: Houston County: Harris 

Contact (Last Name, First Name): N/A 

Phone No.: (713) 767-3500 Ext.: Click to enter text. 

E. Bilingual Notice Requirements 

This information is required for new, major amendment, minor amendment or minor 
modification, and renewal applications.  

This section of the application is only used to determine if alternative language notices will 
be needed. Complete instructions on publishing the alternative language notices will be in 
your public notice package. 

Please call the bilingual/ESL coordinator at the nearest elementary and middle schools and 
obtain the following information to determine whether an alternative language notices are 
required. 

1. Is a bilingual education program required by the Texas Education Code at the elementary 
or middle school nearest to the facility or proposed facility? 

☒   Yes ☐   No 

If no, publication of an alternative language notice is not required; skip to Section 9 
below. 

2. Are the students who attend either the elementary school or the middle school enrolled in 
a bilingual education program at that school? 

☐   Yes ☐   No 



TCEQ-10053 (01/09/2024) Domestic Wastewater Permit Application Administrative Report Page 7 of 17 

3. Do the students at these schools attend a bilingual education program at another 
location? 

☐   Yes ☐   No 

4. Would the school be required to provide a bilingual education program but the school has 
waived out of this requirement under 19 TAC §89.1205(g)? 

☐   Yes ☐   No 

5. If the answer is yes to question 1, 2, 3, or 4, public notices in an alternative language are 
required. Which language is required by the bilingual program? Spanish 

F. Plain Language Summary Template 

Complete the Plain Language Summary (TCEQ Form 20972) and include as an attachment. 

Attachment: Attachment 2 

G. Public Involvement Plan Form 

Complete the Public Involvement Plan Form (TCEQ Form 20960) for each application for a 
new permit or major amendment to a permit and include as an attachment.  

Attachment: N/A 

Section 9. Regulated Entity and Permitted Site Information (Instructions 
Page 29) 

A. If the site is currently regulated by TCEQ, provide the Regulated Entity Number (RN) issued to 
this site. RN 104611942 

Search the TCEQ’s Central Registry at http://www15.tceq.texas.gov/crpub/ to determine if 
the site is currently regulated by TCEQ.  

B. Name of project or site (the name known by the community where located): 

Generation Park Management District West Wastewater Treatment Plant 

C. Owner of treatment facility: Generation Park Management District 

Ownership of Facility: ☒   Public ☐   Private ☐   Both ☐   Federal  

D. Owner of land where treatment facility is or will be: 

Prefix: N/A Last Name, First Name: Generation Park Management District 

Title: Click to enter text. Credential: Click to enter text. 

Organization Name: c/o Schwartz, Page & Harding, L.L.P. 

Mailing Address: 1300 Post Oak Blvd, Ste 2400 City, State, Zip Code: Houston, TX 77056 

Phone No.: (713) 623-4531  E-mail Address: N/A 

If the landowner is not the same person as the facility owner or co-applicant, attach a lease 
agreement or deed recorded easement. See instructions. 

Attachment: N/A 

http://www15.tceq.texas.gov/crpub/index.cfm?fuseaction=regent.RNSearch


TCEQ-10053 (01/09/2024) Domestic Wastewater Permit Application Administrative Report Page 8 of 17 

E. Owner of effluent disposal site: 

Prefix: N/A Last Name, First Name: N/A 

Title: N/A Credential: N/A 

Organization Name: N/A 

Mailing Address: N/A City, State, Zip Code: N/A 

Phone No.: N/A  E-mail Address: N/A 

If the landowner is not the same person as the facility owner or co-applicant, attach a lease 
agreement or deed recorded easement. See instructions. 

Attachment: N/A 

F. Owner sewage sludge disposal site (if authorization is requested for sludge disposal on 
property owned or controlled by the applicant):: 

Prefix: N/A Last Name, First Name: N/A 

Title: N/A Credential: N/A 

Organization Name: N/A 

Mailing Address: N/A City, State, Zip Code: N/A 

Phone No.: N/A  E-mail Address: N/A 

If the landowner is not the same person as the facility owner or co-applicant, attach a lease 
agreement or deed recorded easement. See instructions. 

Attachment: N/A 

Section 10. TPDES Discharge Information (Instructions Page 31) 

A. Is the wastewater treatment facility location in the existing permit accurate?  

☒   Yes ☐   No 

If no, or a new permit application, please give an accurate description: 
N/A 

B. Are the point(s) of discharge and the discharge route(s) in the existing permit correct? 

☒   Yes ☐   No 

If no, or a new or amendment permit application, provide an accurate description of the 
point of discharge and the discharge route to the nearest classified segment as defined in 30 
TAC Chapter 307:  

N/A 

City nearest the outfall(s): Houston 

County in which the outfalls(s) is/are located: Harris 

C. Is or will the treated wastewater discharge to a city, county, or state highway right-of-way, or 
a flood control district drainage ditch? 

☐   Yes ☒   No 



TCEQ-10053 (01/09/2024) Domestic Wastewater Permit Application Administrative Report Page 9 of 17 

If yes, indicate by a check mark if: 

☐   Authorization granted ☐   Authorization pending 

For new and amendment applications, provide copies of letters that show proof of contact 
and the approval letter upon receipt. 

Attachment: N/A 

D. For all applications involving an average daily discharge of 5 MGD or more, provide the 
names of all counties located within 100 statute miles downstream of the point(s) of 
discharge: N/A 

Section 11. TLAP Disposal Information (Instructions Page 32) 

A. For TLAPs, is the location of the effluent disposal site in the existing permit accurate?  

☐   Yes ☐   No 

If no, or a new or amendment permit application, provide an accurate description of the 
disposal site location:  

N/A 

B. City nearest the disposal site: N/A 

C. County in which the disposal site is located: N/A 

D. For TLAPs, describe the routing of effluent from the treatment facility to the disposal site:  

N/A 

E. For TLAPs, please identify the nearest watercourse to the disposal site to which rainfall 
runoff might flow if not contained: N/A 

Section 12. Miscellaneous Information (Instructions Page 32) 

A. Is the facility located on or does the treated effluent cross American Indian Land? 

☐   Yes ☒   No 

B. If the existing permit contains an onsite sludge disposal authorization, is the location of the 
sewage sludge disposal site in the existing permit accurate?  

☐  Yes ☐  No  ☒  Not Applicable  

If No, or if a new onsite sludge disposal authorization is being requested in this permit 
application, provide an accurate location description of the sewage sludge disposal site. 

N/A 



TCEQ-10053 (01/09/2024) Domestic Wastewater Permit Application Administrative Report Page 10 of 17 

C. Did any person formerly employed by the TCEQ represent your company and get paid for 
service regarding this application? 

☐   Yes ☒   No 

If yes, list each person formerly employed by the TCEQ who represented your company and 
was paid for service regarding the application: N/A 

D. Do you owe any fees to the TCEQ? 

☐   Yes ☒   No 

If yes, provide the following information: 

Account number: N/A 

Amount past due: N/A 

E. Do you owe any penalties to the TCEQ? 

☐   Yes ☒   No 

If yes, please provide the following information: 

Enforcement order number: N/A 

Amount past due: N/A 

Section 13. Attachments (Instructions Page 33) 

Indicate which attachments are included with the Administrative Report. Check all that apply: 

☐   Lease agreement or deed recorded easement, if the land where the treatment facility is 
located or the effluent disposal site are not owned by the applicant or co-applicant. 

☒   Original full-size USGS Topographic Map with the following information: 

• Applicant's property boundary 
• Treatment facility boundary 
• Labeled point of discharge for each discharge point (TPDES only) 
• Highlighted discharge route for each discharge point (TPDES only) 
• Onsite sewage sludge disposal site (if applicable) 
• Effluent disposal site boundaries (TLAP only) 
• New and future construction (if applicable) 
• 1 mile radius information 
• 3 miles downstream information (TPDES only) 
• All ponds.  

☐   Attachment 1 for Individuals as co-applicants 

☒   Other Attachments. Please specify: Attachment 1 – Core Data Form; Attachment 2 – Plain 

Language Summary (English and Spanish), Attachment 3 – USGS Topographic Map, Attachment 5 – SPIF, 
Attachment 6 – Copy of Payment Voucher 

  





TCEQ-10053 (01/09/2024) Domestic Wastewater Permit Application Administrative Report Page 14 of 17 

DOMESTIC WASTEWATER PERMIT APPLICATION  

SUPPLEMENTAL PERMIT INFORMATION FORM (SPIF) 

This form applies to TPDES permit applications only. Complete and attach the Supplemental 
Permit information Form (SPIF) (TCEQ Form 20971). 

Attachment: Attachment 5 

 

  



TCEQ-10053 (01/09/2024) Domestic Wastewater Permit Application Administrative Report Page 17 of 17 

DOMESTIC WASTEWATER PERMIT APPLICATION 
CHECKLIST OF COMMON DEFICIENCIES 

Below is a list of common deficiencies found during the administrative review of domestic 
wastewater permit applications. To ensure the timely processing of this application, please 
review the items below and indicate by checking Yes that each item is complete and in 
accordance applicable rules at 30 TAC Chapters 21, 281, and 305. If an item is not required 
this application, indicate by checking N/A where appropriate. Please do not submit the 
application until the items below have been addressed. 

Core Data Form (TCEQ Form No. 10400) ☒   Yes 

(Required for all application types. Must be completed in its entirety and signed. 
Note: Form may be signed by applicant representative.) 

Correct and Current Industrial Wastewater Permit Application Forms ☒   Yes 

(TCEQ Form Nos. 10053 and 10054. Version dated 6/25/2018 or later.) 

Water Quality Permit Payment Submittal Form (Page 19) ☐   Yes 

(Original payment sent to TCEQ Revenue Section. See instructions for mailing address.) 

7.5 Minute USGS Quadrangle Topographic Map Attached ☒   Yes 

(Full-size map if seeking “New” permit.  
8 ½ x 11 acceptable for Renewals and Amendments) 

Current/Non-Expired, Executed Lease Agreement or Easement ☒   N/A ☐   Yes 

Landowners Map ☒   N/A ☐   Yes 

(See instructions for landowner requirements) 

Things to Know:  
• All the items shown on the map must be labeled. 
• The applicant’s complete property boundaries must be delineated which includes 

boundaries of contiguous property owned by the applicant. 
• The applicant cannot be its own adjacent landowner. You must identify the 

landowners immediately adjacent to their property, regardless of how far they are 
from the actual facility. 

• If the applicant’s property is adjacent to a road, creek, or stream, the landowners 
on the opposite side must be identified. Although the properties are not adjacent to 
applicant’s property boundary, they are considered potentially affected landowners. 
If the adjacent road is a divided highway as identified on the USGS topographic 
map, the applicant does not have to identify the landowners on the opposite side of 
the highway. 

Landowners Cross Reference List ☒   N/A ☐   Yes 

(See instructions for landowner requirements) 

Landowners Labels or USB Drive attached ☒   N/A ☐   Yes 

(See instructions for landowner requirements) 

Original signature per 30 TAC § 305.44 – Blue Ink Preferred ☒   Yes 

(If signature page is not signed by an elected official or principle executive officer,  
a copy of signature authority/delegation letter must be attached) 

Plain Language Summary ☒   Yes 

ABurns
Line

ABurns
Text Box
Domestic

ABurns
Text Box
TCEQ ePay Voucher Receipts are included, see Attachment No. 6



August 2024|Project # 1339-012-03   

  

 
ATTACHMENT NO.  1 

 
CORE DATA FORM 

  









August 2024|Project # 1339-012-03   

  

ATTACHMENT NO.  2 
 

PLAIN LANGUAGE SUMMARY 
(ENGLISH AND SPANISH)  



Plain Language Summary for Texas Pollutant Discharge 
Elimination System (TPDES) and Texas Land Application 

(TLAP) Permit Applications 

 

 

The following summary is provided for this pending water quality permit application 
being reviewed by the Texas Commission on Environmental Quality as required by 30 
TAC Chapter 39.  The information provided in this summary may change during the 
technical review of the application and is not a federal enforceable representation of the 
permit application. 

 

Generation Park Management District (CN604386060 ) operates Generation Park 
Management District West Wastewater Treatment Plant (RN104611942),. a  domestic 
wastewater treatment facility. The facility is located 13939 Lockwood Road, in 
Houston, Harris County, Texas 77044. 

This application is for a renewal to discharge at an annual average flow of 640,000 
gallons per day of treated domestic wastewater via Outfall 1 into HCFCD ditch P127-
00-00 and ultimately to Greens Bayou.   

Discharges from the facility are expected to contain Carbonaceous Biochemical Oxygen 
Demand (5-day)(CBOD5), total suspended solids (TSS), ammonia nitrogen (N-NH4), Total 
Copper, Total Kjeldahl Nitrogen, and E.coli. Additional potential pollutants are 
included in the Domestic Technical Report 1.0, Section 7. Pollutant Analysis of Treated 
Effluent and Domestic Worksheet 4.0 in the permit application package. Domestic 
wastewater is treated by activated sludge process with single stage nitrification. 

 

 



Resumen en lenguaje sencillo para las solicitudes de 
permisos del Sistema de Eliminación de Descargas 

Contaminantes de Texas (TPDES) y de la Solicitud de 
Tierras de Texas (TLAP) 

 

El siguiente resumen se proporciona para esta solicitud de permiso de calidad del agua 

pendiente que está siendo revisada por la Comisión de Calidad Ambiental de Texas 

según lo requerido por el Capítulo 39 del Código Administrativo de Texas 30. La 

información proporcionada en este resumen puede cambiar durante la revisión técnica 

de la solicitud y no es una representación ejecutiva fedérale de la solicitud de permiso. 

 

 

El Distrito de Gestión de Generation Park (CN604386060) opera la Planta de 

Tratamiento de Aguas Residuales del Distrito de Gestión de Generation Park Oeste 

(RN104611942), una instalación de tratamiento de aguas residuales domésticas. La 

instalación está ubicada en 13939 Lockwood Road, en Houston, Harris County, Texas 

77044. 

Esta solicitud es para una renovación para descargar a un flujo promedio anual de 

640,000 galones por día de aguas residuales domésticas tratadas a través del Desagüe 

1 en la zanja P127-00-00 de HCFCD y, finalmente, en Greens Bayou.   

Se espera que las descargas de la instalación contengan demanda bioquímica de 

oxígeno carbonoso (5 días) (CBOD5), sólidos suspendidos totales (TSS), nitrógeno 

amoniacal (N-NH4), cobre total, nitrógeno Kjeldahl total y E. coli. En la sección 7 del 

Informe Técnico Nacional 1.0 se incluyen contaminantes potenciales adicionales. 

Análisis de Contaminantes de Efluentes Tratados y Hoja de Trabajo Doméstico 4.0 en 

el paquete de solicitud de permisos. Las aguas residuales domésticas se tratan 

mediante un proceso de lodos activados con nitrificación de una sola etapa. 

 



August 2024|Project # 1339-012-03   

  

ATTACHMENT NO.  3 
 

USGS TOPOGRAPHIC MAP 



!(

0 2,000 4,000 6,000 8,0001,000
Feet

GENERATION PARK MANAGEMENT DISTRICT
1 inch = 2,000 feetPhone: 713-462-3178

Houston, Texas  77040
13430 NW. Freeway, Suite 700

\\houvgisdb1\Projects\1300\1339-012-03_GPMD_2024_WWTPPermitRenewal\Harmaston_USGS_22x29.mxd    Plotted: 8/23/2024  at  8:10:48 AM  by vtrevino

±

3 MILE
DOWNSTREAM

TREATMENT PLANT
PROPERTY BOUNDARY

POINT OF
DISCHARGE
(OUTFALL)

DISTRICT
BOUNDARY

USGS 7.5' QUADRANGLE MAP

1 Mile

DISCHARGE
ROUTE



 August 2024|Project # 1339-012-03   

  

ATTACHMENT NO.  4 
 

LANDOWNERS MAP 
 

N/A



 August 2024|Project # 1339-012-03   

  

ATTACHMENT NO.  5 
 

SUPPLEMENTAL PERMIT INFORMATION FORM (SPIF)



TCEQ-20971 (08/31/2023)  Page 1 of 3 
Wastewater Individual Permit Application, Supplemental Permit Information Form (SPIF) 

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 

SUPPLEMENTAL PERMIT INFORMATION FORM (SPIF) 

FOR AGENCIES REVIEWING DOMESTIC OR INDUSTRIAL 
TPDES WASTEWATER PERMIT APPLICATIONS 

 

This form applies to TPDES permit applications only. (Instructions, Page 53) 

Complete this form as a separate document. TCEQ will mail a copy to each agency as required by 
our agreement with EPA. If any of the items are not completely addressed or further information 
is needed, we will contact you to provide the information before issuing the permit. Address 
each item completely.  

Do not refer to your response to any item in the permit application form. Provide each 
attachment for this form separately from the Administrative Report of the application. The 
application will not be declared administratively complete without this SPIF form being 
completed in its entirety including all attachments. Questions or comments concerning this form 
may be directed to the Water Quality Division’s Application Review and Processing Team by 
email at WQ-ARPTeam@tceq.texas.gov or by phone at (512) 239-4671. 

The following applies to all applications: 

1. Permittee: Generation Park Management District 

Permit No. WQ00 14625001 EPA ID No. TX 0127981 

Address of the project (or a location description that includes street/highway, city/vicinity, 
and county): 

13939 Lockwood Road, Houston, TX 77044 

  

TCEQ USE ONLY: 

Application type:  Renewal  Major Amendment  Minor Amendment  New 

County:   Segment Number:   

Admin Complete Date:   

Agency Receiving SPIF: 

  Texas Historical Commission   U.S. Fish and Wildlife 

  Texas Parks and Wildlife Department   U.S. Army Corps of Engineers 

 

mailto:WQ-ARPTeam@tceq.texas.gov


TCEQ-20971 (08/31/2023)  Page 2 of 3 
Wastewater Individual Permit Application, Supplemental Permit Information Form (SPIF) 

Provide the name, address, phone and fax number of an individual that can be contacted to 
answer specific questions about the property. 

Prefix (Mr., Ms., Miss): Mr. 

First and Last Name: Vernon H. Webb, II 

Credential (P.E, P.G., Ph.D., etc.): P.E. 

Title: District Engineer 

Mailing Address: 13430 Northwest Freeway, Suite 700 

City, State, Zip Code: Houston, TX, 77040 

Phone No.: (713)462-3178 Ext.: Click here to enter text. Fax No.: Click here to enter text. 

E-mail Address: vwebb@idseg.com 

2. List the county in which the facility is located: Harris 

3. If the property is publicly owned and the owner is different than the permittee/applicant, 
please list the owner of the property. 
N/A 

4. Provide a description of the effluent discharge route. The discharge route must follow the flow 
of effluent from the point of discharge to the nearest major watercourse (from the point of 
discharge to a classified segment as defined in 30 TAC Chapter 307). If known, please identify 
the classified segment number.  

Drainage Channel P127-00-00; thence to Greens Bayou above Tidal Segment No. 1016 of the 
San Jacinto River Basin. 

5. Please provide a separate 7.5-minute USGS quadrangle map with the project boundaries 
plotted and a general location map showing the project area. Please highlight the discharge 
route from the point of discharge for a distance of one mile downstream. (This map is 
required in addition to the map in the administrative report). 

Provide original photographs of any structures 50 years or older on the property. 

Does your project involve any of the following? Check all that apply. 

☐   Proposed access roads, utility lines, construction easements 

☐   Visual effects that could damage or detract from a historic property’s integrity 

☐   Vibration effects during construction or as a result of project design 

☒   Additional phases of development that are planned for the future 

☐   Sealing caves, fractures, sinkholes, other karst features 



TCEQ-20971 (08/31/2023)  Page 3 of 3 
Wastewater Individual Permit Application, Supplemental Permit Information Form (SPIF) 

☒   Disturbance of vegetation or wetlands 

1. List proposed construction impact (surface acres to be impacted, depth of excavation, sealing 
of caves, or other karst features): 

There are no wetlands on site. Approximately 4 acres of the approximate 6.4-acre site is already 
cleared; the remaining site will be cleared for the final phase. Excavations will not exceed 
approximately 15 ft. No caves or karst features exist in the area.  

2. Describe existing disturbances, vegetation, and land use:  
Disturbance of vegetation in areas that have been previously disturbed. There are no 
wetlands on site. The site is an operational wastewater treatment plant and lift station, and 
the site is partially cleared. The site consists of both grass and wooded areas.  

THE FOLLOWING ITEMS APPLY ONLY TO APPLICATIONS FOR NEW TPDES PERMITS AND MAJOR 
AMENDMENTS TO TPDES PERMITS 

3. List construction dates of all buildings and structures on the property: 
N/A 

4. Provide a brief history of the property, and name of the architect/builder, if known. 
N/A 

 



!(

0 2,000 4,000 6,000 8,0001,000
Feet

GENERATION PARK MANAGEMENT DISTRICT
1 inch = 2,000 feet713.462.3178

Houston, Texas  77040
13430 NW. Freeway, Suite 700

\\houvgisdb1\Projects\1300\1339-012-03_GPMD_2024_WWTPPermitRenewal\Harmaston_USGS_22x29.mxd    Plotted: 8/23/2024  at  8:17:34 AM  by vtrevino

±

1 MILE
DOWNSTREAM

TREATMENT PLANT
PROPERTY BOUNDARY

POINT OF
DISCHARGE
(OUTFALL)

DISTRICT
BOUNDARY

USGS 7.5' QUADRANGLE MAP

1 Mile

DISCHARGE
ROUTE



 August 2024|Project # 1339-012-03   

  

ATTACHMENT NO.  6 
 

COPY OF PAYMENT VOUCHER 
  



Trace Number:
Date:
Payment Method:
ePay Actor:
TCEQ Amount:
Texas.gov Price::

Name:
Company:
Address:
Phone:

TCEQ ePay Receipt

Transaction Information

582EA000623693
08/30/2024 09:14 AM
CC - Authorization 0000030208
DEZARIE GILLAMAC
$2,015.00
$2,060.59*

* This service is provided by Texas.gov, the official website of Texas. The price of this service includes funds that support the
ongoing operations and enhancements of Texas.gov, which is provided by a third party in partnership with the State.

Payment Contact Information

LINDSEY WHATLEY
IDS ENGINEERING GROUP
13430 NORTHWEST FREEWAY, HOUSTON, TX 77040
713-462-3178

Cart Items

Voucher Fee Description AR Number Amount

719475 WW PERMIT - FACILITY WITH FLOW >= 1.0 MGD - RENEWAL $2,000.00

719476 30 TAC 305.53B WQ RENEWAL NOTIFICATION FEE $15.00

TCEQ Amount: $2,015.00



Voucher Number:
Trace Number:
Date:
Payment Method:
Voucher Amount:
Fee Type:

ePay Actor:

Name:
Company:
Address:
Phone:

Site Name:

Site Address:
Site Location:

Customer Name:
Customer Address:

Program Area ID:

TCEQ ePay Voucher Receipt

Transaction Information

719475
582EA000623693
08/30/2024 09:14 AM
CC - Authorization 0000030208
$2,000.00
WW PERMIT - FACILITY WITH FLOW >= 1.0 MGD - RENEWAL

DEZARIE GILLAMAC

Payment Contact Information

LINDSEY WHATLEY
IDS ENGINEERING GROUP
13430 NORTHWEST FREEWAY, HOUSTON, TX 77040
713-462-3178

Site Information

GENERATION PARK MANAGEMENT DISTRICT WEST WASTEWATER
TREATMENT PLANT

13939 LOCKWOOD RD, HOUSTON, TX 77044
LOCATED 13939 LOCKWOOD RD HOUSTON TX 77044

Customer Information

GENERATION PARK MANAGEMENT DISTRICT
1300 POST OAK BLVD SUITE 2400, HOUSTON, TX 77056

Other Information

0014625001



Voucher Number:
Trace Number:
Date:
Payment Method:
Voucher Amount:
Fee Type:

ePay Actor:

Name:
Company:
Address:
Phone:

TCEQ ePay Voucher Receipt

Transaction Information

719476
582EA000623693
08/30/2024 09:14 AM
CC - Authorization 0000030208
$15.00
30 TAC 305.53B WQ RENEWAL NOTIFICATION FEE

DEZARIE GILLAMAC

Payment Contact Information

LINDSEY WHATLEY
IDS ENGINEERING GROUP
13430 NORTHWEST FREEWAY, HOUSTON, TX 77040
713-462-3178



TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 1 of 67 

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 

DOMESTIC WASTEWATER PERMIT APPLICATION 
TECHNICAL REPORT 1.0 

For any questions about this form, please contact the Domestic Wastewater Permitting Team 
at 512-239-4671. 

The following information is required for all renewal, new, and amendment applications. 

Section 1. Permitted or Proposed Flows (Instructions Page 43) 

A. Existing/Interim I Phase 

Design Flow (MGD): 0.64 

2-Hr Peak Flow (MGD): 2.56 

Estimated construction start date: April 2022 

Estimated waste disposal start date: October 2024 

B. Interim II Phase 

Design Flow (MGD): 0.7 

2-Hr Peak Flow (MGD): 2.8 

Estimated construction start date: January 2026 

Estimated waste disposal start date: January 2027 

C. Final Phase 

Design Flow (MGD): 2.8 

2-Hr Peak Flow (MGD): 11.20 

Estimated construction start date: January 2029 

Estimated waste disposal start date: January 2030 

D. Current Operating Phase 

Provide the startup date of the facility: 10/7/2024 

Section 2. Treatment Process (Instructions Page 43) 

A. Current Operating Phase 

Provide a detailed description of the treatment process. Include the type of treatment 
plant, mode of operation, and all treatment units. Start with the plant’s head works and 



TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 2 of 67 

finish with the point of discharge. Include all sludge processing and drying units. If more 
than one phase exists or is proposed, a description of each phase must be provided.  

Attachment 8 

B. Treatment Units 

In Table 1.0(1), provide the treatment unit type, the number of units, and dimensions 
(length, width, depth) of each treatment unit, accounting for all phases of operation. 

Table 1.0(1) - Treatment Units 

Treatment Unit Type Number of Units Dimensions (L x W x D) 

Attachment 9   

   

   

   

   

   

C. Process Flow Diagram 

Provide flow diagrams for the existing facilities and each proposed phase of construction.  

Attachment: Attachment 10 

Section 3. Site Information and Drawing (Instructions Page 44) 

Provide the TPDES discharge outfall latitude and longitude. Enter N/A if not applicable. 

• Latitude: 29.923066 

• Longitude: -95.212732 

Provide the TLAP disposal site latitude and longitude. Enter N/A if not applicable. 

• Latitude: N/A 

• Longitude: N/A 

Provide a site drawing for the facility that shows the following: 

• The boundaries of the treatment facility; 

• The boundaries of the area served by the treatment facility; 

• If land disposal of effluent, the boundaries of the disposal site and all storage/holding 
ponds; and 

• If sludge disposal is authorized in the permit, the boundaries of the land application or 
disposal site. 

Attachment: Attachment 11 



TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 3 of 67 

Provide the name and a description of the area served by the treatment facility. 

The wastewater treatment plant will serve as much of Generation Park Management District as its 
capacity allows. District boundaries can be seen in Attachment 11. The treatment facility also treats 
contracted wastewater flow from the City of Houston’s Northeast Water Purification Plant 
(NEWPP), per agreement titled “Wastewater Treatment Capacity Lease Agreement…”, Attachment 
14.  

Collection System Information for wastewater TPDES permits only: Provide information for 
each uniquely owned collection system, existing and new, served by this facility, including 
satellite collection systems. Please see the instructions for a detailed explanation and 
examples. 

Collection System Information 

Collection System Name Owner Name Owner Type Population Served 

Generation Park West 
Collection System 

Generation Park 
Management 
District 

Publicly Owned 2,053 

  Choose an item.  

  Choose an item.  

  Choose an item.  

Section 4. Unbuilt Phases (Instructions Page 45) 

Is the application for a renewal of a permit that contains an unbuilt phase or phases? 

☒   Yes ☐   No 

If yes, does the existing permit contain a phase that has not been constructed within five 
years of being authorized by the TCEQ? 

☒   Yes ☐   No 

If yes, provide a detailed discussion regarding the continued need for the unbuilt phase. 
Failure to provide sufficient justification may result in the Executive Director 
recommending denial of the unbuilt phase or phases. 

The District contains many undeveloped tracts, which vary in intended use from industrial to 
commercial to multi-family developments. The final permit phase allows for future development 
until build-out. 

Section 5. Closure Plans (Instructions Page 45) 

Have any treatment units been taken out of service permanently, or will any units be taken 
out of service in the next five years? 



TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 4 of 67 

☒   Yes ☐   No 

If yes, was a closure plan submitted to the TCEQ? 

☐   Yes ☒   No 

If yes, provide a brief description of the closure and the date of plan approval. 

The interim 0.70 MGD phase will include the removal of treatment units. The estimated schedule 
is to construct this phase in 2026. However, this phase is development-driven and will not proceed 
until the expected influent flows require it. A closure plan will be prepared at that time. 

Section 6. Permit Specific Requirements (Instructions Page 45) 

For applicants with an existing permit, check the Other Requirements or Special 
Provisions of the permit. 

A. Summary transmittal 

Have plans and specifications been approved for the existing facilities and each proposed 
phase? 

☐   Yes ☒   No 

If yes, provide the date(s) of approval for each phase: See below. 

Provide information, including dates, on any actions taken to meet a requirement or 
provision pertaining to the submission of a summary transmittal letter. Provide a copy of 
an approval letter from the TCEQ, if applicable. 

Plans were approved on 4/27/2006 for Phase I (0.125 MGD), 5/8/2014 for Phase II (0.25 MGD), 
10/17/2017 for Phase III (0.375 MGD), and 5/25/2021 for Phase IV (0.64 MGD). See Attachment 
12 for the TCEQ Approval Letter for the 0.64 MGD phase. Plans and specifications for the 
proposed interim phase (0.70 MGD) and final phase have not been completed.  

B. Buffer zones 

Have the buffer zone requirements been met? 

☒   Yes ☐   No 

Provide information below, including dates, on any actions taken to meet the conditions of 
the buffer zone. If available, provide any new documentation relevant to maintaining the 
buffer zones. 

The buffer zone is split between on-site property and property that, by its nature, is restrictive of 
residential structures (Drainage Easements, Harris County Flood Control Drainage Easements, 
and Railroad Right-of-Way). 



TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 5 of 67 

C. Other actions required by the current permit 

Does the Other Requirements or Special Provisions section in the existing permit require 
submission of any other information or other required actions? Examples include 
Notification of Completion, progress reports, soil monitoring data, etc.  

☒   Yes ☐   No 

If yes, provide information below on the status of any actions taken to meet the 
conditions of an Other Requirement or Special Provision. 

Summary Transmittal Letter for the “Interim II” (0.64 MGD) Phase was submitted to TCEQ on 
4/6/2021. TCEQ was notified in writing 45 days prior to the completion of the “Interim II” (0.64 
MGD) facility, on 8/22/2024. The District has provided progress reports to the TCEQ on copper 
levels in the effluent. The District implemented a polymer addition system based on bench testing 
and full-scale plant testing that proved capable of treating the raw effluent so that the effluent 
copper levels meet the limits within the current permit.  

D. Grit and grease treatment  

1. Acceptance of grit and grease waste 

Does the facility have a grit and/or grease processing facility onsite that treats and 
decants or accepts transported loads of grit and grease waste that are discharged 
directly to the wastewater treatment plant prior to any treatment? 

☐   Yes ☒   No 

If No, stop here and continue with Subsection E. Stormwater Management. 

2. Grit and grease processing 

Describe below how the grit and grease waste is treated at the facility. In your 
description, include how and where the grit and grease is introduced to the treatment 
works and how it is separated or processed. Provide a flow diagram showing how grit 
and grease is processed at the facility. 

N/A 

3. Grit disposal 

Does the facility have a Municipal Solid Waste (MSW) registration or permit for grit 
disposal? 

☐   Yes ☒   No 

If No, contact the TCEQ Municipal Solid Waste team at 512-239-2335. Note: A 
registration or permit is required for grit disposal. Grit shall not be combined with 
treatment plant sludge. See the instruction booklet for additional information on grit 
disposal requirements and restrictions. 



TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 6 of 67 

Describe the method of grit disposal.  

N/A 

4. Grease and decanted liquid disposal 

Note: A registration or permit is required for grease disposal. Grease shall not be 
combined with treatment plant sludge. For more information, contact the TCEQ 
Municipal Solid Waste team at 512-239-2335. 

Describe how the decant and grease are treated and disposed of after grit separation. 

N/A 

E. Stormwater management 

1. Applicability  

Does the facility have a design flow of 1.0 MGD or greater in any phase?   

☒   Yes ☐   No 

Does the facility have an approved pretreatment program, under 40 CFR Part 403? 

☐   Yes ☒   No 

If no to both of the above, then skip to Subsection F, Other Wastes Received. 

2. MSGP coverage  

Is the stormwater runoff from the WWTP and dedicated lands for sewage disposal 
currently permitted under the TPDES Multi-Sector General Permit (MSGP), TXR050000? 

☐   Yes ☒   No 

If yes, please provide MSGP Authorization Number and skip to Subsection F, Other 
Wastes Received: 

TXR05 Click to enter text. or TXRNE Click to enter text. 

If no, do you intend to seek coverage under TXR050000? 

☐   Yes ☒   No 

3. Conditional exclusion 

Alternatively, do you intend to apply for a conditional exclusion from permitting based 
TXR050000 (Multi Sector General Permit) Part II B.2 or TXR050000 (Multi Sector 
General Permit) Part V, Sector T 3(b)? 

☐   Yes ☒   No 



TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 7 of 67 

If yes, please explain below then proceed to Subsection F, Other Wastes Received: 

N/A 

4. Existing coverage in individual permit 

Is your stormwater discharge currently permitted through this individual TPDES or 
TLAP permit? 

☐   Yes ☒   No 

If yes, provide a description of stormwater runoff management practices at the site 
that are authorized in the wastewater permit then skip to Subsection F, Other Wastes 
Received. 

N/A 

5. Zero stormwater discharge  

Do you intend to have no discharge of stormwater via use of evaporation or other 
means? 

☐   Yes ☒   No 

If yes, explain below then skip to Subsection F. Other Wastes Received.  

N/A 

Note: If there is a potential to discharge any stormwater to surface water in the state as 
the result of any storm event, then permit coverage is required under the MSGP or an 
individual discharge permit. This requirement applies to all areas of facilities with 
treatment plants or systems that treat, store, recycle, or reclaim domestic sewage, 
wastewater or sewage sludge (including dedicated lands for sewage sludge disposal 
located within the onsite property boundaries) that meet the applicability criteria of 
above. You have the option of obtaining coverage under the MSGP for direct 
discharges, (recommended), or obtaining coverage under this individual permit. 

6. Request for coverage in individual permit 

Are you requesting coverage of stormwater discharges associated with your treatment 
plant under this individual permit? 

☐   Yes ☒   No 

If yes, provide a description of stormwater runoff management practices at the site for 
which you are requesting authorization in this individual wastewater permit and 
describe whether you intend to comingle this discharge with your treated effluent or 
discharge it via a separate dedicated stormwater outfall. Please also indicate if you 



TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 8 of 67 

intend to divert stormwater to the treatment plant headworks and indirectly discharge 
it to water in the state. 

N/A 

Note: Direct stormwater discharges to waters in the state authorized through this 
individual permit will require the development and implementation of a stormwater 
pollution prevention plan (SWPPP) and will be subject to additional monitoring and 
reporting requirements. Indirect discharges of stormwater via headworks recycling will 
require compliance with all individual permit requirements including 2-hour peak flow 
limitations.  All stormwater discharge authorization requests will require additional 
information during the technical review of your application. 

F. Discharges to the Lake Houston Watershed 

Does the facility discharge in the Lake Houston watershed? 

☐   Yes ☒   No 

If yes, attach a Sewage Sludge Solids Management Plan. See Example 5 in the instructions. 
N/A 

G. Other wastes received including sludge from other WWTPs and septic waste 

1. Acceptance of sludge from other WWTPs 

Does or will the facility accept sludge from other treatment plants at the facility site? 

☐   Yes ☒   No 

If yes, attach sewage sludge solids management plan. See Example 5 of instructions. 

In addition, provide the date the plant started or is anticipated to start accepting 
sludge, an estimate of monthly sludge acceptance (gallons or millions of gallons), an 

estimate of the BOD5 concentration of the sludge, and the design BOD5 concentration 

of the influent from the collection system. Also note if this information has or has not 
changed since the last permit action. 

N/A 

Note: Permits that accept sludge from other wastewater treatment plants may be 
required to have influent flow and organic loading monitoring. 

2. Acceptance of septic waste 

Is the facility accepting or will it accept septic waste? 

☐   Yes ☒   No 

If yes, does the facility have a Type V processing unit?  

☐   Yes ☐   No 

If yes, does the unit have a Municipal Solid Waste permit? 

☐   Yes ☐   No 



TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 9 of 67 

If yes to any of the above, provide the date the plant started or is anticipated to start 
accepting septic waste, an estimate of monthly septic waste acceptance (gallons or 
millions of gallons), an estimate of the BOD5 concentration of the septic waste, and the 

design BOD5 concentration of the influent from the collection system. Also note if this 

information has or has not changed since the last permit action. 

N/A 

Note: Permits that accept sludge from other wastewater treatment plants may be 
required to have influent flow and organic loading monitoring. 

3. Acceptance of other wastes (not including septic, grease, grit, or RCRA, CERCLA or 
as discharged by IUs listed in Worksheet 6)   

Is or will the facility accept wastes that are not domestic in nature excluding the 
categories listed above? 

☐   Yes ☒   No 

If yes, provide the date that the plant started accepting the waste, an estimate how 
much waste is accepted on a monthly basis (gallons or millions of gallons), a 
description of the entities generating the waste, and any distinguishing chemical or 
other physical characteristic of the waste. Also note if this information has or has not 
changed since the last permit action. 

N/A 

Section 7. Pollutant Analysis of Treated Effluent (Instructions Page 
50) 

Is the facility in operation? 

☒   Yes ☐   No 

If no, this section is not applicable. Proceed to Section 8. 

If yes, provide effluent analysis data for the listed pollutants. Wastewater treatment 
facilities complete Table 1.0(2). Water treatment facilities discharging filter backwash water, 
complete Table 1.0(3). Provide copies of the laboratory results sheets. These tables are not 
applicable for a minor amendment without renewal. See the instructions for guidance. 

Note: The sample date must be within 1 year of application submission. 



TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 10 of 67 

Table1.0(2) – Pollutant Analysis for Wastewater Treatment Facilities 

Pollutant 
Average 
Conc. 

Max Conc. 
No. of 
Samples 

Sample 
Type 

Sample 
Date/Time 

CBOD5, mg/l <2.03U <2.03U 1 
compo-
site 

7/2/2024 
8:45 

Total Suspended 
Solids, mg/l 

3.05 3.05 1 
compo-
site 

7/2/2024 
8:45 

Ammonia Nitrogen, 
mg/l 

<0.0400U <0.0400U 1 
compo-
site 

7/2/2024 
8:45 

Nitrate Nitrogen, 
mg/l 

1.75 1.75 1 
compo-
site 

7/2/2024 
8:45 

Total Kjeldahl 
Nitrogen, mg/l 

<1.00U <1.00U 1 
compo-
site 

7/2/2024 
8:45 

Sulfate, mg/l 23.0 23.0 1 
compo-
site 

7/2/2024 
8:45 

Chloride, mg/l 12.7 12.7 1 
compo-
site 

7/2/2024 
8:45 

Total Phosphorus, 
mg/l 

0.242 0.242 1 
compo-
site 

7/2/2024 
8:45 

pH, standard units 7.55 7.55 1 grab 
7/2/2024 
8:45 

Dissolved Oxygen*, 
mg/l 

7.68 7.68 1 
compo-
site 

7/2/2024 
8:45 

Chlorine Residual, 
mg/l 

4.00 4.00 1 grab 
7/2/2024 
8:45 

E.coli (CFU/100ml) 
freshwater 

<1.00CQa,U 
(MPN/100mL) 

<1.00CQa,U 
(MPN/100mL) 

1 grab 
7/2/2024 
8:45 

Entercocci 
(CFU/100ml) 
saltwater 

<1.00U 
(MPN/100mL) 

<1.00U 
(MPN/100mL) 

1 grab 
7/2/2024 
8:45 

Total Dissolved 
Solids, mg/l 

370 370 1 
compo-
site 

7/2/2024 
8:45 

Electrical 
Conductivity, 
µmohs/cm, † 

671 671 1 
compo-
site 

7/2/2024 
8:45 

Oil & Grease, mg/l <5.00U <5.00U 1 grab 
7/2/2024 
8:45 

Alkalinity (CaCO3)*, 
mg/l  

86.9 86.9 1 
compo-
site 

7/2/2024 
8:45 

*TPDES permits only 
†TLAP permits only 



TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 11 of 67 

Table1.0(3) – Pollutant Analysis for Water Treatment Facilities 

Pollutant 
Average 
Conc. 

Max 
Conc. 

No. of 
Samples 

Sample 
Type 

Sample 
Date/Time 

Total Suspended Solids, mg/l N/A     

Total Dissolved Solids, mg/l N/A     

pH, standard units N/A     

Fluoride, mg/l N/A     

Aluminum, mg/l N/A     

Alkalinity (CaCO3), mg/l  N/A     

Section 8. Facility Operator (Instructions Page 50) 

Facility Operator Name: Inframark, LLC 

Facility Operator's License Classification and Level: (Wastewater Operations Company) 

Facility Operator's License Number: OC0000232 

Section 9. Sludge and Biosolids Management and Disposal 
(Instructions Page 51) 

A. WWTP’s Biosolids Management Facility Type 

Check all that apply. See instructions for guidance  

☒   Design flow>= 1 MGD 

☐   Serves >= 10,000 people 

☐   Class I Sludge Management Facility (per 40 CFR § 503.9) 

☒   Biosolids generator 

☐   Biosolids end user – land application (onsite) 

☐   Biosolids end user – surface disposal (onsite) 

☐   Biosolids end user – incinerator (onsite) 

B. WWTP’s Biosolids Treatment Process 

Check all that apply. See instructions for guidance.  

☒    Aerobic Digestion 

☐    Air Drying (or sludge drying beds) 

☐    Lower Temperature Composting 

☐    Lime Stabilization 

☐    Higher Temperature Composting 

☐    Heat Drying 

☐    Thermophilic Aerobic Digestion 

☐    Beta Ray Irradiation 



TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 12 of 67 

☐    Gamma Ray Irradiation 

☐    Pasteurization 

☐    Preliminary Operation (e.g. grinding, de-gritting, blending) 

☐    Thickening (e.g. gravity thickening, centrifugation, filter press, vacuum filter) 

☐    Sludge Lagoon 

☐    Temporary Storage (< 2 years) 

☐    Long Term Storage (>= 2 years) 

☐    Methane or Biogas Recovery 

☐    Other Treatment Process: Click to enter text. 

C. Biosolids Management 

Provide information on the intended biosolids management practice. Do not enter every 
management practice that you want authorized in the permit, as the permit will authorize 
all biosolids management practices listed in the instructions. Rather indicate the 
management practice the facility plans to use. 

Biosolids Management 

Management 
Practice 

Handler or 
Preparer 
Type 

Bulk or Bag 
Container 

Amount (dry 
metric tons) 

Pathogen 
Reduction 
Options 

Vector 
Attraction 
Reduction 
Option 

Disposal in 
Landfill 

Off-site 
Third-Party 
Handler or 
Preparer 

Bulk 71.81 (2023-
2024 sludge 
year) 

Class B: PSRP 
Aerobic 
Digestion 

Option 4: 
SOUR <=1.5 
mg 02/hr/g 
total solids at 
20C (<2% 
solids) 

Choose an 
item. 

Choose an 
item. 

Choose an 
item. 

 Choose an 
item. 

Choose an 
item. 

Choose an 
item. 

Choose an 
item. 

Choose an 
item. 

 Choose an 
item. 

Choose an 
item. 

If “Other” is selected for Management Practice, please explain (e.g. monofill or transport to 
another WWTP): Click to enter text. 

D. Disposal site 

Disposal site name: Mt Houston Road WWTP Sludge Processing Site 

TCEQ permit or registration number: 0011154001 

County where disposal site is located: Harris 

E. Transportation method 

Method of transportation (truck, train, pipe, other): Truck 

Name of the hauler: Magna Flow Environmental 

Hauler registration number: 21484 



TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 13 of 67 

Liquid ☐     semi-liquid ☒     semi-solid ☐     solid ☐    

Section 10. Permit Authorization for Sewage Sludge Disposal 
(Instructions Page 53) 

A. Beneficial use authorization 

Does the existing permit include authorization for land application of sewage sludge for 
beneficial use? 

☐   Yes ☒   No 

If yes, are you requesting to continue this authorization to land apply sewage sludge for 
beneficial use? 

☐   Yes ☐   No 

If yes, is the completed Application for Permit for Beneficial Land Use of Sewage Sludge 
(TCEQ Form No. 10451) attached to this permit application (see the instructions for 
details)? 

☐   Yes ☐   No 

B. Sludge processing authorization 

Does the existing permit include authorization for any of the following sludge processing, 
storage or disposal options? 

Sludge Composting ☐   Yes ☒   No 

Marketing and Distribution of sludge ☐   Yes ☒   No 

Sludge Surface Disposal or Sludge Monofill ☐   Yes ☒   No 

Temporary storage in sludge lagoons ☐   Yes ☒   No 

If yes to any of the above sludge options and the applicant is requesting to continue this 
authorization, is the completed Domestic Wastewater Permit Application: Sewage Sludge 
Technical Report (TCEQ Form No. 10056) attached to this permit application? 

☐   Yes ☐   No 

Section 11. Sewage Sludge Lagoons (Instructions Page 53) 

Does this facility include sewage sludge lagoons? 

☐   Yes ☒   No 

If yes, complete the remainder of this section. If no, proceed to Section 12. 

A. Location information 

The following maps are required to be submitted as part of the application. For each map, 
provide the Attachment Number. 

• Original General Highway (County) Map:  

Attachment: Click to enter text. 

• USDA Natural Resources Conservation Service Soil Map:  

Attachment: Click to enter text. 



TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 14 of 67 

• Federal Emergency Management Map:  

Attachment: Click to enter text. 

• Site map:  

Attachment: Click to enter text. 

Discuss in a description if any of the following exist within the lagoon area. Check all that 
apply. 

☐   Overlap a designated 100-year frequency flood plain 

☐   Soils with flooding classification 

☐   Overlap an unstable area 

☐   Wetlands 

☐   Located less than 60 meters from a fault 

☐   None of the above 

Attachment: Click to enter text. 

If a portion of the lagoon(s) is located within the 100-year frequency flood plain, provide 
the protective measures to be utilized including type and size of protective structures: 

Click to enter text. 

B. Temporary storage information 

Provide the results for the pollutant screening of sludge lagoons.  These results are in 
addition to pollutant results in Section 7 of Technical Report 1.0. 

Nitrate Nitrogen, mg/kg: Click to enter text. 

Total Kjeldahl Nitrogen, mg/kg: Click to enter text. 

Total Nitrogen (=nitrate nitrogen + TKN), mg/kg: Click to enter text. 

Phosphorus, mg/kg: Click to enter text. 

Potassium, mg/kg: Click to enter text. 

pH, standard units: Click to enter text. 

Ammonia Nitrogen mg/kg: Click to enter text. 

Arsenic: Click to enter text. 

Cadmium: Click to enter text. 

Chromium: Click to enter text. 

Copper: Click to enter text. 

Lead: Click to enter text. 

Mercury: Click to enter text. 

Molybdenum: Click to enter text. 

Nickel: Click to enter text. 



TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 15 of 67 

Selenium: Click to enter text. 

Zinc: Click to enter text. 

Total PCBs: Click to enter text. 

Provide the following information: 

Volume and frequency of sludge to the lagoon(s): Click to enter text. 

Total dry tons stored in the lagoons(s) per 365-day period: Click to enter text. 

Total dry tons stored in the lagoons(s) over the life of the unit: Click to enter text. 

C. Liner information 

Does the active/proposed sludge lagoon(s) have a liner with a maximum hydraulic 
conductivity of 1x10-7 cm/sec? 

☐   Yes ☐   No 

If yes, describe the liner below. Please note that a liner is required. 

Click to enter text. 

D. Site development plan 

Provide a detailed description of the methods used to deposit sludge in the lagoon(s): 

Click to enter text. 

Attach the following documents to the application. 

• Plan view and cross-section of the sludge lagoon(s) 

Attachment: Click to enter text. 

• Copy of the closure plan 

Attachment: Click to enter text. 

• Copy of deed recordation for the site 

Attachment: Click to enter text. 

• Size of the sludge lagoon(s) in surface acres and capacity in cubic feet and gallons 

Attachment: Click to enter text. 

• Description of the method of controlling infiltration of groundwater and surface 
water from entering the site 

Attachment: Click to enter text. 



TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 16 of 67 

• Procedures to prevent the occurrence of nuisance conditions 

Attachment: Click to enter text. 

E. Groundwater monitoring 

Is groundwater monitoring currently conducted at this site, or are any wells available for 
groundwater monitoring, or are groundwater monitoring data otherwise available for the 
sludge lagoon(s)? 

☐   Yes ☐   No 

If groundwater monitoring data are available, provide a copy. Provide a profile of soil 
types encountered down to the groundwater table and the depth to the shallowest 
groundwater as a separate attachment. 

Attachment: Click to enter text. 

Section 12. Authorizations/Compliance/Enforcement (Instructions 
Page 55) 

A. Additional authorizations 

Does the permittee have additional authorizations for this facility, such as reuse 
authorization, sludge permit, etc? 

☐   Yes ☒   No 

If yes, provide the TCEQ authorization number and description of the authorization: 

N/A 

B. Permittee enforcement status 

Is the permittee currently under enforcement for this facility? 

☐   Yes ☒   No 

Is the permittee required to meet an implementation schedule for compliance or 
enforcement? 

☐   Yes ☒   No 

If yes to either question, provide a brief summary of the enforcement, the implementation 
schedule, and the current status: 



TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 17 of 67 

N/A 

Section 13. RCRA/CERCLA Wastes (Instructions Page 55) 

A. RCRA hazardous wastes 

Has the facility received in the past three years, does it currently receive, or will it receive 
RCRA hazardous waste? 

☐   Yes ☒   No 

B. Remediation activity wastewater 

Has the facility received in the past three years, does it currently receive, or will it receive 
CERCLA wastewater, RCRA remediation/corrective action wastewater or other remediation 
activity wastewater? 

☐   Yes ☒   No 

C. Details about wastes received 

If yes to either Subsection A or B above, provide detailed information concerning these 
wastes with the application. 

Attachment: N/A 

  





TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 25 of 67 

DOMESTIC WASTEWATER PERMIT APPLICATION 
WORKSHEET 2.0: RECEIVING WATERS 

The following information is required for all TPDES permit applications. 

Section 1. Domestic Drinking Water Supply (Instructions Page 64) 

Is there a surface water intake for domestic drinking water supply located within 5 miles 
downstream from the point or proposed point of discharge? 

☐   Yes ☒   No 

If no, proceed it Section 2. If yes, provide the following: 

Owner of the drinking water supply: N/A 

Distance and direction to the intake: N/A 

Attach a USGS map that identifies the location of the intake. 

Attachment: N/A 

Section 2. Discharge into Tidally Affected Waters (Instructions Page 
64) 

Does the facility discharge into tidally affected waters? 

☐   Yes ☒   No 

If no, proceed to Section 3. If yes, complete the remainder of this section. If no, proceed to 
Section 3. 

A. Receiving water outfall 

Width of the receiving water at the outfall, in feet: N/A 

B. Oyster waters 

Are there oyster waters in the vicinity of the discharge? 

☐   Yes ☐   No 

If yes, provide the distance and direction from outfall(s). 

N/A 

C. Sea grasses 

Are there any sea grasses within the vicinity of the point of discharge? 

☐   Yes ☐   No 

If yes, provide the distance and direction from the outfall(s). 

N/A 



TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 26 of 67 

Section 3. Classified Segments (Instructions Page 64) 

Is the discharge directly into (or within 300 feet of) a classified segment? 

☐   Yes ☒   No 

If yes, this Worksheet is complete. 

If no, complete Sections 4 and 5 of this Worksheet. 

Section 4. Description of Immediate Receiving Waters (Instructions 
Page 65) 

Name of the immediate receiving waters: Drainage Channel P127-00-00 

A. Receiving water type 

Identify the appropriate description of the receiving waters. 

☐   Stream 

☐    Freshwater Swamp or Marsh 

☐   Lake or Pond 

Surface area, in acres: Click to enter text. 

Average depth of the entire water body, in feet: Click to enter text. 

Average depth of water body within a 500-foot radius of discharge point, in feet: 
Click to enter text. 

☒    Man-made Channel or Ditch 

☐   Open Bay 

☐   Tidal Stream, Bayou, or Marsh 

☐   Other, specify: Click to enter text. 

B. Flow characteristics 

If a stream, man-made channel or ditch was checked above, provide the following. For 
existing discharges, check one of the following that best characterizes the area upstream 
of the discharge. For new discharges, characterize the area downstream of the discharge 
(check one). 

☐   Intermittent - dry for at least one week during most years 

☐   Intermittent with Perennial Pools - enduring pools with sufficient habitat to 
maintain significant aquatic life uses 

☒   Perennial - normally flowing 

Check the method used to characterize the area upstream (or downstream for new 
dischargers). 

☐   USGS flow records 

☐   Historical observation by adjacent landowners 

☒   Personal observation 

☐   Other, specify: Click to enter text. 



TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 27 of 67 

C. Downstream perennial confluences 

List the names of all perennial streams that join the receiving water within three miles 
downstream of the discharge point. 

P127-03-00, P127-01-00 

D. Downstream characteristics 

Do the receiving water characteristics change within three miles downstream of the 
discharge (e.g., natural or man-made dams, ponds, reservoirs, etc.)? 

☐   Yes ☒   No 

If yes, discuss how.  

N/A 

E. Normal dry weather characteristics 

Provide general observations of the water body during normal dry weather conditions. 

The water in Drainage Channel P127-00-00 is flowing gently, and brown in color but the 
bottom is visible. The water is shallow during normal weather conditions. There are weeds 
growing against each bank.   

Date and time of observation: 6/11/2024, 11:00 am 

Was the water body influenced by stormwater runoff during observations? 

☐   Yes ☒   No 

Section 5. General Characteristics of the Waterbody (Instructions 
Page 66) 

A. Upstream influences 

Is the immediate receiving water upstream of the discharge or proposed discharge site 
influenced by any of the following? Check all that apply. 

☐   Oil field activities ☒   Urban runoff 

☒   Upstream discharges ☐   Agricultural runoff 

☐   Septic tanks ☐   Other(s), specify: Click to enter text. 



TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 28 of 67 

B. Waterbody uses 

Observed or evidences of the following uses. Check all that apply. 

☐   Livestock watering ☐   Contact recreation 

☐   Irrigation withdrawal ☐   Non-contact recreation 

☐   Fishing ☐   Navigation 

☐   Domestic water supply ☐   Industrial water supply 

☐   Park activities ☐   Other(s), specify: Click to enter text. 

C. Waterbody aesthetics 

Check one of the following that best describes the aesthetics of the receiving water and 
the surrounding area. 

☐   Wilderness: outstanding natural beauty; usually wooded or unpastured area; water 

clarity exceptional 

☐   Natural Area: trees and/or native vegetation; some development evident (from 
fields, pastures, dwellings); water clarity discolored 

☒   Common Setting: not offensive; developed but uncluttered; water may be colored 

or turbid 

☐   Offensive: stream does not enhance aesthetics; cluttered; highly developed; 
dumping areas; water discolored 



TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 29 of 67 

DOMESTIC WASTEWATER PERMIT APPLICATION 
WORKSHEET 2.1: STREAM PHYSICAL CHARACTERISTICS 

Required for new applications, major facilities, and applications adding an outfall. 

Worksheet 2.1 is not required for discharges to intermittent streams or discharges directly to 
(or within 300 feet of) a classified segment. 

Section 1.  General Information (Instructions Page 66) 

Date of study: 6/11/2024 Time of study: 11:00 am 

Stream name: Drainage Channel P127-00-00 

Location: Houston, TX 

Type of stream upstream of existing discharge or downstream of proposed discharge (check 
one). 

☒   Perennial ☐   Intermittent with perennial pools 

Section 2. Data Collection (Instructions Page 66) 

Number of stream bends that are well defined: 0 

Number of stream bends that are moderately defined: 0 

Number of stream bends that are poorly defined: 2 

Number of riffles: 0 

Evidence of flow fluctuations (check one): 

☒   Minor ☐   moderate ☐   severe 

Indicate the observed stream uses and if there is evidence of flow fluctuations or channel 
obstruction/modification. 

The channel has not been obstructed or modified. The drainage channel is used for the 
wastewater treatment plant outfall and various storm drainage outfalls, both up and 
downstream from the WWTP outfall.  



TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 30 of 67 

Stream transects 

In the table below, provide the following information for each transect downstream of the 
existing or proposed discharges. Use a separate row for each transect. 

Table 2.1(1) - Stream Transect Records 

Stream type at 
transect 

Select riffle, run, 
glide, or pool. See 
Instructions, 
Definitions section. 

Transect location Water 
surface 
width (ft) 

Stream depths (ft) 

at 4 to 10 points along each 
transect from the channel 
bed to the water surface.  
Separate the measurements 
with commas. 

glide Outfall 11.6’ 0.6’, 0.6’, 0.8’, 0.4’ 

glide Approx. 500’ 
downstream of outfall 

5.7’ 0.3’, 0.8’, 0.7’, 0.3’ 

glide Approx. 1000’ 
downstream of outfall 

4.2’ 0.3’, 0.6’, 0.8’, 0.4’ 

glide Approx. 1500’ 
downstream of outfall 

11’ 0.8’, 0.9’, 1.1’, 0.8’ 

glide Approx. 2000’ 
downstream of outfall 

12’ 0.3’, 0.7’, 1.2’, 0.5’ 

glide Approx. 2500’ 
downstream of outfall 

30.8’ 0.3’, 0.4’, 1.0’, 0.4’ 

Choose an item.    

Choose an item.    

Choose an item.    

Choose an item.    

Section 3. Summarize Measurements (Instructions Page 66) 

Streambed slope of entire reach, from USGS map in feet/feet: 0.0004 ft/ft 

Approximate drainage area above the most downstream transect (from USGS map or county 
highway map, in square miles): 0.9 sq mi 

Length of stream evaluated, in feet: 2500 

Number of lateral transects made: 6 

Average stream width, in feet: 12.55 

Average stream depth, in feet: 0.625 

Average stream velocity, in feet/second: 0.76 fps 

Instantaneous stream flow, in cubic feet/second: 5.33 cfs 

Indicate flow measurement method (type of meter, floating chip timed over a fixed distance, 
etc.): floating chip timed over a fixed distance 



TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 31 of 67 

Size of pools (large, small, moderate, none): none 

Maximum pool depth, in feet: N/A



TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 45 of 67 

DOMESTIC WASTEWATER PERMIT APPLICATION 
WORKSHEET 4.0: POLLUTANT ANALYSIS REQUIREMENTS  

The following is required for facilities with a permitted or proposed flow of 1.0 MGD or 
greater, facilities with an approved pretreatment program, or facilities classified as a major 
facility. See instructions for further details. 

This worksheet is not required minor amendments without renewal. 

Section 1. Toxic Pollutants (Instructions Page 78) 

For pollutants identified in Table 4.0(1), indicate the type of sample. 

Grab ☐    Composite ☒    

Date and time sample(s) collected: 7/2/2024 8:45 

Table 4.0(1) – Toxics Analysis 

Pollutant AVG 
Effluent 
Conc. (g/l) 

MAX 
Effluent 
Conc. (g/l) 

Number of 
Samples 

MAL 
(g/l) 

Acrylonitrile <50.0U <50.0U 1 50 

Aldrin <0.004 <0.004 1 0.01 

Aluminum 39.2 39.2 1 2.5 

Anthracene <10.0U <10.0U 1 10 

Antimony <5.00U <5.00U 1 5 

Arsenic <0.500U <0.500U 1 0.5 

Barium 74.0 74.0 1 3 

Benzene <10.0U <10.0U 1 10 

Benzidine <50.0U <50.0U 1 50 

Benzo(a)anthracene <5.00U <5.00U 1 5 

Benzo(a)pyrene <5.00U <5.00U 1 5 

Bis(2-chloroethyl)ether <10.0U <10.0U 1 10 

Bis(2-ethylhexyl)phthalate <10.0U <10.0U 1 10 

Bromodichloromethane 40.4 40.4 1 10 

Bromoform <10.0U <10.0U 1 10 

Cadmium <1.00U <1.00U 1 1 

Carbon Tetrachloride <2.00U <2.00U 1 2 

Carbaryl <2.59 <2.59 1 5 

Chlordane* <0.100 <0.100 1 0.2 

Chlorobenzene <10.0U <10.0U 1 10 



TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 46 of 67 

Pollutant AVG 
Effluent 
Conc. (g/l) 

MAX 
Effluent 
Conc. (g/l) 

Number of 
Samples 

MAL 
(g/l) 

Chlorodibromomethane 18.5 18.5 1 10 

Chloroform 45.2V 45.2V 1 10 

Chlorpyrifos <0.050U <0.050U 1 0.05 

Chromium (Total) <3.00U <3.00U 1 3 

Chromium (Tri) (*1) <0.006 <0.006 1 N/A 

Chromium (Hex) 4.46 4.46 1 3 

Copper 2.52 2.53 1 2 

Chrysene <5.00U <5.00U 1 5 

p-Chloro-m-Cresol <10.0U <10.0U 1 10 

4,6-Dinitro-o-Cresol <50.0U <50.0U 1 50 

p-Cresol <10.0U <10.0U 1 10 

Cyanide (*2) <10.0U <10.0U 1 10 

4,4'- DDD <0.002 <0.002 1 0.1 

4,4'- DDE <0.009 <0.009 1 0.1 

4,4'- DDT <0.004 <0.004 1 0.02 

2,4-D <0.700U <0.700U 1 0.7 

Demeton (O and S) <0.200U <0.200U 1 0.20 

Diazinon <0.500U <0.500U 1 0.5/0.1 

1,2-Dibromoethane <10.0U <10.0U 1 10 

m-Dichlorobenzene <10.0U <10.0U 1 10 

o-Dichlorobenzene <10.0U <10.0U 1 10 

p-Dichlorobenzene <10.0U <10.0U 1 10 

3,3'-Dichlorobenzidine <5.00U <5.00U 1 5 

1,2-Dichloroethane <10.0U <10.0U 1 10 

1,1-Dichloroethylene <10.0U <10.0U 1 10 

Dichloromethane <20.0U <20.0U 1 20 

1,2-Dichloropropane <10.0U <10.0U 1 10 

1,3-Dichloropropene <10.0U <10.0U 1 10 

Dicofol <0.050 <0.050 1 1 

Dieldrin <0.005 <0.005 1 0.02 

2,4-Dimethylphenol <10.0U <10.0U 1 10 

Di-n-Butyl Phthalate <10.0U <10.0U 1 10 

Diuron <0.0465 <0.0465 1 0.09 



TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 47 of 67 

Pollutant AVG 
Effluent 
Conc. (g/l) 

MAX 
Effluent 
Conc. (g/l) 

Number of 
Samples 

MAL 
(g/l) 

Endosulfan I (alpha) <0.007 <0.007 1 0.01 

Endosulfan II (beta) <0.004 <0.004 1 0.02 

Endosulfan Sulfate <0.005 <0.005 1 0.1 

Endrin <0.004 <0.004 1 0.02 

Ethylbenzene <10.0U <10.0U 1 10 

Fluoride <0.250U <0.250U 1 500 

Guthion <0.100U <0.100U 1 0.1 

Heptachlor <0.004 <0.004 1 0.01 

Heptachlor Epoxide <0.004 <0.004 1 0.01 

Hexachlorobenzene <5.00U <5.00U 1 5 

Hexachlorobutadiene <10.0U <10.0U 1 10 

Hexachlorocyclohexane (alpha) <0.003 <0.003 1 0.05 

Hexachlorocyclohexane (beta) <0.004 <0.004 1 0.05 

gamma-Hexachlorocyclohexane  

(Lindane) 

<0.004 <0.004 1 0.05 

Hexachlorocyclopentadiene <10.0U <10.0U 1 10 

Hexachloroethane <20.0U <20.0U 1 20 

Hexachlorophene <10.0U <10.0U 1 10 

Lead <0.500U <0.500U 1 0.5 

Malathion <0.100U <0.100U 1 0.1 

Mercury <0.005U <0.005U 1 0.005 

Methoxychlor <0.003 <0.003 1 2 

Methyl Ethyl Ketone <50.0U <50.0U 1 50 

Mirex <0.010 <0.010 1 0.02 

Nickel <2.00U <2.00U 1 2 

Nitrate-Nitrogen 1750 1750 1 100 

Nitrobenzene <10.0U <10.0U 1 10 

N-Nitrosodiethylamine <20.0U <20.0U 1 20 

N-Nitroso-di-n-Butylamine <20.0U <20.0U 1 20 

Nonylphenol <333U <333U 1 333 

Parathion (ethyl) <0.100U <0.100U 1 0.1 

Pentachlorobenzene <20.0U <20.0U 1 20 

Pentachlorophenol <5.00U <5.00U 1 5 



TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 48 of 67 

Pollutant AVG 
Effluent 
Conc. (g/l) 

MAX 
Effluent 
Conc. (g/l) 

Number of 
Samples 

MAL 
(g/l) 

Phenanthrene <10.0U <10.0U 1 10 

Polychlorinated Biphenyls (PCB's) (*3) <0.03 <0.03 1 0.2 

Pyridine <20.0U <20.0U 1 20 

Selenium <5.00U <5.00U 1 5 

Silver <0.500U <0.500U 1 0.5 

1,2,4,5-Tetrachlorobenzene <10.0U <10.0U 1 20 

1,1,2,2-Tetrachloroethane <10.0U <10.0U 1 10 

Tetrachloroethylene <10.0U <10.0U 1 10 

Thallium <0.500U <0.500U 1 0.5 

Toluene <10.0U <10.0U 1 10 

Toxaphene <0.100 <0.100 1 0.3 

2,4,5-TP (Silvex) <0.300U <0.300U 1 0.3 

Tributyltin (see instructions for 
explanation) 

N/A N/A N/A 0.01 

1,1,1-Trichloroethane <10.0U <10.0U 1 10 

1,1,2-Trichloroethane <10.0U <10.0U 1 10 

Trichloroethylene <10.0U <10.0U 1 10 

2,4,5-Trichlorophenol <10.0U <10.0U 1 50 

TTHM (Total Trihalomethanes) 106 106 1 10 

Vinyl Chloride <10.0U <10.0U 1 10 

Zinc 67.2 67.2 1 5 

(*1) Determined by subtracting hexavalent Cr from total Cr. 

(*2) Cyanide, amenable to chlorination or weak-acid dissociable. 

(*3) The sum of seven PCB congeners 1242, 1254, 1221, 1232, 1248, 1260, and 1016.  



TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 49 of 67 

Section 2. Priority Pollutants 

For pollutants identified in Tables 4.0(2)A-E, indicate type of sample. 

Grab ☐    Composite ☒    

Date and time sample(s) collected: 7/2/2024 8:45 

Table 4.0(2)A – Metals, Cyanide, and Phenols 

Pollutant AVG 
Effluent 
Conc. (µg/l) 

MAX 
Effluent 
Conc. (µg/l) 

Number of 
Samples 

MAL 
(µg/l) 

Antimony <5.00U <5.00U 1 5 

Arsenic <0.500U <0.500U 1 0.5 

Beryllium <0.500U <0.500U 1 0.5 

Cadmium <1.00U <1.00U 1 1 

Chromium (Total) <3.00U <3.00U 1 3 

Chromium (Hex) 4.46 4.46 1 3 

Chromium (Tri) (*1) <0.006 <0.006 1 N/A 

Copper 2.53 2.53 1 2 

Lead <0.500U <0.500U 1 0.5 

Mercury <0.005U <0.005U 1 0.005 

Nickel <2.00U <2.00U 1 2 

Selenium <5.00U <5.00U 1 5 

Silver <0.500U <0.500U 1 0.5 

Thallium <0.500U <0.500U 1 0.5 

Zinc 67.2 67.2 1 5 

Cyanide (*2) <10.0U <10.0U 1 10 

Phenols, Total <10.0U <10.0U 1 10 

(*1) Determined by subtracting hexavalent Cr from total Cr. 

(*2) Cyanide, amenable to chlorination or weak-acid dissociable 

  



TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 50 of 67 

Table 4.0(2)B – Volatile Compounds 

Pollutant AVG 
Effluent 
Conc. (µg/l) 

MAX 
Effluent 
Conc. (µg/l) 

Number of 
Samples 

MAL 
(µg/l) 

Acrolein <17.0U <17.0U 1 50 

Acrylonitrile <50.0U <50.0U 1 50 

Benzene <10.0U <10.0U 1 10 

Bromoform <10.0U <10.0U 1 10 

Carbon Tetrachloride <2.00U <2.00U 1 2 

Chlorobenzene <10.0U <10.0U 1 10 

Chlorodibromomethane 18.5 18.5 1 10 

Chloroethane <50.0U <50.0U 1 50 

2-Chloroethylvinyl Ether <10.0U <10.0U 1 10 

Chloroform 45.2V 45.2V 1 10 

Dichlorobromomethane 
[Bromodichloromethane] 

40.4 40.4 1 10 

1,1-Dichloroethane <10.0U <10.0U 1 10 

1,2-Dichloroethane <10.0U <10.0U 1 10 

1,1-Dichloroethylene <10.0U <10.0U 1 10 

1,2-Dichloropropane <10.0U <10.0U 1 10 

1,3-Dichloropropylene  

[1,3-Dichloropropene] 

<10.0U <10.0U 1 10 

1,2-Trans-Dichloroethylene <10.0U <10.0U 1 10 

Ethylbenzene <10.0U <10.0U 1 10 

Methyl Bromide <50.0U <50.0U 1 50 

Methyl Chloride <50.0U <50.0U 1 50 

Methylene Chloride <20.0U <20.0U 1 20 

1,1,2,2-Tetrachloroethane <10.0U <10.0U 1 10 

Tetrachloroethylene <10.0U <10.0U 1 10 

Toluene <10.0U <10.0U 1 10 

1,1,1-Trichloroethane <10.0U <10.0U 1 10 

1,1,2-Trichloroethane <10.0U <10.0U 1 10 

Trichloroethylene <10.0U <10.0U 1 10 

Vinyl Chloride <10.0U <10.0U 1 10 



TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 51 of 67 

Table 4.0(2)C – Acid Compounds 

Pollutant AVG 
Effluent 
Conc. (µg/l) 

MAX 
Effluent 
Conc. (µg/l) 

Number of 
Samples 

MAL 
(µg/l) 

2-Chlorophenol <10.0U <10.0U 1 10 

2,4-Dichlorophenol <10.0U <10.0U 1 10 

2,4-Dimethylphenol <10.0U <10.0U 1 10 

4,6-Dinitro-o-Cresol <50.0U <50.0U 1 50 

2,4-Dinitrophenol <50.0U <50.0U 1 50 

2-Nitrophenol <20.0U <20.0U 1 20 

4-Nitrophenol <50.0U <50.0U 1 50 

P-Chloro-m-Cresol <10.0U <10.0U 1 10 

Pentalchlorophenol <5.00U <5.00U 1 5 

Phenol <10.0U <10.0U 1 10 

2,4,6-Trichlorophenol <10.0U <10.0U 1 10 

  



TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 52 of 67 

Table 4.0(2)D – Base/Neutral Compounds 

Pollutant AVG 
Effluent 
Conc. (µg/l) 

MAX 
Effluent 
Conc. (µg/l) 

Number of 
Samples 

MAL 
(µg/l) 

Acenaphthene <10.0U <10.0U 1 10 

Acenaphthylene <10.0U <10.0U 1 10 

Anthracene <10.0U <10.0U 1 10 

Benzidine <50.0U <50.0U 1 50 

Benzo(a)Anthracene <5.00U <5.00U 1 5 

Benzo(a)Pyrene <5.00U <5.00U 1 5 

3,4-Benzofluoranthene <5.00U <5.00U 1 10 

Benzo(ghi)Perylene <20.0U <20.0U 1 20 

Benzo(k)Fluoranthene <5.00U <5.00U 1 5 

Bis(2-Chloroethoxy)Methane <10.0U <10.0U 1 10 

Bis(2-Chloroethyl)Ether <10.0U <10.0U 1 10 

Bis(2-Chloroisopropyl)Ether <10.0U <10.0U 1 10 

Bis(2-Ethylhexyl)Phthalate <10.0U <10.0U 1 10 

4-Bromophenyl Phenyl Ether <10.0U <10.0U 1 10 

Butyl benzyl Phthalate <10.0U <10.0U 1 10 

2-Chloronaphthalene <10.0U <10.0U 1 10 

4-Chlorophenyl phenyl ether <10.0U <10.0U 1 10 

Chrysene <5.00U <5.00U 1 5 

Dibenzo(a,h)Anthracene <5.00U <5.00U 1 5 

1,2-(o)Dichlorobenzene <10.0U <10.0U 1 10 

1,3-(m)Dichlorobenzene <10.0U <10.0U 1 10 

1,4-(p)Dichlorobenzene <10.0U <10.0U 1 10 

3,3-Dichlorobenzidine <5.00U <5.00U 1 5 

Diethyl Phthalate <10.0U <10.0U 1 10 

Dimethyl Phthalate <10.0U <10.0U 1 10 

Di-n-Butyl Phthalate <10.0U <10.0U 1 10 

2,4-Dinitrotoluene <10.0U <10.0U 1 10 

2,6-Dinitrotoluene <10.0U <10.0U 1 10 

Di-n-Octyl Phthalate <10.0U <10.0U 1 10 

1,2-Diphenylhydrazine (as Azo-
benzene) 

<20.0U <20.0U 1 20 

Fluoranthene <10.0U <10.0U 1 10 



TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 53 of 67 

Pollutant AVG 
Effluent 
Conc. (µg/l) 

MAX 
Effluent 
Conc. (µg/l) 

Number of 
Samples 

MAL 
(µg/l) 

Fluorene <10.0U <10.0U 1 10 

Hexachlorobenzene <5.00U <5.00U 1 5 

Hexachlorobutadiene <10.0U <10.0U 1 10 

Hexachlorocyclo-pentadiene <10.0U <10.0U 1 10 

Hexachloroethane <20.0U <20.0U 1 20 

Indeno(1,2,3-cd)pyrene <5.00U <5.00U 1 5 

Isophorone <10.0U <10.0U 1 10 

Naphthalene <10.0U <10.0U 1 10 

Nitrobenzene <10.0U <10.0U 1 10 

N-Nitrosodimethylamine <50.0U <50.0U 1 50 

N-Nitrosodi-n-Propylamine <20.0U <20.0U 1 20 

N-Nitrosodiphenylamine <20.0U <20.0U 1 20 

Phenanthrene <10.0U <10.0U 1 10 

Pyrene <10.0U <10.0U 1 10 

1,2,4-Trichlorobenzene <10.0U <10.0U 1 10 

  



TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 54 of 67 

Table 4.0(2)E - Pesticides 

Pollutant AVG 
Effluent 
Conc. (µg/l) 

MAX 
Effluent 
Conc. (µg/l) 

Number of 
Samples 

MAL 
(µg/l) 

Aldrin <0.004 <0.004 1 0.01 

alpha-BHC (Hexachlorocyclohexane) <0.003 <0.003 1 0.05 

beta-BHC (Hexachlorocyclohexane) <0.004 <0.004 1 0.05 

gamma-BHC 
(Hexachlorocyclohexane) 

<0.004 <0.004 1 0.05 

delta-BHC (Hexachlorocyclohexane) <0.006 <0.006 1 0.05 

Chlordane <0.100 <0.100 1 0.2 

4,4-DDT <0.004 <0.004 1 0.02 

4,4-DDE <0.009 <0.009 1 0.1 

4,4,-DDD <0.002 <0.002 1 0.1 

Dieldrin <0.005 <0.005 1 0.02 

Endosulfan I (alpha) <0.007 <0.007 1 0.01 

Endosulfan II (beta) <0.004 <0.004 1 0.02 

Endosulfan Sulfate <0.005 <0.005 1 0.1 

Endrin <0.004 <0.004 1 0.02 

Endrin Aldehyde <0.003 <0.003 1 0.1 

Heptachlor <0.004 <0.004 1 0.01 

Heptachlor Epoxide <0.004 <0.004 1 0.01 

PCB-1242 <0.03 <0.03 1 0.2 

PCB-1254 <0.03 <0.03 1 0.2 

PCB-1221 <0.03 <0.03 1 0.2 

PCB-1232 <0.03 <0.03 1 0.2 

PCB-1248 <0.03 <0.03 1 0.2 

PCB-1260 <0.03 <0.03 1 0.2 

PCB-1016 <0.03 <0.03 1 0.2 

Toxaphene <0.100 <0.100 1 0.3 

* For PCBS, if all are non-detects, enter the highest non-detect preceded by a “<”. 

  



TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 55 of 67 

Section 3. Dioxin/Furan Compounds 

A. Indicate which of the following compounds from may be present in the influent from a 
contributing industrial user or significant industrial user. Check all that apply. 

☐    2,4,5-trichlorophenoxy acetic acid 

Common Name 2,4,5-T, CASRN 93-76-5 

☐    2-(2,4,5-trichlorophenoxy) propanoic acid 

Common Name Silvex or 2,4,5-TP, CASRN 93-72-1 

☐    2-(2,4,5-trichlorophenoxy) ethyl 2,2-dichloropropionate 

Common Name Erbon, CASRN 136-25-4 

☐    0,0-dimethyl 0-(2,4,5-trichlorophenyl) phosphorothioate 

Common Name Ronnel, CASRN 299-84-3 

☐    2,4,5-trichlorophenol 

Common Name TCP, CASRN 95-95-4 

☐    hexachlorophene 

Common Name HCP, CASRN 70-30-4 

For each compound identified, provide a brief description of the conditions of its/their 
presence at the facility. 

N/A 

B. Do you know or have any reason to believe that 2,3,7,8 Tetrachlorodibenzo-P-Dioxin 
(TCDD) or any congeners of TCDD may be present in your effluent? 

☐   Yes ☒   No 

If yes, provide a brief description of the conditions for its presence. 

N/A 



TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 56 of 67 

C. If any of the compounds in Subsection A or B are present, complete Table 4.0(2)F. 

For pollutants identified in Table 4.0(2)F, indicate the type of sample. 

Grab ☐    Composite ☐    

Date and time sample(s) collected: Click to enter text. 

Table 4.0(2)F – Dioxin/Furan Compounds 

Compound Toxic 
Equivalenc
y Factors 

Wastewater 
Concentration 
(ppq) 

Wastewater 
Equivalents 
(ppq) 

Sludge 
Concentration 
(ppt) 

Sludge 
Equivalents 
(ppt) 

MAL 
(ppq) 

2,3,7,8 TCDD 1     10 

1,2,3,7,8 PeCDD 0.5     50 

2,3,7,8 HxCDDs 0.1     50 

1,2,3,4,6,7,8 
HpCDD 

0.01     50 

2,3,7,8 TCDF 0.1     10 

1,2,3,7,8 PeCDF 0.05     50 

2,3,4,7,8 PeCDF 0.5     50 

2,3,7,8 HxCDFs 0.1     50 

2,3,4,7,8 
HpCDFs 

0.01     50 

OCDD 0.0003     100 

OCDF 0.0003     100 

PCB 77 0.0001     0.5 

PCB 81 0.0003     0.5 

PCB 126 0.1     0.5 

PCB 169 0.03     0.5 

Total       



TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 59 of 67 

DOMESTIC WASTEWATER PERMIT APPLICATION 
WORKSHEET 6.0: INDUSTRIAL WASTE CONTRIBUTION  

The following is required for all publicly owned treatment works. 

Section 1. All POTWs (Instructions Page 89) 

A. Industrial users (IUs) 

Provide the number of each of the following types of industrial users (IUs) that discharge 
to your POTW and the daily flows from each user. See the Instructions for definitions of 
Categorical IUs, Significant IUs – non-categorical, and Other IUs. 

If there are no users, enter 0 (zero). 

Categorical IUs: 

Number of IUs: 0 

Average Daily Flows, in MGD: 0 

Significant IUs – non-categorical: 

Number of IUs: 0 

Average Daily Flows, in MGD: 0 

Other IUs: 

Number of IUs: 0 

Average Daily Flows, in MGD: 0 

B. Treatment plant interference 

In the past three years, has your POTW experienced treatment plant interference (see 
instructions)? 

☐   Yes ☒   No 

If yes, identify the dates, duration, description of interference, and probable cause(s) and 
possible source(s) of each interference event. Include the names of the IUs that may have 
caused the interference.  

N/A 



TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 60 of 67 

C. Treatment plant pass through 

In the past three years, has your POTW experienced pass through (see instructions)? 

☐   Yes ☒   No 

If yes, identify the dates, duration, a description of the pollutants passing through the 
treatment plant, and probable cause(s) and possible source(s) of each pass through event. 
Include the names of the IUs that may have caused pass through.  

N/A 

D. Pretreatment program 

Does your POTW have an approved pretreatment program? 

☐   Yes ☒   No 

If yes, complete Section 2 only of this Worksheet. 

Is your POTW required to develop an approved pretreatment program? 

☐   Yes ☒   No 

If yes, complete Section 2.c. and 2.d. only, and skip Section 3. 

If no to either question above, skip Section 2 and complete Section 3 for each significant 
industrial user and categorical industrial user. 

Section 2. POTWs with Approved Programs or Those Required to 
Develop a Program (Instructions Page 90) 

A. Substantial modifications 

Have there been any substantial modifications to the approved pretreatment program 
that have not been submitted to the TCEQ for approval according to 40 CFR §403.18? 

☐   Yes ☐   No 

If yes, identify the modifications that have not been submitted to TCEQ, including the 
purpose of the modification.  

Click to enter text. 



TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 61 of 67 

B. Non-substantial modifications 

Have there been any non-substantial modifications to the approved pretreatment 
program that have not been submitted to TCEQ for review and acceptance? 

☐   Yes ☐   No 

If yes, identify all non-substantial modifications that have not been submitted to TCEQ, 
including the purpose of the modification.  

Click to enter text. 

C. Effluent parameters above the MAL 

In Table 6.0(1), list all parameters measured above the MAL in the POTW’s effluent 
monitoring during the last three years. Submit an attachment if necessary. 

Table 6.0(1) – Parameters Above the MAL 

Pollutant Concentration MAL Units Date 

     

     

     

     

     

     

D. Industrial user interruptions 

Has any SIU, CIU, or other IU caused or contributed to any problems (excluding 
interferences or pass throughs) at your POTW in the past three years? 

☐   Yes ☐   No 

If yes, identify the industry, describe each episode, including dates, duration, description 
of the problems, and probable pollutants.  

Click to enter text. 



TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 62 of 67 

Section 3. Significant Industrial User (SIU) Information and 
Categorical Industrial User (CIU) (Instructions Page 90) 

A. General information 

Company Name: N/A 

SIC Code: Click to enter text. 

Contact name: Click to enter text. 

Address: Click to enter text. 

City, State, and Zip Code: Click to enter text. 

Telephone number: Click to enter text. 

Email address: Click to enter text. 

B. Process information 

Describe the industrial processes or other activities that affect or contribute to the SIU(s) 
or CIU(s) discharge (i.e., process and non-process wastewater). 

N/A 

C. Product and service information 

Provide a description of the principal product(s) or services performed. 

N/A 

D. Flow rate information 

See the Instructions for definitions of “process” and “non-process wastewater.” 

Process Wastewater:  

Discharge, in gallons/day: Click to enter text. 

Discharge Type: ☐   Continuous ☐   Batch  ☐   Intermittent 

Non-Process Wastewater: 

Discharge, in gallons/day: Click to enter text. 

Discharge Type: ☐   Continuous ☐   Batch  ☐   Intermittent 



TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 63 of 67 

E. Pretreatment standards 

Is the SIU or CIU subject to technically based local limits as defined in the instructions? 

☐   Yes ☐   No 

Is the SIU or CIU subject to categorical pretreatment standards found in 40 CFR Parts 405-
471? 

☐   Yes ☐   No 

If subject to categorical pretreatment standards, indicate the applicable category and 
subcategory for each categorical process. 

Category: Subcategories: Click to enter text. 

Click or tap here to enter text. Click to enter text. 

Category: Click to enter text. 

Subcategories: Click to enter text. 

Category: Click to enter text. 

Subcategories: Click to enter text. 

Category: Click to enter text. 

Subcategories: Click to enter text. 

Category: Click to enter text. 

Subcategories: Click to enter text. 

F. Industrial user interruptions 

Has the SIU or CIU caused or contributed to any problems (e.g., interferences, pass 
through, odors, corrosion, blockages) at your POTW in the past three years? 

☐   Yes ☐   No 

If yes, identify the SIU, describe each episode, including dates, duration, description of 
problems, and probable pollutants.  

Click to enter text. 



 August 2024|Project # 1339-012-03   

  

ATTACHMENT NO.  8 
 

TREATMENT PROCESS 
  



Generation Park Management District 

Wastewater Treatment Plant 

Domestic Technical Report 1.0 – Section 2. Treatment Process Description 

 

Existing/Interim Phase II (0.640 MGD)  

The existing phase includes both a steel package plant and a portion of the ultimate concrete plant. The 

steel portion of the plant consists of digesters, aerations basins, and clarifier in common units. Each of 

the three (3) trains has a permitted capacity of 0.125 MGD of flow. The concrete portion of the plant 

consists of two (2) of the six ultimate concrete aerobic digester basins, one of which functions as an 

aeration basin until the future Sequencing Batch Reactor (SBR) basins are constructed, plus a concrete 

clarifier which can be converted into a gravity thickener. The treatment process is activated sludge 

process with single stage nitrification.  

The wastewater flows from influent force mains (from two Generation Park Management District lift 

stations, plus one City of Houston lift station) to a manual bar screen and mechanical fine drum screen at 

the headworks. The effluent from the screens proceeds to an elevated splitter box, where it flows to the 

aeration basins for biological treatment. From the aeration basins the mixed liquor flows to the clarifiers 

for settling. 

The settled sludge from the final clarifiers is either returned as Recycled Activated Sludge (RAS) to the 

aeration basins, or as Waste Activated Sludge (WAS) to the separate digesters. Each digester has aerators 

and airlift decanters to further thicken the sludge and return the supernatant back to the aeration 

basins, while the sludge is periodically removed and wet hauled to another facility for further dewatering 

and disposal. Course bubble diffusers are used for aeration and airlift decanters for supernatant transfer. 

Centrifugal blowers supply air to the aeration systems.  

The settled final clarifier effluent flows to chlorine contact basins for disinfection. Finally, the clarified 

and disinfected effluent is conveyed from the plant in a 24-inch pipe, to a 48-inch storm sewer, to a 5’x4’ 

RCB and then to the discharge point.  

 

Proposed Interim Phase III (0.70 MGD) 

The proposed interim 0.70 MGD phase will replace the steel plant with two (2) of the eight (8) ultimate 

sequencing batch reactors (SBRs).  

The wastewater will flow from the force main header to an elevated fine screen and flow 

splitter/headworks structure to the SBRs for biological treatment and settling using an activated sludge 

process with single stage nitrification. Each SBR treats 350,000 gallons per day.  

Fine bubble diffusers and/or jet aerators will be used for aeration and decanters will be used for 

removing the clarified supernatant effluent. Positive displacement blowers will supply air to the SBR 

basins.  



The proposed phase will also include one chlorine contact basin, for final disinfection of the effluent. The 

treated effluent will be discharged through the existing 48-inch RCP to 5’x4’ RCB outfall, to drainage 

channel P127-00-00 and ultimately to Greens Bayou.  

Excess sludge from the SBRs will continue to 2 concrete digesters in the proposed phase. Two concrete 

digesters are existing, one of which is currently functioning as an aeration basin. This basin will be 

converted to a digester as part of the proposed phase. Each sludge digester will contain a decant 

mechanism for thickening the sludge. The decanted digester supernatant will be returned to the SBR 

treatment basins, and the thickened sludge will be periodically removed and wet hauled to another 

facility for further dewatering and disposal. 

 

Final Phase (2.8 MGD) Future 

In the final phase, six (6) additional concrete sequencing batch reactors (SBRs) will be added to the two 

SBRs proposed in the 0.70 MGD interim phase, for a total of eight (8) SBRs.  

The wastewater will flow from the force main header to an elevated fine screen and flow splitter/ 

headworks structure to the continuous flow SBRs for biological treatment and settling using an activated 

sludge process with single state nitrification.  

Fine bubble diffusers and/or jet aerators will be used for aeration and decanters are used for removing 

the clarified supernatant effluent. Positive displacement blowers will supply air to the SBR basins. 

Subsequent final effluent treatment will be done with chlorine disinfection. 

The decanted effluent that flows from the SBRs will be directed to a common equalization tank/chlorine 

contact chamber where the final disinfection occurs. The treated effluent flow will be metered and 

discharged through a 48-inch RCP to 5’x4’ RCB outfall thence to drainage channel P127-00-00 and 

ultimately into Greens Bayou.  

The excess sludge will be wasted from the SBRs to separate digesters. Each sludge digester will contain a 

decant mechanism for thickening the sludge. The decanted digester supernatant will be returned to the 

SBR treatment basins, and the thickened sludge will be periodically removed and wet hauled to another 

facility for further dewatering and disposal. Future filters and sludge dewatering equipment may be 

installed after the package plant systems are removed.  



 August 2024|Project # 1339-012-03   

  

ATTACHMENT NO.  9 
 

TREATMENT UNITS  



Att4 Treatment Unit Dimensions 

 
 

Generation Park Management District 

Wastewater Treatment Plant 

Domestic Technical Report 1.0 – Table 1.0(1) Treatment Units 
 

Treatment Unit Type Number of 
Units 

Dimensions (L X W X D) 

 

Existing - 0.640 MGD Basins 
  

Aeration Basins 4 32 ft L X 12 ft W X 10.58 ft SWD 

 2 32 ft L X 12 ft W X 10.48 ft SWD 

 1 35 ft L X 25 ft W X 18.5 SWD 

Clarifiers 3 26 ft Diameter X 9.67 ft SWD 

 1 34 ft Diameter X 12.00 ft SWD 

Chlorine Basins 2 10 ft L X 15 ft W X 7.33 ft SWD 

 1 10 ft L X 15 ft W X 6.5 ft SWD 

 1 36 ft L X 12 ft W X 6.5 ft SWD 

Aerobic Digesters 4 20 ft L X 12 ft W X 10.00 ft SWD 

 2 20 ft L X 12 ft W X 10.67 ft SWD 

 1 35 ft L X 25 ft W X 18 5 SWD 
 

Interim Phase – 0.70 MGD Basins 
 

  

SBR Basins 2 80 ft L X 30 ft W X 24 SWD 

Chlorine Basins 1 60 ft L X 35 ft W X 11 SWD 

Aerobic Digesters 2 
 

35 ft L X 25 ft W X 18 SWD 

 
Final Phase – 2.8 MGD Basins 

  

SBR Basins 8 80 ft L X 30 ft W X 24 SWD 
Chlorine Basins 2 60 ft L X 35 ft W X 11 SWD 

Aerobic Digesters 6 
 

35 ft L X 25 ft W X 18 SWD 
 

SWD – Side Wall Depth L – Length 

D – Depth W – Width 



 August 2024|Project # 1339-012-03   

  

ATTACHMENT NO.  10 

 

PROCESS FLOW DIAGRAMS 
 

  



S:
\P

ro
je

ct
s\

13
00

\1
33

90
03

02
 G

PW
 W

W
TP

 P
ha

se
 4

\C
AD

\E
xh

ib
its

\2
02

4-
08

-2
0 

Pr
oc

es
s F

lo
w

 D
ia

gr
am

\P
RO

C-
FL

OW
-D

IA
G.

dw
g [

0.
64

0 
M

GD
] P

lo
tte

d 
Au

g 2
0,

 2
02

4 
at

 9
:5

2a
m

 b
y t

br
ad

sh
aw

 (L
as

t S
av

ed
 b

y:
 

tb
ra

ds
ha

w)

TxEng Firm 2726
TxSurv Firm 10110700

13430 NW. Freeway
Suite 700

Houston, Tx. 77040
713.462.3178

PROCESS FLOW DIAGRAM 1
DATE: 8/20/2024 SCALE: N.T.S.

HEADWORKS

DIGESTER

CLARIFIER
CHLORINE

DISCHARGE

AERATION
BASIN

AERATION
BASIN

INFLUENT

WAS

DIGESTER

RAS

SLUDGE
HAULER

0.640 MGD
EXISTING

GENERATION PARK
MANAGEMENT DISTRICT

DIGESTER

CLARIFIER

DIGESTERDIGESTER

CLARIFIER

WAS

DIGESTER

CHLORINE

CHLORINE

SLUDGE
HAULER

SLUDGE
HAULER

SLUDGE
HAULER

SLUDGE
HAULER

SLUDGE
HAULER

AERATION
BASIN

AERATION
BASIN

AERATION
BASIN

AERATION
BASIN

RASRAS

AERATION
BASIN

RAS

DIGESTER

SLUDGE
HAULER

CLARIFIER

CHLORINE

WAS

FLOW
SPLITTER

DE-
CL2



S:
\P

ro
je

ct
s\

13
00

\1
33

90
03

02
 G

PW
 W

W
TP

 P
ha

se
 4

\C
AD

\E
xh

ib
its

\2
02

4-
08

-2
0 

Pr
oc

es
s F

lo
w

 D
ia

gr
am

\P
RO

C-
FL

OW
-D

IA
G.

dw
g [

0.
70

0 
M

GD
] P

lo
tte

d 
Au

g 2
0,

 2
02

4 
at

 1
0:

33
am

 b
y t

br
ad

sh
aw

 (L
as

t S
av

ed
 b

y:
 

tb
ra

ds
ha

w)

TxEng Firm 2726
TxSurv Firm 10110700

13430 NW. Freeway
Suite 700

Houston, Tx. 77040
713.462.3178

PROCESS FLOW DIAGRAM 2
DATE: 8/20/2024 SCALE: N.T.S.

0.700 MGD
PROPOSED INTERIM PHASE

GENERATION PARK
MANAGEMENT DISTRICTHEADWORKS

DIGESTER 1 DE-
CL2

CHLORINE

DISCHARGE

SBR
No. 1

DIGESTER 2

SLUDGE
HAULER

SLUDGE
HAULER

SBR
No. 2

DISC FILTER BASIN
w/ 2 CHANNELS
(IF REQUIRED)

INFLUENT

WAS

WAS WAS



S:
\P

ro
je

ct
s\

13
00

\1
33

90
03

02
 G

PW
 W

W
TP

 P
ha

se
 4

\C
AD

\E
xh

ib
its

\2
02

4-
08

-2
0 

Pr
oc

es
s F

lo
w

 D
ia

gr
am

\P
RO

C-
FL

OW
-D

IA
G.

dw
g [

2.
80

0 
M

GD
] P

lo
tte

d 
Au

g 2
0,

 2
02

4 
at

 1
0:

12
am

 b
y t

br
ad

sh
aw

 (L
as

t S
av

ed
 b

y:
 

tb
ra

ds
ha

w)

TxEng Firm 2726
TxSurv Firm 10110700

13430 NW. Freeway
Suite 700

Houston, Tx. 77040
713.462.3178

PROCESS FLOW DIAGRAM 3
DATE: 8/20/2024 SCALE: N.T.S.

HEADWORKS

DIGESTER 1

DE-CL2

CHLORINE

DISCHARGE

SBR
No. 1

DIGESTER 2

SLUDGE
HAULER

2.8 MGD
FINAL PHASE

GENERATION PARK
MANAGEMENT DISTRICT

DIGESTER 6DIGESTER 5DIGESTER 4DIGESTER 3

SLUDGE
HAULER

SLUDGE
HAULER

SLUDGE
HAULER

SLUDGE
HAULER

SLUDGE
HAULER

SBR
No. 2

SBR
No. 3

SBR
No. 4

SBR
No. 5

SBR
No. 6

SBR
No. 7

SBR
No. 8

CHLORINE

DISC FILTER BASIN
w/ 2 CHANNELS
(IF REQUIRED)

INFLUENT

WAS

WAS



 August 2024|Project # 1339-012-03   

  

ATTACHMENT NO.  11 

 

SITE DRAWING 
  



GENERATION PARK MANAGEMENT DISTRICT
DOMESTIC WASTEWATER PERMIT RENEWAL

AND MINOR AMENDMENT APPLICATION
TPDES PERMIT NUMBER WQ0014625001

\\
id

se
g.

co
m

\fs
\P

ro
je

ct
s\

13
00

\1
33

90
12

03
 G

PW
 W

W
TP

 2
02

4 
Pe

rm
it 

Re
ne

w
al

\C
AD

\E
xh

ib
its

\2
02

4-
08

-2
9\

W
W

TP
 SE

RV
IC

E 
AR

EA
 E

XH
IB

IT
.d

w
g [

11
x1

7]
 P

lo
tte

d 
Au

g 2
9,

 2
02

4 
at

 3
:4

3p
m

 b
y t

br
ad

sh
aw

 (L
as

t S
av

ed
 b

y:
 

tb
ra

ds
ha

w
)

DATE: 8/29/2024 SCALE: 1" = 2000'

TxEng Firm 2726
TxSurv Firm 10110700

13430 NW. Freeway
Suite 700

Houston, Tx. 77040
713.462.3178

0'

SCALE

2000'

1"=2000'

2000'

IDS PROJECT NO. 1339-012-03

NOTE:
THIS WASTEWATER TREATMENT PLAN WILL SERVE
AS MUCH OF GENERATION PARK MANAGEMENT
DISTRICT AS ITS CAPACITY ALLOWS.

WWTP SITE

CITY OF HOUSTON
NORTHEAST WATER
PURIFICATION PLANT

GENERATION PARK
MANAGEMENT DISTRICT

SERVICE AREA

GENERATION PARK
MANAGEMENT DISTRICT

SERVICE AREA



 August 2024|Project # 1339-012-03   

  

ATTACHMENT NO. 12 
 

TCEQ APPROVAL LETTER FOR 0.64 MGD PHASE 
  







 August 2024|Project # 1339-012-03   

  

ATTACHMENT NO. 13 
 

COPY OF LABORATORY RESULTS SHEETS 
  



[TOC_1]Cover 

Letter[TOC]
130 S. Trade Center Parkway, Conroe TX 77385   

Tel: (936) 321-6060  

Email: lab@nwdls.com 

 www. NWDLS.com

August 15, 2024

Laboratory Report

Inframark

Brookshire, TX 77423

32259 Morton Road

Dana Angelos

The following test results meet all NELAP requirements for analytes for which certification is available. Any deviations 

from our quality system will be noted in the case narrative. All analyses performed by North Water District Laboratory 

Services, Inc. unless noted. 

For questions regarding this report, contact Monica Martin at 936-321-6060.

Report ID: 20240815082314AEN

Sincerely, 

Aundra Noe For Rebecca Rabon

Assistant Project Manager

Page 1 of 73



Reported:

Inframark

32259 Morton Road

Brookshire, TX  77423 08/15/2024  08:23

130 S. Trade Center Parkway, Conroe TX 77385   

Tel: (936) 321-6060  

Email: lab@nwdls.com 

 www. NWDLS.com

TCEQ TX-C24-00185

Sample Results

 

Client Sample ID:  

ResultAnalyte LRL AnalyzedMethod Q Units

Outfall 001 

AnalystSDLDF Batch

Lab Sample ID:  Date Collected: 

Sample Matrix:  

07/02/2024   8:45

Waste Water

Collected by: Eddie Blackshear

24G1325-01

Generation Park - NP - Permit Renewal 2024 521

*

Volatile Organic Compounds by GCMS 

1,1,1-Trichloroethane U 10.0ug/LEPA 624.1 07/02/2024  17:190.6221 BHG0199<10.0 DDBA

1,1,2,2-Tetrachloroethane U 10.0ug/LEPA 624.1 07/02/2024  17:190.8671 BHG0199<10.0 DDBA

1,1,2-Trichloroethane U 10.0ug/LEPA 624.1 07/02/2024  17:190.7891 BHG0199<10.0 DDBA

1,1-Dichloroethane U 10.0ug/LEPA 624.1 07/02/2024  17:190.9671 BHG0199<10.0 DDBA

1,1-Dichloroethylene U 10.0ug/LEPA 624.1 07/02/2024  17:190.8491 BHG0199<10.0 DDBA

1,2-Dibromoethane (EDB, Ethylene 

dibromide)

U 10.0ug/LEPA 624.1 07/02/2024  17:190.7061 BHG0199<10.0 DDBA

1,2-Dichlorobenzene 

(o-Dichlorobenzene)

U 10.0ug/LEPA 624.1 07/02/2024  17:190.8811 BHG0199<10.0 DDBA

1,2-Dichloroethane (Ethylene 

dichloride)

U 10.0ug/LEPA 624.1 07/02/2024  17:190.8701 BHG0199<10.0 DDBA

1,2-Dichloropropane U 10.0ug/LEPA 624.1 07/02/2024  17:190.8541 BHG0199<10.0 DDBA

1,3-Dichlorobenzene 

(m-Dichlorobenzene)

U 10.0ug/LEPA 624.1 07/02/2024  17:190.7171 BHG0199<10.0 DDBA

1,4-Dichlorobenzene 

(p-Dichlorobenzene)

U 10.0ug/LEPA 624.1 07/02/2024  17:190.6411 BHG0199<10.0 DDBA

2-Butanone (Methyl ethyl ketone, 

MEK)

U 50.0ug/LEPA 624.1 07/02/2024  17:197.381 BHG0199<50.0 DDBA

2-Chloroethyl vinyl ether U 10.0ug/LEPA 624.1 07/02/2024  17:193.141 BHG0199<10.0 DDBA

Acrolein (Propenal) U 17.0ug/LEPA 624.1 07/02/2024  17:195.681 BHG0199<17.0 DDBA

Acrylonitrile U 50.0ug/LEPA 624.1 07/02/2024  17:191.601 BHG0199<50.0 DDBA

Benzene U 10.0ug/LEPA 624.1 07/02/2024  17:190.6041 BHG0199<10.0 DDBA

Bromodichloromethane 10.0ug/LEPA 624.1 07/02/2024  17:190.7271 BHG019940.4 DDBA

Bromoform U 10.0ug/LEPA 624.1 07/02/2024  17:190.6781 BHG0199<10.0 DDBA

Carbon tetrachloride U 2.00ug/LEPA 624.1 07/02/2024  17:190.5001 BHG0199<2.00 DDBA

Chlorobenzene U 10.0ug/LEPA 624.1 07/02/2024  17:190.7241 BHG0199<10.0 DDBA

Chlorodibromomethane 10.0ug/LEPA 624.1 07/02/2024  17:190.8021 BHG019918.5 DDBA

Chloroethane (Ethyl chloride) U 50.0ug/LEPA 624.1 07/02/2024  17:191.301 BHG0199<50.0 DDBA

Chloroform V 10.0ug/LEPA 624.1 07/02/2024  17:190.6881 BHG019945.2 DDBA

cis-1,3-Dichloropropene U 10.0ug/LEPA 624.1 07/02/2024  17:190.5801 BHG0199<10.0 DDBA

Ethylbenzene U 10.0ug/LEPA 624.1 07/02/2024  17:190.7271 BHG0199<10.0 DDBA

Methyl bromide (Bromomethane) U 50.0ug/LEPA 624.1 07/02/2024  17:191.421 BHG0199<50.0 DDBA

Methyl chloride (Chloromethane) U 50.0ug/LEPA 624.1 07/02/2024  17:190.7651 BHG0199<50.0 DDBA

Methylene chloride 

(Dichloromethane)

U 20.0ug/LEPA 624.1 07/02/2024  17:191.601 BHG0199<20.0 DDBA

Toluene U 10.0ug/LEPA 624.1 07/02/2024  17:190.6491 BHG0199<10.0 DDBA

Total Trihalomethanes (TTHMs) 10.0ug/LEPA 624.1 07/02/2024  17:192.001 BHG0199106 DDBA

trans-1,2-Dichloroethylene U 10.0ug/LEPA 624.1 07/02/2024  17:190.8991 BHG0199<10.0 DDBA

trans-1,3-Dichloropropylene U 10.0ug/LEPA 624.1 07/02/2024  17:190.4961 BHG0199<10.0 DDBA

Trichloroethene (Trichloroethylene) U 10.0ug/LEPA 624.1 07/02/2024  17:190.7441 BHG0199<10.0 DDBA

[TOC_1]Sample Results[TOC]

Page 2 of 54

* A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022 Page 2 of 73



Reported:

Inframark

32259 Morton Road

Brookshire, TX  77423 08/15/2024  08:23

130 S. Trade Center Parkway, Conroe TX 77385   

Tel: (936) 321-6060  

Email: lab@nwdls.com 

 www. NWDLS.com

TCEQ TX-C24-00185

Sample Results

 (Continued) 

Client Sample ID:  

ResultAnalyte LRL AnalyzedMethod Q Units

Outfall 001  (Continued)

AnalystSDLDF Batch

Lab Sample ID:  Date Collected: 

Sample Matrix:  

07/02/2024   8:45

Waste Water

Collected by: Eddie Blackshear

24G1325-01

Generation Park - NP - Permit Renewal 2024 521

*

Volatile Organic Compounds by GCMS  (Continued)

Vinyl chloride (Chloroethene) U 10.0ug/LEPA 624.1 07/02/2024  17:191.301 BHG0199<10.0 DDBA

Surrogate: 4-Bromofluorobenzene-surr 97.8% 70-130EPA 624.1 07/02/2024  17:19

Surrogate: 1,2-Dichloroethane-d4-surr 105% 70-130EPA 624.1 07/02/2024  17:19

Surrogate: Dibromofluoromethane-surr 106% 70-130EPA 624.1 07/02/2024  17:19

Surrogate: Toluene-d8-surr 98.8% 70-130EPA 624.1 07/02/2024  17:19

Semivolatile Organic Compounds by GCMS 

Nonylphenol U 333ug/LASTM D7065 07/04/2024  19:575.962 BHG0319<333 cdgN

Surrogate: n-NP-surr 9.99% S 60-140ASTM D7065 07/04/2024  19:57

1,2,4,5-Tetrachlorobenzene U 10.0ug/LEPA 625.1 07/11/2024  05:090.07601 BHG0976<10.0 KRBA

1,2,4-Trichlorobenzene U 10.0ug/LEPA 625.1 07/11/2024  05:090.09431 BHG0976<10.0 KRBA

1,2-Diphenylhydrazine U 20.0ug/LEPA 625.1 07/11/2024  05:090.2501 BHG0976<20.0 KRBA

2,2'-Oxybis(1-chloropropane), 

bis(2-Chloro-1-methy

U 10.0ug/LEPA 625.1 07/11/2024  05:090.1291 BHG0976<10.0 KRBA

2,4,5-Trichlorophenol U 10.0ug/LEPA 625.1 07/11/2024  05:090.2101 BHG0976<10.0 KRBA

2,4,6-Trichlorophenol U 10.0ug/LEPA 625.1 07/11/2024  05:090.3851 BHG0976<10.0 KRBA

2,4-Dichlorophenol U 10.0ug/LEPA 625.1 07/11/2024  05:090.2561 BHG0976<10.0 KRBA

2,4-Dimethylphenol U 10.0ug/LEPA 625.1 07/11/2024  05:090.2941 BHG0976<10.0 KRBA

2,4-Dinitrophenol U 50.0ug/LEPA 625.1 07/11/2024  05:092.851 BHG0976<50.0 KRBA

2,4-Dinitrotoluene (2,4-DNT) U 10.0ug/LEPA 625.1 07/11/2024  05:090.05301 BHG0976<10.0 KRBA

2,6-Dinitrotoluene (2,6-DNT) U 10.0ug/LEPA 625.1 07/11/2024  05:090.5841 BHG0976<10.0 KRBA

2-Chloronaphthalene U 10.0ug/LEPA 625.1 07/11/2024  05:090.1231 BHG0976<10.0 KRBA

2-Chlorophenol U 10.0ug/LEPA 625.1 07/11/2024  05:090.1471 BHG0976<10.0 KRBA

2-Methyl-4,6-dinitrophenol 

(4,6-Dinitro-2-methylph

U 50.0ug/LEPA 625.1 07/11/2024  05:090.5111 BHG0976<50.0 KRBA

2-Nitrophenol U 20.0ug/LEPA 625.1 07/11/2024  05:090.2181 BHG0976<20.0 KRBA

3,4-Methylphenol U 10.0ug/LEPA 625.1 07/11/2024  05:090.4621 BHG0976<10.0 KRBA

4-Bromophenyl phenyl ether (BDE-3) U 10.0ug/LEPA 625.1 07/11/2024  05:090.06821 BHG0976<10.0 KRBA

4-Chloro-3-methylphenol U 10.0ug/LEPA 625.1 07/11/2024  05:090.2181 BHG0976<10.0 KRBA

4-Chlorophenyl phenylether U 10.0ug/LEPA 625.1 07/11/2024  05:090.2071 BHG0976<10.0 KRBA

4-Nitrophenol U 50.0ug/LEPA 625.1 07/11/2024  05:092.401 BHG0976<50.0 KRBA

Acenaphthene U 10.0ug/LEPA 625.1 07/11/2024  05:090.07761 BHG0976<10.0 KRBA

Acenaphthylene U 10.0ug/LEPA 625.1 07/11/2024  05:090.05941 BHG0976<10.0 KRBA

Anthracene U 10.0ug/LEPA 625.1 07/11/2024  05:090.05321 BHG0976<10.0 KRBA

Benzo(a)anthracene U 5.00ug/LEPA 625.1 07/11/2024  05:090.07381 BHG0976<5.00 KRBA

Benzo(a)pyrene U 5.00ug/LEPA 625.1 07/11/2024  05:090.1431 BHG0976<5.00 KRBA

benzo(b&k)fluoranthene U 5.00ug/LEPA 625.1 07/11/2024  05:090.1181 BHG0976<5.00 KRBA

Benzo(g,h,i)perylene U 20.0ug/LEPA 625.1 07/11/2024  05:090.1121 BHG0976<20.0 KRBA

Page 3 of 54

* A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022 Page 3 of 73



Reported:

Inframark

32259 Morton Road

Brookshire, TX  77423 08/15/2024  08:23

130 S. Trade Center Parkway, Conroe TX 77385   

Tel: (936) 321-6060  

Email: lab@nwdls.com 

 www. NWDLS.com

TCEQ TX-C24-00185

Sample Results

 (Continued) 

Client Sample ID:  

ResultAnalyte LRL AnalyzedMethod Q Units

Outfall 001  (Continued)

AnalystSDLDF Batch

Lab Sample ID:  Date Collected: 

Sample Matrix:  

07/02/2024   8:45

Waste Water

Collected by: Eddie Blackshear

24G1325-01

Generation Park - NP - Permit Renewal 2024 521

*

Semivolatile Organic Compounds by GCMS  (Continued)

bis(2-Chloroethoxy)methane U 10.0ug/LEPA 625.1 07/11/2024  05:090.1121 BHG0976<10.0 KRBA

bis(2-Chloroethyl) ether U 10.0ug/LEPA 625.1 07/11/2024  05:090.1841 BHG0976<10.0 KRBA

Bis(2-ethylhexyl )phthalate U 10.0ug/LEPA 625.1 07/11/2024  05:090.5001 BHG0976<10.0 KRBA

Butyl benzyl phthalate U 10.0ug/LEPA 625.1 07/11/2024  05:090.1231 BHG0976<10.0 KRBA

Chrysene U 5.00ug/LEPA 625.1 07/11/2024  05:090.05731 BHG0976<5.00 KRBA

Dibenzo(a,h)anthracene U 5.00ug/LEPA 625.1 07/11/2024  05:090.1521 BHG0976<5.00 KRBA

Diethyl phthalate U 10.0ug/LEPA 625.1 07/11/2024  05:090.1501 BHG0976<10.0 KRBA

Dimethyl phthalate U 10.0ug/LEPA 625.1 07/11/2024  05:090.08691 BHG0976<10.0 KRBA

Di-n-butyl phthalate U 10.0ug/LEPA 625.1 07/11/2024  05:090.5051 BHG0976<10.0 KRBA

Di-n-octyl phthalate U 10.0ug/LEPA 625.1 07/11/2024  05:090.1631 BHG0976<10.0 KRBA

Fluoranthene U 10.0ug/LEPA 625.1 07/11/2024  05:090.06761 BHG0976<10.0 KRBA

Fluorene U 10.0ug/LEPA 625.1 07/11/2024  05:090.05891 BHG0976<10.0 KRBA

Hexachlorobenzene U 5.00ug/LEPA 625.1 07/11/2024  05:090.06291 BHG0976<5.00 KRBA

Hexachlorobutadiene U 10.0ug/LEPA 625.1 07/11/2024  05:090.06971 BHG0976<10.0 KRBA

Hexachlorocyclopentadiene U 10.0ug/LEPA 625.1 07/11/2024  05:090.2501 BHG0976<10.0 KRBA

Hexachloroethane U 20.0ug/LEPA 625.1 07/11/2024  05:090.06441 BHG0976<20.0 KRBA

Hexachlorophene U 10.0ug/LEPA 625.1 07/11/2024  05:090.3431 BHG0976<10.0 KRBA

Indeno(1,2,3-cd) pyrene U 5.00ug/LEPA 625.1 07/11/2024  05:090.1261 BHG0976<5.00 KRBA

Isophorone U 10.0ug/LEPA 625.1 07/11/2024  05:090.08531 BHG0976<10.0 KRBA

Naphthalene U 10.0ug/LEPA 625.1 07/11/2024  05:090.07421 BHG0976<10.0 KRBA

Nitrobenzene U 10.0ug/LEPA 625.1 07/11/2024  05:090.1181 BHG0976<10.0 KRBA

n-Nitrosodiethylamine U 20.0ug/LEPA 625.1 07/11/2024  05:090.1621 BHG0976<20.0 KRBA

n-Nitrosodimethylamine U 50.0ug/LEPA 625.1 07/11/2024  05:091.241 BHG0976<50.0 KRBA

n-Nitroso-di-n-butylamine U 20.0ug/LEPA 625.1 07/11/2024  05:091.871 BHG0976<20.0 KRBA

n-Nitrosodi-n-propylamine U 20.0ug/LEPA 625.1 07/11/2024  05:090.4451 BHG0976<20.0 KRBA

n-Nitrosodiphenylamine U 20.0ug/LEPA 625.1 07/11/2024  05:090.06091 BHG0976<20.0 KRBA

Pentachlorobenzene U 20.0ug/LEPA 625.1 07/11/2024  05:090.05141 BHG0976<20.0 KRBA

Pentachlorophenol U 5.00ug/LEPA 625.1 07/11/2024  05:090.4371 BHG0976<5.00 KRBA

Phenanthrene U 10.0ug/LEPA 625.1 07/11/2024  05:090.08161 BHG0976<10.0 KRBA

Phenol, Total U 10.0ug/LEPA 625.1 07/11/2024  05:090.4701 BHG0976<10.0 KRBA

Pyrene U 10.0ug/LEPA 625.1 07/11/2024  05:090.08481 BHG0976<10.0 KRBA

Pyridine U 20.0ug/LEPA 625.1 07/11/2024  05:094.401 BHG0976<20.0 KRBA

Surrogate: 2,4,6-Tribromophenol-surr 9.18% S 33.6-139EPA 625.1 07/11/2024  05:09

Surrogate: 2-Fluorobiphenyl-surr 87.0% 32.2-138EPA 625.1 07/11/2024  05:09

Surrogate: 2-Fluorophenol-surr 2.32% S 32.7-137EPA 625.1 07/11/2024  05:09

Surrogate: Nitrobenzene-d5-surr 62.1% 31.2-136EPA 625.1 07/11/2024  05:09

Surrogate: Phenol-d5-surr 1.22% S 28.9-155EPA 625.1 07/11/2024  05:09

Page 4 of 54

* A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022 Page 4 of 73



Reported:

Inframark

32259 Morton Road

Brookshire, TX  77423 08/15/2024  08:23

130 S. Trade Center Parkway, Conroe TX 77385   

Tel: (936) 321-6060  

Email: lab@nwdls.com 

 www. NWDLS.com

TCEQ TX-C24-00185

Sample Results

 (Continued) 

Client Sample ID:  

ResultAnalyte LRL AnalyzedMethod Q Units

Outfall 001  (Continued)

AnalystSDLDF Batch

Lab Sample ID:  Date Collected: 

Sample Matrix:  

07/02/2024   8:45

Waste Water

Collected by: Eddie Blackshear

24G1325-01

Generation Park - NP - Permit Renewal 2024 521

*

Semivolatile Organic Compounds by GCMS  (Continued)

Surrogate: p-Terphenyl-d14-surr 119% S 37.6-117EPA 625.1 07/11/2024  05:09

Organics by GC 

2,4-D U 0.700ug/LSM 6640 B 07/18/2024  09:380.2332 BHG0419<0.700 cdgA

Silvex (2,4,5-TP) U 0.300ug/LSM 6640 B 07/18/2024  09:380.2352 BHG0419<0.300 cdgA

Azinphos-methyl (Guthion) U 0.100ug/LEPA 1657 07/17/2024  06:240.03331 BHG0406<0.100 cdgA

Chlorpyrifos U 0.0500ug/LEPA 1657 07/17/2024  06:240.02571 BHG0406<0.0500 cdgA

Demeton U 0.200ug/LEPA 1657 07/17/2024  06:240.01291 BHG0406<0.200 cdgA

Diazinon U 0.500ug/LEPA 1657 07/17/2024  06:240.03221 BHG0406<0.500 cdgA

Malathion U 0.100ug/LEPA 1657 07/17/2024  06:240.01331 BHG0406<0.100 cdgA

Parathion, ethyl U 0.100ug/LEPA 1657 07/17/2024  06:240.02071 BHG0406<0.100 cdgA

Metals, Total 

Aluminum 5.00ug/LEPA 200.8 07/10/2024  08:360.1671 BHG026039.2 JKCA

Antimony U 5.00ug/LEPA 200.8 07/10/2024  08:360.05891 BHG0260<5.00 JKCA

Arsenic U 0.500ug/LEPA 200.8 07/16/2024  12:410.04681 BHG0260<0.500 JKCA

Barium 3.00ug/LEPA 200.8 07/10/2024  08:360.02001 BHG026074.0 JKCA

Beryllium U 0.500ug/LEPA 200.8 07/12/2024  14:120.01371 BHG0260<0.500 JKCA

Cadmium U 1.00ug/LEPA 200.8 07/10/2024  08:360.007981 BHG0260<1.00 JKCA

Chromium U 3.00ug/LEPA 200.8 07/10/2024  08:360.08391 BHG0260<3.00 JKCA

Copper 2.00ug/LEPA 200.8 07/09/2024  14:100.1821 BHG02602.53 JKCA

Chromium (III) 0.00600mg/LCalc 07/10/2024  12:250.001581 [CALC]<0.00600 JVG

Lead U 0.500ug/LEPA 200.8 07/10/2024  08:360.01201 BHG0260<0.500 JKCA

Nickel U 2.00ug/LEPA 200.8 07/10/2024  08:360.03981 BHG0260<2.00 JKCA

Selenium U 5.00ug/LEPA 200.8 07/18/2024  08:210.3541 BHG0260<5.00 JKCA

Silver U 0.500ug/LEPA 200.8 07/10/2024  08:360.004671 BHG0260<0.500 JKCA

Thallium U 0.500ug/LEPA 200.8 07/10/2024  08:360.06171 BHG0260<0.500 JKCA

Zinc 5.00ug/LEPA 200.8 07/12/2024  14:120.2071 BHG026067.2 JKCA

Metals, Dissolved 

Chromium (VI) 3.00ug/LSM 3500-Cr B 07/10/2024  12:251.501 BHG10154.46 JVGA

General Chemistry 

Alkalinity as CaCO3 10.0mg/LSM 2320 B 07/03/2024  09:2810.01 BHG026186.9 FPNA

Carbonaceous BOD (CBOD) U 2.03mg/LSM 5210 B 07/08/2024  11:042.031.013514 BHG0266<2.03 NAZA

Amenable Cyanide U 10.0ug/LSM 4500-CN¯ G 07/08/2024  14:555.001 BHG0858<10.0 TBBA

Total Cyanide U 10.0ug/LSM 4500-CN¯ C 07/08/2024  14:555.001 BHG0858<10.0 TBBA

Conductivity 2.00umhos/cm 

@ 25 °C

SM 2510 B 07/03/2024  09:282.001 BHG0261671 FPNA

Page 5 of 54

* A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022 Page 5 of 73



Reported:

Inframark

32259 Morton Road

Brookshire, TX  77423 08/15/2024  08:23

130 S. Trade Center Parkway, Conroe TX 77385   

Tel: (936) 321-6060  

Email: lab@nwdls.com 

 www. NWDLS.com

TCEQ TX-C24-00185

Sample Results

 (Continued) 

Client Sample ID:  

ResultAnalyte LRL AnalyzedMethod Q Units

Outfall 001  (Continued)

AnalystSDLDF Batch

Lab Sample ID:  Date Collected: 

Sample Matrix:  

07/02/2024   8:45

Waste Water

Collected by: Eddie Blackshear

24G1325-01

Generation Park - NP - Permit Renewal 2024 521

*

General Chemistry  (Continued)

Fluoride U 0.250mg/LEPA 300.0 07/03/2024  16:430.01051 BHG0392<0.250 AGZA

Ammonia as N U 0.0400mg/LEPA 350.1 07/05/2024  11:080.01401 BHG0371<0.0400 NAZA

Nitrate as N 100ug/LEPA 300.0 07/03/2024  16:4314.21 BHG03921750 AGZA

Nitrite as N C+, 

U

50.0ug/LEPA 300.0 07/03/2024  16:435.101 BHG0392<50.0 AGZA

n-Hexane Extractable Material 

(O&G)

U 5.00mg/LEPA 1664A 07/09/2024  09:175.001 BHG0933<5.00 IDCA

Sulfate 1.00mg/LEPA 300.0 07/03/2024  16:430.03411 BHG039223.0 AGZA

Residue-filterable (TDS) 10.0mg/LSM 2540 C 07/05/2024  11:4610.01 BHG0293370 BPA

Total Kjeldahl Nitrogen - (TKN) U 1.00mg/LSM 4500-NH3 C 07/17/2024  11:150.1001 BHG1831<1.00 NAZA

Total Phosphorus 0.200mg/LEPA 365.1 07/10/2024  16:570.1171 BHG04010.242 GJGA

Residue-nonfilterable (TSS) 1.00mg/LSM 2540 D 07/05/2024  09:251.001 BHG03363.05 BPA

Microbiology 

Enterococci U 1.00MPN/100 

mL

Enterolert/ASTM 

D6503-99

07/03/2024  14:241.001 BHG0197<1.00 JKBA

Escherichia coli (E. coli) CQa, 

U

1.00MPN/100 

mL

SM 9223 B 

(Colilert 

Quanti-Tray)

07/03/2024  14:431.001 BHG0198<1.00 ENRA

Field 

DO Field 1.00mg/LHach 10360 07/02/2024  08:451.001 BHG03817.68 EEBN

Flow Field 0.00MGDCalc 07/02/2024  08:450.001 BHG03810.101 EEBN

pH 1.00pH Units @ 

25 °C

SM 4500-H+ B 07/02/2024  08:451.001 BHG03817.55 EEBA

Total Residual Chlorine 0.25mg/LSM 4500-Cl G 07/02/2024  08:450.251 BHG03814.00 EEBA

Page 6 of 54

* A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022 Page 6 of 73



Reported:

Inframark

32259 Morton Road

Brookshire, TX  77423 08/15/2024  08:23

130 S. Trade Center Parkway, Conroe TX 77385   

Tel: (936) 321-6060  

Email: lab@nwdls.com 

 www. NWDLS.com

TCEQ TX-C24-00185

Sample Results

 (Continued) 

Client Sample ID:  

ResultAnalyte LRL AnalyzedMethod Q Units

Outfall 001 

AnalystSDLDF Batch

Lab Sample ID:  Date Collected: 

Sample Matrix:  

07/02/2024   8:45

Waste Water

Collected by: Eddie Blackshear

24G1325-01RE1

Generation Park - NP - Permit Renewal 2024 521

*

Volatile Organic Compounds by GCMS 

Tetrachloroethylene 

(Perchloroethylene) (Rerun)

U 10.0ug/LEPA 624.1 07/03/2024  18:590.7031 BHG0412<10.0 DDBA

Surrogate: 4-Bromofluorobenzene-surr (Rerun) 103% 70-130EPA 624.1 07/03/2024  18:59

Surrogate: 1,2-Dichloroethane-d4-surr (Rerun) 108% 70-130EPA 624.1 07/03/2024  18:59

Surrogate: Dibromofluoromethane-surr (Rerun) 108% 70-130EPA 624.1 07/03/2024  18:59

Surrogate: Toluene-d8-surr (Rerun) 99.7% 70-130EPA 624.1 07/03/2024  18:59

Semivolatile Organic Compounds by GCMS 

3,3'-Dichlorobenzidine (Rerun) U 5.00ug/LEPA 625.1 07/13/2024  04:583.871 BHG0976<5.00 KRBA

Benzidine (Rerun) U 50.0ug/LEPA 625.1 07/13/2024  04:5811.81 BHG0976<50.0 KRBA

Surrogate: 2-Fluorobiphenyl-surr (Rerun) 73.6% 32.2-138EPA 625.1 07/13/2024  04:58

Surrogate: Nitrobenzene-d5-surr (Rerun) 85.7% 31.2-136EPA 625.1 07/13/2024  04:58

Surrogate: p-Terphenyl-d14-surr (Rerun) 77.7% 37.6-117EPA 625.1 07/13/2024  04:58

General Chemistry 

Chloride (Rerun) 1.00mg/LEPA 300.0 07/06/2024  00:100.03451 BHG076712.7 AGZA

Page 7 of 54

* A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022 Page 7 of 73



Reported:

Inframark

32259 Morton Road

Brookshire, TX  77423 08/15/2024  08:23

130 S. Trade Center Parkway, Conroe TX 77385   

Tel: (936) 321-6060  

Email: lab@nwdls.com 

 www. NWDLS.com

TCEQ TX-C24-00185

Sample Results

 (Continued) 

Client Sample ID:  

ResultAnalyte LRL AnalyzedMethod Q Units

Outfall 001 

AnalystSDLDF Batch

Lab Sample ID:  Date Collected: 

Sample Matrix:  

07/05/2024   7:10

Waste Water

Collected by: Andrew Rodriguez

24G2012-01

Generation Park - NP - Permit Renewal Recollect 521

*

Metals, Total 

Mercury U 0.00500ug/LEPA 1631E 07/09/2024  14:520.002501 BHG0760<0.00500 JKCA

Page 8 of 54

* A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022 Page 8 of 73



Reported:

Inframark

32259 Morton Road

Brookshire, TX  77423 08/15/2024  08:23

130 S. Trade Center Parkway, Conroe TX 77385   

Tel: (936) 321-6060  

Email: lab@nwdls.com 

 www. NWDLS.com

TCEQ TX-C24-00185

Sample Results

 (Continued) 

Client Sample ID:  

ResultAnalyte LRL AnalyzedMethod Q Units

18 Mohm DI 

AnalystSDLDF Batch

Lab Sample ID:  Date Collected: 

Sample Matrix:  

07/05/2024   7:15

Waste Water

Collected by: Andrew Rodriguez

24G2012-02

Generation Park - NP - Permit Renewal Recollect 521

*

Metals, Total 

Mercury U 0.00500ug/LEPA 1631E 07/09/2024  14:470.002501 BHG0760<0.00500 JKCA

Page 9 of 54

* A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022 Page 9 of 73



Reported:

Inframark

32259 Morton Road

Brookshire, TX  77423 08/15/2024  08:23

130 S. Trade Center Parkway, Conroe TX 77385   

Tel: (936) 321-6060  

Email: lab@nwdls.com 

 www. NWDLS.com

TCEQ TX-C24-00185

Result

Reporting

Limit Units

Spike

Level

Source

Result %REC

%REC

Limits RPD

RPD

LimitQual Analyte

Quality Control

Volatile Organic Compounds by GCMS

Batch:  BHG0199 - EPA 624
Prepared & Analyzed: 7/2/2024Blank (BHG0199-BLK1)

U1,1,1-Trichloroethane 10.0 ug/L<10.0

U1,1,2,2-Tetrachloroethane 10.0 ug/L<10.0

U1,1,2-Trichloroethane 10.0 ug/L<10.0

U1,1-Dichloroethane 10.0 ug/L<10.0

U1,1-Dichloroethylene 10.0 ug/L<10.0

U1,2-Dibromoethane (EDB, Ethylene 

dibromide)

10.0 ug/L<10.0

U1,2-Dichlorobenzene 

(o-Dichlorobenzene)

10.0 ug/L<10.0

U1,2-Dichloroethane (Ethylene 

dichloride)

10.0 ug/L<10.0

U1,2-Dichloropropane 10.0 ug/L<10.0

U1,3-Dichlorobenzene 

(m-Dichlorobenzene)

10.0 ug/L<10.0

U1,4-Dichlorobenzene 

(p-Dichlorobenzene)

10.0 ug/L<10.0

U2-Butanone (Methyl ethyl ketone, MEK) 50.0 ug/L<50.0

U2-Chloroethyl vinyl ether 10.0 ug/L<10.0

UAcrolein (Propenal) 17.0 ug/L<17.0

UAcrylonitrile 50.0 ug/L<50.0

UBenzene 10.0 ug/L<10.0

UBromodichloromethane 10.0 ug/L<10.0

UBromoform 10.0 ug/L<10.0

UCarbon tetrachloride 2.00 ug/L<2.00

UChlorobenzene 10.0 ug/L<10.0

UChlorodibromomethane 10.0 ug/L<10.0

UChloroethane (Ethyl chloride) 50.0 ug/L<50.0

UChloroform 10.0 ug/L<10.0

Ucis-1,3-Dichloropropene 10.0 ug/L<10.0

UEthylbenzene 10.0 ug/L<10.0

UMethyl bromide (Bromomethane) 50.0 ug/L<50.0

UMethyl chloride (Chloromethane) 50.0 ug/L<50.0

UMethylene chloride (Dichloromethane) 20.0 ug/L<20.0

UTetrachloroethylene (Perchloroethylene) 10.0 ug/L<10.0

UToluene 10.0 ug/L<10.0

UTotal Trihalomethanes (TTHMs) 10.0 ug/L<10.0

Utrans-1,2-Dichloroethylene 10.0 ug/L<10.0

Utrans-1,3-Dichloropropylene 10.0 ug/L<10.0

UTrichloroethene (Trichloroethylene) 10.0 ug/L<10.0

UVinyl chloride (Chloroethene) 10.0 ug/L<10.0

50.0 70-130Surrogate: 4-Bromofluorobenzene-surr 10150.5 ug/L

50.0 70-130Surrogate: 1,2-Dichloroethane-d4-surr 10251.1 ug/L

50.0 70-130Surrogate: Dibromofluoromethane-surr 10552.6 ug/L

50.0 70-130Surrogate: Toluene-d8-surr 98.849.4 ug/L

[TOC_1]Quality Assurance 

Results[TOC]

Page 10 of 54

* A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022 Page 10 of 73



Reported:

Inframark

32259 Morton Road

Brookshire, TX  77423 08/15/2024  08:23

130 S. Trade Center Parkway, Conroe TX 77385   

Tel: (936) 321-6060  

Email: lab@nwdls.com 

 www. NWDLS.com

TCEQ TX-C24-00185

Result

Reporting

Limit Units

Spike

Level

Source

Result %REC

%REC

Limits RPD

RPD

LimitQual Analyte

Quality Control
(Continued)

Volatile Organic Compounds by GCMS (Continued)

Batch:  BHG0199 - EPA 624 (Continued)
Prepared & Analyzed: 7/2/2024LCS (BHG0199-BS1)

1,1,1-Trichloroethane 10.0 50.0 70-13098.7ug/L49.3

1,1,2,2-Tetrachloroethane 10.0 50.0 60-14080.7ug/L40.3

1,1,2-Trichloroethane 10.0 50.0 70-13083.1ug/L41.6

1,1-Dichloroethane 10.0 50.0 70-13094.4ug/L47.2

1,1-Dichloroethylene 10.0 50.0 50-150101ug/L50.6

1,2-Dibromoethane (EDB, Ethylene 

dibromide)

10.0 50.0 70-13083.6ug/L41.8

1,2-Dichlorobenzene 

(o-Dichlorobenzene)

10.0 50.0 65-13587.8ug/L43.9

1,2-Dichloroethane (Ethylene 

dichloride)

10.0 50.0 70-13086.1ug/L43.0

1,2-Dichloropropane 10.0 50.0 35-16589.8ug/L44.9

1,3-Dichlorobenzene 

(m-Dichlorobenzene)

10.0 50.0 70-13090.4ug/L45.2

1,4-Dichlorobenzene 

(p-Dichlorobenzene)

10.0 50.0 65-13589.5ug/L44.7

2-Butanone (Methyl ethyl ketone, MEK) 50.0 500 70-13078.6ug/L393

2-Chloroethyl vinyl ether 10.0 50.0 0-22578.2ug/L39.1

Acrolein (Propenal) 50.0 250 60-14084.6ug/L211

UAcrylonitrile 50.0 50.0 60-14085.9ug/L42.9

Benzene 10.0 50.0 65-13594.6ug/L47.3

Bromodichloromethane 10.0 50.0 65-13590.6ug/L45.3

Bromoform 10.0 50.0 70-13081.8ug/L40.9

Carbon tetrachloride 2.00 50.0 70-130101ug/L50.3

Chlorobenzene 10.0 50.0 65-13591.8ug/L45.9

Chlorodibromomethane 10.0 50.0 70-13585.9ug/L42.9

UChloroethane (Ethyl chloride) 50.0 50.0 40-16089.3ug/L44.7

Chloroform 10.0 50.0 70-13599.3ug/L49.6

cis-1,3-Dichloropropene 10.0 50.0 25-17588.7ug/L44.3

Ethylbenzene 10.0 50.0 60-14095.0ug/L47.5

UMethyl bromide (Bromomethane) 50.0 50.0 15-18589.0ug/L44.5

UMethyl chloride (Chloromethane) 50.0 50.0 0-20589.7ug/L44.9

Methylene chloride (Dichloromethane) 20.0 50.0 60-14089.2ug/L44.6

Tetrachloroethylene (Perchloroethylene) 10.0 50.0 70-13093.2ug/L46.6

Toluene 10.0 50.0 70-13093.6ug/L46.8

Total Trihalomethanes (TTHMs) 10.0 200 70-13089.4ug/L179

trans-1,2-Dichloroethylene 10.0 50.0 70-13097.0ug/L48.5

trans-1,3-Dichloropropylene 10.0 50.0 50-15085.1ug/L42.6

Trichloroethene (Trichloroethylene) 10.0 50.0 65-13597.6ug/L48.8

Vinyl chloride (Chloroethene) 10.0 50.0 5-19593.4ug/L46.7

50.0 70-130Surrogate: 4-Bromofluorobenzene-surr 99.749.8 ug/L

50.0 70-130Surrogate: 1,2-Dichloroethane-d4-surr 98.249.1 ug/L

50.0 70-130Surrogate: Dibromofluoromethane-surr 97.448.7 ug/L

50.0 70-130Surrogate: Toluene-d8-surr 10150.4 ug/L

Page 11 of 54

* A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022 Page 11 of 73



Reported:

Inframark

32259 Morton Road

Brookshire, TX  77423 08/15/2024  08:23

130 S. Trade Center Parkway, Conroe TX 77385   

Tel: (936) 321-6060  

Email: lab@nwdls.com 

 www. NWDLS.com

TCEQ TX-C24-00185

Result

Reporting

Limit Units

Spike

Level

Source

Result %REC

%REC

Limits RPD

RPD

LimitQual Analyte

Quality Control
(Continued)

Volatile Organic Compounds by GCMS (Continued)

Batch:  BHG0199 - EPA 624 (Continued)
Prepared & Analyzed: 7/2/2024LCS Dup (BHG0199-BSD1)

1,1,1-Trichloroethane 10.0 50.0 3670-130100 1.39ug/L50.0

1,1,2,2-Tetrachloroethane 10.0 50.0 6160-14085.4 5.74ug/L42.7

1,1,2-Trichloroethane 10.0 50.0 4570-13087.1 4.71ug/L43.6

1,1-Dichloroethane 10.0 50.0 4070-13095.3 0.974ug/L47.7

1,1-Dichloroethylene 10.0 50.0 3250-150103 1.61ug/L51.5

1,2-Dibromoethane (EDB, Ethylene 

dibromide)

10.0 50.0 3070-13086.2 3.10ug/L43.1

1,2-Dichlorobenzene 

(o-Dichlorobenzene)

10.0 50.0 5765-13593.5 6.27ug/L46.7

1,2-Dichloroethane (Ethylene 

dichloride)

10.0 50.0 4970-13089.3 3.69ug/L44.7

1,2-Dichloropropane 10.0 50.0 5535-16592.0 2.49ug/L46.0

1,3-Dichlorobenzene 

(m-Dichlorobenzene)

10.0 50.0 4370-13094.7 4.69ug/L47.4

1,4-Dichlorobenzene 

(p-Dichlorobenzene)

10.0 50.0 5765-13592.9 3.77ug/L46.5

2-Butanone (Methyl ethyl ketone, MEK) 50.0 500 3070-13085.6 8.45ug/L428

2-Chloroethyl vinyl ether 10.0 50.0 710-22583.4 6.34ug/L41.7

Acrolein (Propenal) 50.0 250 6060-14093.6 10.2ug/L234

UAcrylonitrile 50.0 50.0 6060-14094.0 8.97ug/L47.0

Benzene 10.0 50.0 6165-13596.5 1.99ug/L48.2

Bromodichloromethane 10.0 50.0 5665-13593.1 2.72ug/L46.5

Bromoform 10.0 50.0 4270-13085.5 4.34ug/L42.7

Carbon tetrachloride 2.00 50.0 4170-130102 0.949ug/L50.8

Chlorobenzene 10.0 50.0 5365-13592.7 1.07ug/L46.4

Chlorodibromomethane 10.0 50.0 5070-13589.6 4.17ug/L44.8

UChloroethane (Ethyl chloride) 50.0 50.0 7840-16090.9 1.72ug/L45.4

Chloroform 10.0 50.0 5470-135101 1.45ug/L50.4

cis-1,3-Dichloropropene 10.0 50.0 5825-17590.6 2.11ug/L45.3

Ethylbenzene 10.0 50.0 6360-14095.9 0.935ug/L48.0

UMethyl bromide (Bromomethane) 50.0 50.0 6115-18587.7 1.41ug/L43.9

UMethyl chloride (Chloromethane) 50.0 50.0 600-20589.1 0.746ug/L44.5

Methylene chloride (Dichloromethane) 20.0 50.0 2860-14091.2 2.22ug/L45.6

Tetrachloroethylene (Perchloroethylene) 10.0 50.0 3970-13094.1 0.987ug/L47.1

Toluene 10.0 50.0 4170-13095.4 1.81ug/L47.7

Total Trihalomethanes (TTHMs) 10.0 200 3070-13092.2 3.09ug/L184

trans-1,2-Dichloroethylene 10.0 50.0 4570-13098.4 1.43ug/L49.2

trans-1,3-Dichloropropylene 10.0 50.0 8650-15088.7 4.09ug/L44.3

Trichloroethene (Trichloroethylene) 10.0 50.0 4865-13597.5 0.0495ug/L48.8

Vinyl chloride (Chloroethene) 10.0 50.0 665-19593.1 0.279ug/L46.6

50.0 70-130Surrogate: 4-Bromofluorobenzene-surr 10250.8 ug/L

50.0 70-130Surrogate: 1,2-Dichloroethane-d4-surr 10050.0 ug/L

50.0 70-130Surrogate: Dibromofluoromethane-surr 98.549.2 ug/L

50.0 70-130Surrogate: Toluene-d8-surr 10150.4 ug/L

Page 12 of 54

* A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022 Page 12 of 73



Reported:

Inframark

32259 Morton Road

Brookshire, TX  77423 08/15/2024  08:23

130 S. Trade Center Parkway, Conroe TX 77385   

Tel: (936) 321-6060  

Email: lab@nwdls.com 

 www. NWDLS.com

TCEQ TX-C24-00185

Result

Reporting

Limit Units

Spike

Level

Source

Result %REC

%REC

Limits RPD

RPD

LimitQual Analyte

Quality Control
(Continued)

Volatile Organic Compounds by GCMS (Continued)

Batch:  BHG0199 - EPA 624 (Continued)
Prepared & Analyzed: 7/2/2024Source: 24G1523-01Matrix Spike (BHG0199-MS1)

1,1,1-Trichloroethane 10.0 50.0 52-16263.8ug/L31.9 <10.0

1,1,2,2-Tetrachloroethane 10.0 50.0 46-15751.1ug/L25.5 <10.0

J11,1,2-Trichloroethane 10.0 50.0 52-15051.8ug/L25.9 <10.0

1,1-Dichloroethane 10.0 50.0 59-15561.3ug/L30.7 <10.0

1,1-Dichloroethylene 10.0 50.0 0-23465.9ug/L32.9 <10.0

J11,2-Dibromoethane (EDB, Ethylene 

dibromide)

10.0 50.0 70-13050.4ug/L25.2 <10.0

1,2-Dichlorobenzene 

(o-Dichlorobenzene)

10.0 50.0 18-19052.1ug/L26.0 <10.0

1,2-Dichloroethane (Ethylene 

dichloride)

10.0 50.0 49-15554.3ug/L27.1 <10.0

1,2-Dichloropropane 10.0 50.0 0-21057.8ug/L28.9 <10.0

J11,3-Dichlorobenzene 

(m-Dichlorobenzene)

10.0 50.0 59-15652.4ug/L26.2 <10.0

1,4-Dichlorobenzene 

(p-Dichlorobenzene)

10.0 50.0 18-19051.9ug/L26.0 <10.0

J12-Butanone (Methyl ethyl ketone, MEK) 50.0 500 70-13050.5ug/L253 <50.0

2-Chloroethyl vinyl ether 10.0 50.0 0-30534.6ug/L17.3 <10.0

J1Acrolein (Propenal) 50.0 250 40-16027.7ug/L69.1 <50.0

UAcrylonitrile 50.0 50.0 40-16051.5ug/L25.7 <50.0

Benzene 10.0 50.0 37-15161.1ug/L30.5 <10.0

Bromodichloromethane 10.0 50.0 35-15549.9ug/L24.9 <10.0

Bromoform 10.0 50.0 45-16950.3ug/L25.1 <10.0

J1Carbon tetrachloride 2.00 50.0 70-14063.9ug/L32.0 <2.00

Chlorobenzene 10.0 50.0 37-16056.8ug/L28.4 <10.0

J1Chlorodibromomethane 10.0 50.0 53-14949.5ug/L24.7 <10.0

UChloroethane (Ethyl chloride) 50.0 50.0 14-23038.5ug/L19.2 <50.0

J1, UChloroform 10.0 50.0 51-138ug/L<10.0 <10.0

cis-1,3-Dichloropropene 10.0 50.0 0-22755.2ug/L27.6 <10.0

Ethylbenzene 10.0 50.0 37-16258.4ug/L29.2 <10.0

UMethyl bromide (Bromomethane) 50.0 50.0 0-24243.0ug/L21.5 <50.0

UMethyl chloride (Chloromethane) 50.0 50.0 0-27338.9ug/L19.4 <50.0

Methylene chloride (Dichloromethane) 20.0 50.0 0-22157.4ug/L28.7 <20.0

J1Tetrachloroethylene (Perchloroethylene) 10.0 50.0 64-14854.1ug/L27.0 <10.0

Toluene 10.0 50.0 47-15059.2ug/L29.6 <10.0

J1Total Trihalomethanes (TTHMs) 10.0 200 70-13037.4ug/L74.8 <10.0

trans-1,2-Dichloroethylene 10.0 50.0 54-15663.3ug/L31.6 <10.0

trans-1,3-Dichloropropylene 10.0 50.0 17-18352.9ug/L26.4 <10.0

J1Trichloroethene (Trichloroethylene) 10.0 50.0 70-15759.2ug/L29.6 <10.0

Vinyl chloride (Chloroethene) 10.0 50.0 0-25139.4ug/L19.7 <10.0

50.0 70-130Surrogate: 4-Bromofluorobenzene-surr 97.748.9 ug/L

50.0 70-130Surrogate: 1,2-Dichloroethane-d4-surr 10552.5 ug/L

50.0 70-130Surrogate: Dibromofluoromethane-surr 10150.5 ug/L

50.0 70-130Surrogate: Toluene-d8-surr 10150.4 ug/L

Page 13 of 54

* A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022 Page 13 of 73



Reported:

Inframark

32259 Morton Road

Brookshire, TX  77423 08/15/2024  08:23

130 S. Trade Center Parkway, Conroe TX 77385   

Tel: (936) 321-6060  

Email: lab@nwdls.com 

 www. NWDLS.com

TCEQ TX-C24-00185

Result

Reporting

Limit Units

Spike

Level

Source

Result %REC

%REC

Limits RPD

RPD

LimitQual Analyte

Quality Control
(Continued)

Volatile Organic Compounds by GCMS (Continued)

Batch:  BHG0199 - EPA 624 (Continued)
Prepared & Analyzed: 7/2/2024Source: 24G1523-01Matrix Spike Dup (BHG0199-MSD1)

J11,1,1-Trichloroethane 10.0 50.0 3652-16249.7 24.8ug/L24.9 <10.0

J11,1,2,2-Tetrachloroethane 10.0 50.0 6146-15737.7 30.1ug/L18.9 <10.0

J11,1,2-Trichloroethane 10.0 50.0 4552-15039.4 27.0ug/L19.7 <10.0

J11,1-Dichloroethane 10.0 50.0 4059-15547.5 25.4ug/L23.7 <10.0

1,1-Dichloroethylene 10.0 50.0 320-23452.5 22.6ug/L26.3 <10.0

J11,2-Dibromoethane (EDB, Ethylene 

dibromide)

10.0 50.0 3070-13039.0 25.6ug/L19.5 <10.0

1,2-Dichlorobenzene 

(o-Dichlorobenzene)

10.0 50.0 5718-19041.7 22.2ug/L20.8 <10.0

J11,2-Dichloroethane (Ethylene 

dichloride)

10.0 50.0 4949-15541.8 26.0ug/L20.9 <10.0

1,2-Dichloropropane 10.0 50.0 550-21043.5 28.2ug/L21.8 <10.0

J11,3-Dichlorobenzene 

(m-Dichlorobenzene)

10.0 50.0 4359-15642.9 20.0ug/L21.4 <10.0

1,4-Dichlorobenzene 

(p-Dichlorobenzene)

10.0 50.0 5718-19042.2 20.6ug/L21.1 <10.0

J12-Butanone (Methyl ethyl ketone, MEK) 50.0 500 3070-13038.0 28.4ug/L190 <50.0

2-Chloroethyl vinyl ether 10.0 50.0 710-30544.8 25.7ug/L22.4 <10.0

J1Acrolein (Propenal) 50.0 250 6040-16034.2 21.1ug/L85.5 <50.0

J1, UAcrylonitrile 50.0 50.0 6040-16039.1 27.3ug/L19.5 <50.0

Benzene 10.0 50.0 6137-15147.2 25.6ug/L23.6 <10.0

Bromodichloromethane 10.0 50.0 5635-15536.3 31.4ug/L18.2 <10.0

J1Bromoform 10.0 50.0 4245-16937.5 29.2ug/L18.7 <10.0

J1Carbon tetrachloride 2.00 50.0 4170-14050.4 23.7ug/L25.2 <2.00

Chlorobenzene 10.0 50.0 5337-16044.3 24.9ug/L22.1 <10.0

J1Chlorodibromomethane 10.0 50.0 5053-14935.7 32.5ug/L17.8 <10.0

UChloroethane (Ethyl chloride) 50.0 50.0 7814-23052.2 30.3ug/L26.1 <50.0

J1, UChloroform 10.0 50.0 5451-138ug/L<10.0 <10.0

cis-1,3-Dichloropropene 10.0 50.0 580-22742.1 26.9ug/L21.1 <10.0

Ethylbenzene 10.0 50.0 6337-16246.1 23.5ug/L23.1 <10.0

UMethyl bromide (Bromomethane) 50.0 50.0 610-24248.4 11.9ug/L24.2 <50.0

UMethyl chloride (Chloromethane) 50.0 50.0 600-27350.1 25.2ug/L25.0 <50.0

Methylene chloride (Dichloromethane) 20.0 50.0 280-22144.2 26.1ug/L22.1 <20.0

J1Tetrachloroethylene (Perchloroethylene) 10.0 50.0 3964-14845.5 17.3ug/L22.7 <10.0

J1Toluene 10.0 50.0 4147-15046.3 24.4ug/L23.2 <10.0

J1Total Trihalomethanes (TTHMs) 10.0 200 3070-13027.4 31.0ug/L54.7 <10.0

J1trans-1,2-Dichloroethylene 10.0 50.0 4554-15649.6 24.2ug/L24.8 <10.0

trans-1,3-Dichloropropylene 10.0 50.0 8617-18340.1 27.6ug/L20.0 <10.0

J1Trichloroethene (Trichloroethylene) 10.0 50.0 4870-15747.5 21.8ug/L23.8 <10.0

Vinyl chloride (Chloroethene) 10.0 50.0 660-25152.4 28.2ug/L26.2 <10.0

50.0 70-130Surrogate: 4-Bromofluorobenzene-surr 99.749.9 ug/L

50.0 70-130Surrogate: 1,2-Dichloroethane-d4-surr 10251.1 ug/L

50.0 70-130Surrogate: Dibromofluoromethane-surr 10251.2 ug/L

50.0 70-130Surrogate: Toluene-d8-surr 10150.7 ug/L

Page 14 of 54

* A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022 Page 14 of 73



Reported:

Inframark

32259 Morton Road

Brookshire, TX  77423 08/15/2024  08:23

130 S. Trade Center Parkway, Conroe TX 77385   

Tel: (936) 321-6060  

Email: lab@nwdls.com 

 www. NWDLS.com

TCEQ TX-C24-00185

Result

Reporting

Limit Units

Spike

Level

Source

Result %REC

%REC

Limits RPD

RPD

LimitQual Analyte

Quality Control
(Continued)

Volatile Organic Compounds by GCMS (Continued)

Batch:  BHG0412 - EPA 624
Prepared & Analyzed: 7/3/2024Blank (BHG0412-BLK1)

U1,1,1-Trichloroethane 10.0 ug/L<10.0

CQ, U1,1,2,2-Tetrachloroethane 10.0 ug/L<10.0

U1,1,2-Trichloroethane 10.0 ug/L<10.0

U1,1-Dichloroethane 10.0 ug/L<10.0

U1,1-Dichloroethylene 10.0 ug/L<10.0

U1,2-Dibromoethane (EDB, Ethylene 

dibromide)

10.0 ug/L<10.0

U1,2-Dichlorobenzene 

(o-Dichlorobenzene)

10.0 ug/L<10.0

U1,2-Dichloroethane (Ethylene 

dichloride)

10.0 ug/L<10.0

U1,2-Dichloropropane 10.0 ug/L<10.0

U1,3-Dichlorobenzene 

(m-Dichlorobenzene)

10.0 ug/L<10.0

U1,4-Dichlorobenzene 

(p-Dichlorobenzene)

10.0 ug/L<10.0

U2-Butanone (Methyl ethyl ketone, MEK) 50.0 ug/L<50.0

U2-Chloroethyl vinyl ether 10.0 ug/L<10.0

UAcrolein (Propenal) 17.0 ug/L<17.0

UAcrylonitrile 50.0 ug/L<50.0

UBenzene 10.0 ug/L<10.0

UBromodichloromethane 10.0 ug/L<10.0

UBromoform 10.0 ug/L<10.0

UCarbon tetrachloride 2.00 ug/L<2.00

UChlorobenzene 10.0 ug/L<10.0

UChlorodibromomethane 10.0 ug/L<10.0

UChloroethane (Ethyl chloride) 50.0 ug/L<50.0

CQ, UChloroform 10.0 ug/L<10.0

Ucis-1,3-Dichloropropene 10.0 ug/L<10.0

UEthylbenzene 10.0 ug/L<10.0

UMethyl bromide (Bromomethane) 50.0 ug/L<50.0

UMethyl chloride (Chloromethane) 50.0 ug/L<50.0

UMethylene chloride (Dichloromethane) 20.0 ug/L<20.0

UTetrachloroethylene (Perchloroethylene) 10.0 ug/L<10.0

UToluene 10.0 ug/L<10.0

UTotal Trihalomethanes (TTHMs) 10.0 ug/L<10.0

Utrans-1,2-Dichloroethylene 10.0 ug/L<10.0

Utrans-1,3-Dichloropropylene 10.0 ug/L<10.0

UTrichloroethene (Trichloroethylene) 10.0 ug/L<10.0

UVinyl chloride (Chloroethene) 10.0 ug/L<10.0

50.0 70-130Surrogate: 4-Bromofluorobenzene-surr 10250.9 ug/L

50.0 70-130Surrogate: 1,2-Dichloroethane-d4-surr 10653.2 ug/L

50.0 70-130Surrogate: Dibromofluoromethane-surr 11256.2 ug/L

50.0 70-130Surrogate: Toluene-d8-surr 97.948.9 ug/L

Page 15 of 54

* A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022 Page 15 of 73



Reported:

Inframark

32259 Morton Road

Brookshire, TX  77423 08/15/2024  08:23

130 S. Trade Center Parkway, Conroe TX 77385   

Tel: (936) 321-6060  

Email: lab@nwdls.com 

 www. NWDLS.com

TCEQ TX-C24-00185

Result

Reporting

Limit Units

Spike

Level

Source

Result %REC

%REC

Limits RPD

RPD

LimitQual Analyte

Quality Control
(Continued)

Volatile Organic Compounds by GCMS (Continued)

Batch:  BHG0412 - EPA 624 (Continued)
Prepared & Analyzed: 7/3/2024LCS (BHG0412-BS1)

1,1,1-Trichloroethane 10.0 50.0 70-13088.3ug/L44.1

1,1,2,2-Tetrachloroethane 10.0 50.0 60-14093.6ug/L46.8

1,1,2-Trichloroethane 10.0 50.0 70-13080.7ug/L40.4

1,1-Dichloroethane 10.0 50.0 70-13087.0ug/L43.5

1,1-Dichloroethylene 10.0 50.0 50-15090.1ug/L45.1

1,2-Dibromoethane (EDB, Ethylene 

dibromide)

10.0 50.0 70-13078.8ug/L39.4

1,2-Dichlorobenzene 

(o-Dichlorobenzene)

10.0 50.0 65-13585.7ug/L42.9

1,2-Dichloroethane (Ethylene 

dichloride)

10.0 50.0 70-13082.2ug/L41.1

1,2-Dichloropropane 10.0 50.0 35-16584.4ug/L42.2

1,3-Dichlorobenzene 

(m-Dichlorobenzene)

10.0 50.0 70-13087.0ug/L43.5

1,4-Dichlorobenzene 

(p-Dichlorobenzene)

10.0 50.0 65-13586.5ug/L43.3

2-Butanone (Methyl ethyl ketone, MEK) 50.0 500 70-13072.2ug/L361

2-Chloroethyl vinyl ether 10.0 50.0 0-22577.0ug/L38.5

Acrolein (Propenal) 50.0 250 60-14082.2ug/L205

UAcrylonitrile 50.0 50.0 60-14080.8ug/L40.4

Benzene 10.0 50.0 65-13586.3ug/L43.2

Bromodichloromethane 10.0 50.0 65-13574.5ug/L37.3

Bromoform 10.0 50.0 70-13077.8ug/L38.9

Carbon tetrachloride 2.00 50.0 70-13089.1ug/L44.5

Chlorobenzene 10.0 50.0 65-13586.4ug/L43.2

Chlorodibromomethane 10.0 50.0 70-13574.3ug/L37.2

UChloroethane (Ethyl chloride) 50.0 50.0 40-16086.2ug/L43.1

Chloroform 10.0 50.0 70-13564.5ug/L32.2

cis-1,3-Dichloropropene 10.0 50.0 25-17584.1ug/L42.0

Ethylbenzene 10.0 50.0 60-14088.1ug/L44.0

UMethyl bromide (Bromomethane) 50.0 50.0 15-18582.9ug/L41.4

UMethyl chloride (Chloromethane) 50.0 50.0 0-20585.6ug/L42.8

Methylene chloride (Dichloromethane) 20.0 50.0 60-14085.5ug/L42.7

Tetrachloroethylene (Perchloroethylene) 10.0 50.0 70-13087.6ug/L43.8

Toluene 10.0 50.0 70-13085.2ug/L42.6

Total Trihalomethanes (TTHMs) 10.0 200 70-13072.8ug/L146

trans-1,2-Dichloroethylene 10.0 50.0 70-13088.4ug/L44.2

trans-1,3-Dichloropropylene 10.0 50.0 50-15081.7ug/L40.8

Trichloroethene (Trichloroethylene) 10.0 50.0 65-13586.6ug/L43.3

Vinyl chloride (Chloroethene) 10.0 50.0 5-19589.3ug/L44.6

50.0 70-130Surrogate: 4-Bromofluorobenzene-surr 98.749.3 ug/L

50.0 70-130Surrogate: 1,2-Dichloroethane-d4-surr 98.949.4 ug/L

50.0 70-130Surrogate: Dibromofluoromethane-surr 96.448.2 ug/L

50.0 70-130Surrogate: Toluene-d8-surr 10150.7 ug/L

Page 16 of 54

* A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022 Page 16 of 73



Reported:

Inframark

32259 Morton Road

Brookshire, TX  77423 08/15/2024  08:23

130 S. Trade Center Parkway, Conroe TX 77385   

Tel: (936) 321-6060  

Email: lab@nwdls.com 

 www. NWDLS.com

TCEQ TX-C24-00185

Result

Reporting

Limit Units

Spike

Level

Source

Result %REC

%REC

Limits RPD

RPD

LimitQual Analyte

Quality Control
(Continued)

Volatile Organic Compounds by GCMS (Continued)

Batch:  BHG0412 - EPA 624 (Continued)
Prepared & Analyzed: 7/3/2024LCS Dup (BHG0412-BSD1)

1,1,1-Trichloroethane 10.0 50.0 3670-13092.8 5.00ug/L46.4

CQ1,1,2,2-Tetrachloroethane 10.0 50.0 6160-14099.7 6.25ug/L49.8

1,1,2-Trichloroethane 10.0 50.0 4570-13083.9 3.79ug/L41.9

1,1-Dichloroethane 10.0 50.0 4070-13090.8 4.18ug/L45.4

1,1-Dichloroethylene 10.0 50.0 3250-15095.7 6.03ug/L47.9

1,2-Dibromoethane (EDB, Ethylene 

dibromide)

10.0 50.0 3070-13083.2 5.42ug/L41.6

1,2-Dichlorobenzene 

(o-Dichlorobenzene)

10.0 50.0 5765-13585.5 0.320ug/L42.7

1,2-Dichloroethane (Ethylene 

dichloride)

10.0 50.0 4970-13085.4 3.82ug/L42.7

1,2-Dichloropropane 10.0 50.0 5535-16588.8 5.06ug/L44.4

1,3-Dichlorobenzene 

(m-Dichlorobenzene)

10.0 50.0 4370-13086.2 0.960ug/L43.1

1,4-Dichlorobenzene 

(p-Dichlorobenzene)

10.0 50.0 5765-13586.2 0.346ug/L43.1

2-Butanone (Methyl ethyl ketone, MEK) 50.0 500 3070-13078.0 7.73ug/L390

2-Chloroethyl vinyl ether 10.0 50.0 710-22579.5 3.20ug/L39.8

Acrolein (Propenal) 50.0 250 6060-14082.9 0.895ug/L207

UAcrylonitrile 50.0 50.0 6060-14087.2 7.55ug/L43.6

Benzene 10.0 50.0 6165-13590.4 4.63ug/L45.2

Bromodichloromethane 10.0 50.0 5665-13577.9 4.43ug/L38.9

Bromoform 10.0 50.0 4270-13078.9 1.51ug/L39.5

Carbon tetrachloride 2.00 50.0 4170-13093.8 5.14ug/L46.9

Chlorobenzene 10.0 50.0 5365-13587.4 1.14ug/L43.7

Chlorodibromomethane 10.0 50.0 5070-13578.9 6.00ug/L39.5

UChloroethane (Ethyl chloride) 50.0 50.0 7840-16092.7 7.29ug/L46.3

CQChloroform 10.0 50.0 5470-13570.5 8.99ug/L35.3

cis-1,3-Dichloropropene 10.0 50.0 5825-17587.8 4.35ug/L43.9

Ethylbenzene 10.0 50.0 6360-14089.7 1.86ug/L44.9

UMethyl bromide (Bromomethane) 50.0 50.0 6115-18585.3 2.81ug/L42.6

UMethyl chloride (Chloromethane) 50.0 50.0 600-20592.0 7.16ug/L46.0

Methylene chloride (Dichloromethane) 20.0 50.0 2860-14088.8 3.82ug/L44.4

Tetrachloroethylene (Perchloroethylene) 10.0 50.0 3970-13091.7 4.48ug/L45.8

Toluene 10.0 50.0 4170-13088.5 3.87ug/L44.3

Total Trihalomethanes (TTHMs) 10.0 200 3070-13076.6 5.10ug/L153

trans-1,2-Dichloroethylene 10.0 50.0 4570-13092.7 4.65ug/L46.3

trans-1,3-Dichloropropylene 10.0 50.0 8650-15085.0 3.95ug/L42.5

Trichloroethene (Trichloroethylene) 10.0 50.0 4865-13590.8 4.76ug/L45.4

Vinyl chloride (Chloroethene) 10.0 50.0 665-19594.8 6.03ug/L47.4

50.0 70-130Surrogate: 4-Bromofluorobenzene-surr 99.449.7 ug/L

50.0 70-130Surrogate: 1,2-Dichloroethane-d4-surr 98.849.4 ug/L

50.0 70-130Surrogate: Dibromofluoromethane-surr 96.148.1 ug/L

50.0 70-130Surrogate: Toluene-d8-surr 10050.0 ug/L

Page 17 of 54

* A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022 Page 17 of 73



Reported:

Inframark

32259 Morton Road

Brookshire, TX  77423 08/15/2024  08:23

130 S. Trade Center Parkway, Conroe TX 77385   

Tel: (936) 321-6060  

Email: lab@nwdls.com 

 www. NWDLS.com

TCEQ TX-C24-00185

Result

Reporting

Limit Units

Spike

Level

Source

Result %REC

%REC

Limits RPD

RPD

LimitQual Analyte

Quality Control
(Continued)

Volatile Organic Compounds by GCMS (Continued)

Batch:  BHG0412 - EPA 624 (Continued)
Prepared & Analyzed: 7/3/2024Source: 24F2344-02Matrix Spike (BHG0412-MS1)

1,1,1-Trichloroethane 10.0 50.0 52-162102ug/L51.0 <10.0

1,1,2,2-Tetrachloroethane 10.0 50.0 46-15799.1ug/L49.5 <10.0

1,1,2-Trichloroethane 10.0 50.0 52-15088.0ug/L44.0 <10.0

1,1-Dichloroethane 10.0 50.0 59-15598.3ug/L49.2 <10.0

1,1-Dichloroethylene 10.0 50.0 0-234105ug/L52.4 <10.0

1,2-Dibromoethane (EDB, Ethylene 

dibromide)

10.0 50.0 70-13088.0ug/L44.0 <10.0

1,2-Dichlorobenzene 

(o-Dichlorobenzene)

10.0 50.0 18-19093.8ug/L46.9 <10.0

1,2-Dichloroethane (Ethylene 

dichloride)

10.0 50.0 49-15591.8ug/L45.9 <10.0

1,2-Dichloropropane 10.0 50.0 0-21095.3ug/L47.6 <10.0

1,3-Dichlorobenzene 

(m-Dichlorobenzene)

10.0 50.0 59-15694.1ug/L47.0 <10.0

1,4-Dichlorobenzene 

(p-Dichlorobenzene)

10.0 50.0 18-19095.4ug/L47.7 <10.0

2-Butanone (Methyl ethyl ketone, MEK) 50.0 500 70-13078.1ug/L391 <50.0

U2-Chloroethyl vinyl ether 10.0 50.0 0-305ug/L<10.0 <10.0

Acrolein (Propenal) 50.0 250 40-16085.9ug/L215 <50.0

UAcrylonitrile 50.0 50.0 40-16095.4ug/L47.7 <50.0

Benzene 10.0 50.0 37-15198.7ug/L49.4 <10.0

Bromodichloromethane 10.0 50.0 35-15565.9ug/L33.0 <10.0

Bromoform 10.0 50.0 45-16981.7ug/L40.9 <10.0

Carbon tetrachloride 2.00 50.0 70-140104ug/L51.8 <2.00

Chlorobenzene 10.0 50.0 37-16096.3ug/L48.1 <10.0

Chlorodibromomethane 10.0 50.0 53-14970.0ug/L35.0 <10.0

UChloroethane (Ethyl chloride) 50.0 50.0 14-23094.2ug/L47.1 <50.0

Chloroform 10.0 50.0 51-13824.2ug/L12.1 <10.0

cis-1,3-Dichloropropene 10.0 50.0 0-22794.1ug/L47.1 <10.0

Ethylbenzene 10.0 50.0 37-16298.0ug/L49.0 <10.0

UMethyl bromide (Bromomethane) 50.0 50.0 0-24288.9ug/L44.4 <50.0

UMethyl chloride (Chloromethane) 50.0 50.0 0-27390.6ug/L47.1 1.81

Methylene chloride (Dichloromethane) 20.0 50.0 0-22196.4ug/L48.2 <20.0

Tetrachloroethylene (Perchloroethylene) 10.0 50.0 64-14898.6ug/L49.3 <10.0

Toluene 10.0 50.0 47-15097.3ug/L48.6 <10.0

J1Total Trihalomethanes (TTHMs) 10.0 200 70-13060.5ug/L121 <10.0

trans-1,2-Dichloroethylene 10.0 50.0 54-156101ug/L50.6 <10.0

trans-1,3-Dichloropropylene 10.0 50.0 17-18391.2ug/L45.6 <10.0

Trichloroethene (Trichloroethylene) 10.0 50.0 70-15798.3ug/L49.1 <10.0

Vinyl chloride (Chloroethene) 10.0 50.0 0-25198.1ug/L49.1 <10.0

50.0 70-130Surrogate: 4-Bromofluorobenzene-surr 10150.6 ug/L

50.0 70-130Surrogate: 1,2-Dichloroethane-d4-surr 98.949.5 ug/L

50.0 70-130Surrogate: Dibromofluoromethane-surr 96.948.5 ug/L

50.0 70-130Surrogate: Toluene-d8-surr 10250.8 ug/L

Page 18 of 54

* A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022 Page 18 of 73



Reported:

Inframark

32259 Morton Road

Brookshire, TX  77423 08/15/2024  08:23

130 S. Trade Center Parkway, Conroe TX 77385   

Tel: (936) 321-6060  

Email: lab@nwdls.com 

 www. NWDLS.com

TCEQ TX-C24-00185

Result

Reporting

Limit Units

Spike

Level

Source

Result %REC

%REC

Limits RPD

RPD

LimitQual Analyte

Quality Control
(Continued)

Volatile Organic Compounds by GCMS (Continued)

Batch:  BHG0412 - EPA 624 (Continued)
Prepared & Analyzed: 7/3/2024Source: 24F2344-02Matrix Spike Dup (BHG0412-MSD1)

1,1,1-Trichloroethane 10.0 50.0 3652-162102 0.0405ug/L51.0 <10.0

CQ1,1,2,2-Tetrachloroethane 10.0 50.0 6146-15799.8 0.724ug/L49.9 <10.0

1,1,2-Trichloroethane 10.0 50.0 4552-15086.9 1.21ug/L43.5 <10.0

1,1-Dichloroethane 10.0 50.0 4059-15599.8 1.53ug/L49.9 <10.0

1,1-Dichloroethylene 10.0 50.0 320-234106 1.35ug/L53.1 <10.0

1,2-Dibromoethane (EDB, Ethylene 

dibromide)

10.0 50.0 3070-13090.9 3.26ug/L45.4 <10.0

1,2-Dichlorobenzene 

(o-Dichlorobenzene)

10.0 50.0 5718-19093.5 0.316ug/L46.8 <10.0

1,2-Dichloroethane (Ethylene 

dichloride)

10.0 50.0 4949-15595.0 3.36ug/L47.5 <10.0

1,2-Dichloropropane 10.0 50.0 550-21097.8 2.58ug/L48.9 <10.0

1,3-Dichlorobenzene 

(m-Dichlorobenzene)

10.0 50.0 4359-15695.1 1.14ug/L47.6 <10.0

1,4-Dichlorobenzene 

(p-Dichlorobenzene)

10.0 50.0 5718-19094.4 1.04ug/L47.2 <10.0

2-Butanone (Methyl ethyl ketone, MEK) 50.0 500 3070-13088.8 12.8ug/L444 <50.0

U2-Chloroethyl vinyl ether 10.0 50.0 710-305ug/L<10.0 <10.0

Acrolein (Propenal) 50.0 250 6040-16099.4 14.7ug/L249 <50.0

Acrylonitrile 50.0 50.0 6040-160101 6.11ug/L50.7 <50.0

Benzene 10.0 50.0 6137-15199.7 0.964ug/L49.8 <10.0

Bromodichloromethane 10.0 50.0 5635-15566.8 1.25ug/L33.4 <10.0

Bromoform 10.0 50.0 4245-16985.9 4.94ug/L42.9 <10.0

Carbon tetrachloride 2.00 50.0 4170-140106 2.14ug/L53.0 <2.00

Chlorobenzene 10.0 50.0 5337-16097.0 0.701ug/L48.5 <10.0

Chlorodibromomethane 10.0 50.0 5053-14974.3 5.93ug/L37.1 <10.0

UChloroethane (Ethyl chloride) 50.0 50.0 7814-23099.5 5.49ug/L49.8 <50.0

CQChloroform 10.0 50.0 5451-13825.3 4.16ug/L12.6 <10.0

cis-1,3-Dichloropropene 10.0 50.0 580-22794.7 0.590ug/L47.4 <10.0

Ethylbenzene 10.0 50.0 6337-16299.5 1.47ug/L49.7 <10.0

UMethyl bromide (Bromomethane) 50.0 50.0 610-24291.0 2.37ug/L45.5 <50.0

UMethyl chloride (Chloromethane) 50.0 50.0 600-27395.6 5.17ug/L49.6 1.81

Methylene chloride (Dichloromethane) 20.0 50.0 280-22196.8 0.374ug/L48.4 <20.0

Tetrachloroethylene (Perchloroethylene) 10.0 50.0 3964-14898.7 0.0712ug/L49.3 <10.0

Toluene 10.0 50.0 4147-15098.0 0.742ug/L49.0 <10.0

J1Total Trihalomethanes (TTHMs) 10.0 200 3070-13063.0 4.16ug/L126 <10.0

trans-1,2-Dichloroethylene 10.0 50.0 4554-156103 2.06ug/L51.7 <10.0

trans-1,3-Dichloropropylene 10.0 50.0 8617-18392.5 1.36ug/L46.2 <10.0

Trichloroethene (Trichloroethylene) 10.0 50.0 4870-15799.9 1.61ug/L49.9 <10.0

Vinyl chloride (Chloroethene) 10.0 50.0 660-251104 5.58ug/L51.9 <10.0

50.0 70-130Surrogate: 4-Bromofluorobenzene-surr 10050.2 ug/L

50.0 70-130Surrogate: 1,2-Dichloroethane-d4-surr 10150.5 ug/L

50.0 70-130Surrogate: Dibromofluoromethane-surr 96.148.0 ug/L

50.0 70-130Surrogate: Toluene-d8-surr 10150.4 ug/L

Page 19 of 54

* A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022 Page 19 of 73



Reported:

Inframark

32259 Morton Road

Brookshire, TX  77423 08/15/2024  08:23

130 S. Trade Center Parkway, Conroe TX 77385   

Tel: (936) 321-6060  

Email: lab@nwdls.com 

 www. NWDLS.com

TCEQ TX-C24-00185

Result

Reporting

Limit Units

Spike

Level

Source

Result %REC

%REC

Limits RPD

RPD

LimitQual Analyte

Quality Control
(Continued)

Semivolatile Organic Compounds by GCMS

Batch:  BHG0319 - SW-3511
Prepared: 7/3/2024 Analyzed: 7/4/2024MB NP (BHG0319-BLK1)

UNonylphenol 333 ug/L<333

Prepared: 7/3/2024 Analyzed: 7/4/2024BS NP (BHG0319-BS1)

UNonylphenol 333 39.7 56-112112ug/L44.4

7.94 60-140Surrogate: n-NP-surr 1038.22 ug/L

Prepared: 7/3/2024 Analyzed: 7/4/2024BSD NP (BHG0319-BSD1)

UNonylphenol 333 39.8 2256-112110 1.03ug/L44.0

7.97 60-140Surrogate: n-NP-surr 97.77.78 ug/L

Prepared: 7/3/2024 Analyzed: 7/4/2024Source: 24G1325-0124G1325-01 MS (BHG0319-MS1)

J1, UNonylphenol 333 39.5 56-112ug/L<333 <333

7.90 60-140Surrogate: n-NP-surr 11.30.892 ug/LS

Prepared: 7/3/2024 Analyzed: 7/4/2024Source: 24G1325-0124G1325-01 MSD (BHG0319-MSD1)

J1, UNonylphenol 333 39.7 2256-112ug/L<333 <333

7.94 60-140Surrogate: n-NP-surr 14.81.18 ug/LS

Batch:  BHG0976 - EPA 625 LLE
Prepared: 7/9/2024 Analyzed: 7/11/2024Blank (BHG0976-BLK1)

U2-Methylphenol 1.10 ug/L<1.10

U1,2,4,5-Tetrachlorobenzene 0.300 ug/L<0.300

U1,2,4-Trichlorobenzene 0.300 ug/L<0.300

U1,2-Diphenylhydrazine 0.750 ug/L<0.750

U2,2'-Oxybis(1-chloropropane), 

bis(2-Chloro-1-methy

0.400 ug/L<0.400

U2,4,5-Trichlorophenol 0.700 ug/L<0.700

U2,4,6-Trichlorophenol 1.20 ug/L<1.20

U2,4-Dichlorophenol 0.800 ug/L<0.800

U2,4-Dimethylphenol 0.900 ug/L<0.900

U2,4-Dinitrophenol 8.60 ug/L<8.60

U2,4-Dinitrotoluene (2,4-DNT) 0.200 ug/L<0.200

U2,6-Dinitrotoluene (2,6-DNT) 1.80 ug/L<1.80

U2-Chloronaphthalene 0.400 ug/L<0.400

U2-Chlorophenol 0.500 ug/L<0.500

U2-Methyl-4,6-dinitrophenol 

(4,6-Dinitro-2-methylph

1.60 ug/L<1.60

U2-Nitrophenol 0.700 ug/L<0.700

U3,4-Methylphenol 1.40 ug/L<1.40

U4-Bromophenyl phenyl ether (BDE-3) 0.300 ug/L<0.300

U4-Chloro-3-methylphenol 0.700 ug/L<0.700

U4-Chlorophenyl phenylether 0.700 ug/L<0.700

U4-Nitrophenol 7.20 ug/L<7.20

UAcenaphthene 0.300 ug/L<0.300

UAcenaphthylene 0.200 ug/L<0.200

UAnthracene 0.200 ug/L<0.200

Page 20 of 54

* A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022 Page 20 of 73



Reported:

Inframark

32259 Morton Road

Brookshire, TX  77423 08/15/2024  08:23

130 S. Trade Center Parkway, Conroe TX 77385   

Tel: (936) 321-6060  

Email: lab@nwdls.com 

 www. NWDLS.com

TCEQ TX-C24-00185

Result

Reporting

Limit Units

Spike

Level

Source

Result %REC

%REC

Limits RPD

RPD

LimitQual Analyte

Quality Control
(Continued)

Semivolatile Organic Compounds by GCMS (Continued)

Batch:  BHG0976 - EPA 625 LLE (Continued)
Prepared: 7/9/2024 Analyzed: 7/11/2024Blank (BHG0976-BLK1)

UBenzo(a)anthracene 0.300 ug/L<0.300

UBenzo(a)pyrene 0.500 ug/L<0.500

Ubenzo(b&k)fluoranthene 0.400 ug/L<0.400

UBenzo(g,h,i)perylene 0.400 ug/L<0.400

Ubis(2-Chloroethoxy)methane 0.400 ug/L<0.400

Ubis(2-Chloroethyl) ether 0.600 ug/L<0.600

UBis(2-ethylhexyl )phthalate 1.50 ug/L<1.50

UButyl benzyl phthalate 0.400 ug/L<0.400

UChrysene 0.200 ug/L<0.200

UDibenzo(a,h)anthracene 0.500 ug/L<0.500

UDiethyl phthalate 0.500 ug/L<0.500

UDimethyl phthalate 0.300 ug/L<0.300

UDi-n-butyl phthalate 1.60 ug/L<1.60

UDi-n-octyl phthalate 0.500 ug/L<0.500

UFluoranthene 0.300 ug/L<0.300

UFluorene 0.200 ug/L<0.200

UHexachlorobenzene 0.200 ug/L<0.200

UHexachlorobutadiene 0.300 ug/L<0.300

UHexachlorocyclopentadiene 0.750 ug/L<0.750

UHexachloroethane 0.200 ug/L<0.200

UHexachlorophene 1.10 ug/L<1.10

UIndeno(1,2,3-cd) pyrene 0.400 ug/L<0.400

UIsophorone 0.300 ug/L<0.300

UNaphthalene 0.300 ug/L<0.300

UNitrobenzene 0.400 ug/L<0.400

Un-Nitrosodiethylamine 0.500 ug/L<0.500

Un-Nitrosodimethylamine 3.80 ug/L<3.80

Un-Nitroso-di-n-butylamine 5.70 ug/L<5.70

Un-Nitrosodi-n-propylamine 1.40 ug/L<1.40

Un-Nitrosodiphenylamine 0.200 ug/L<0.200

UPentachlorobenzene 0.200 ug/L<0.200

UPentachlorophenol 1.40 ug/L<1.40

UPhenanthrene 0.300 ug/L<0.300

UPhenol, Total 1.50 ug/L<1.50

UPyrene 0.300 ug/L<0.300

UPyridine 13.3 ug/L<13.3

4.00 33.6-139Surrogate: 2,4,6-Tribromophenol-surr 69.42.77 ug/L

2.00 32.2-138Surrogate: 2-Fluorobiphenyl-surr 74.11.48 ug/L

4.00 32.7-137Surrogate: 2-Fluorophenol-surr 79.23.17 ug/L

2.00 31.2-136Surrogate: Nitrobenzene-d5-surr 73.41.47 ug/L

4.00 28.9-155Surrogate: Phenol-d5-surr 82.53.30 ug/L

2.00 37.6-117Surrogate: p-Terphenyl-d14-surr 91.41.83 ug/L

Page 21 of 54

* A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022 Page 21 of 73



Reported:

Inframark

32259 Morton Road

Brookshire, TX  77423 08/15/2024  08:23

130 S. Trade Center Parkway, Conroe TX 77385   

Tel: (936) 321-6060  

Email: lab@nwdls.com 

 www. NWDLS.com

TCEQ TX-C24-00185

Result

Reporting

Limit Units

Spike

Level

Source

Result %REC

%REC

Limits RPD

RPD

LimitQual Analyte

Quality Control
(Continued)

Semivolatile Organic Compounds by GCMS (Continued)

Batch:  BHG0976 - EPA 625 LLE (Continued)
Prepared: 7/9/2024 Analyzed: 7/12/2024Blank (BHG0976-BLK2)

2.00 32.2-138Surrogate: 2-Fluorobiphenyl-surr 57.41.15 ug/L

2.00 31.2-136Surrogate: Nitrobenzene-d5-surr 77.91.56 ug/L

2.00 37.6-117Surrogate: p-Terphenyl-d14-surr 69.61.39 ug/L

Prepared: 7/9/2024 Analyzed: 7/13/2024Blank (BHG0976-BLK3)

U3,3'-Dichlorobenzidine 5.00 ug/L<5.00

UBenzidine 50.0 ug/L<50.0

2.00 32.2-138Surrogate: 2-Fluorobiphenyl-surr 52.31.05 ug/L

2.00 31.2-136Surrogate: Nitrobenzene-d5-surr 53.21.06 ug/L

2.00 37.6-117Surrogate: p-Terphenyl-d14-surr 62.51.25 ug/L

Prepared: 7/9/2024 Analyzed: 7/16/2024Blank (BHG0976-BLK4)

2.00 32.2-138Surrogate: 2-Fluorobiphenyl-surr 65.91.32 ug/L

2.00 31.2-136Surrogate: Nitrobenzene-d5-surr 68.71.37 ug/L

2.00 37.6-117Surrogate: p-Terphenyl-d14-surr 80.41.61 ug/L

Prepared: 7/9/2024 Analyzed: 7/13/2024LCS (BHG0976-BS1)

3,3'-Dichlorobenzidine 4.00 50.0 0-26263.0ug/L31.5

UBenzidine 16.0 50.0 0-131ug/L<16.0

2.00 32.2-138Surrogate: 2-Fluorobiphenyl-surr 48.10.962 ug/L

2.00 31.2-136Surrogate: Nitrobenzene-d5-surr 51.41.03 ug/L

2.00 37.6-117Surrogate: p-Terphenyl-d14-surr 60.31.21 ug/L

Prepared: 7/9/2024 Analyzed: 7/11/2024LCS (BHG0976-BS2)

2-Methylphenol 1.10 4.00 60-14079.9ug/L3.19

1,2,4,5-Tetrachlorobenzene 0.300 2.00 60-14079.5ug/L1.59

1,2,4-Trichlorobenzene 0.300 2.00 44-14274.1ug/L1.48

1,2-Diphenylhydrazine 0.750 2.00 60-14095.2ug/L1.90

2,2'-Oxybis(1-chloropropane), 

bis(2-Chloro-1-methy

0.400 2.00 60-14079.7ug/L1.59

2,4,5-Trichlorophenol 0.700 4.00 60-14079.5ug/L3.18

2,4,6-Trichlorophenol 1.20 4.00 37-14489.0ug/L3.56

2,4-Dichlorophenol 0.800 4.00 39-13582.1ug/L3.28

2,4-Dimethylphenol 0.900 4.00 32-12093.1ug/L3.73

U2,4-Dinitrophenol 8.60 10.0 0-19182.5ug/L8.25

2,4-Dinitrotoluene (2,4-DNT) 0.200 2.00 39-13988.8ug/L1.78

2,6-Dinitrotoluene (2,6-DNT) 1.80 2.00 50-158105ug/L2.11

2-Chloronaphthalene 0.400 2.00 60-12079.0ug/L1.58

2-Chlorophenol 0.500 4.00 23-13481.6ug/L3.26

2-Methyl-4,6-dinitrophenol 

(4,6-Dinitro-2-methylph

1.60 4.00 0-18184.6ug/L3.38

2-Nitrophenol 0.700 4.00 29-18277.0ug/L3.08

3,4-Methylphenol 1.40 8.00 60-14069.7ug/L5.57

4-Bromophenyl phenyl ether (BDE-3) 0.300 2.00 53-12785.1ug/L1.70

4-Chloro-3-methylphenol 0.700 4.00 22-14789.0ug/L3.56

4-Chlorophenyl phenylether 0.700 2.00 25-15884.0ug/L1.68

4-Nitrophenol 7.20 10.0 0-132113ug/L11.3

Page 22 of 54

* A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022 Page 22 of 73



Reported:

Inframark

32259 Morton Road

Brookshire, TX  77423 08/15/2024  08:23

130 S. Trade Center Parkway, Conroe TX 77385   

Tel: (936) 321-6060  

Email: lab@nwdls.com 

 www. NWDLS.com

TCEQ TX-C24-00185

Result

Reporting

Limit Units

Spike

Level

Source

Result %REC

%REC

Limits RPD

RPD

LimitQual Analyte

Quality Control
(Continued)

Semivolatile Organic Compounds by GCMS (Continued)

Batch:  BHG0976 - EPA 625 LLE (Continued)
Prepared: 7/9/2024 Analyzed: 7/11/2024LCS (BHG0976-BS2)

Acenaphthene 0.300 2.00 47-14584.4ug/L1.69

Acenaphthylene 0.200 2.00 33-14580.5ug/L1.61

Anthracene 0.200 2.00 27-13387.7ug/L1.75

Benzo(a)anthracene 0.300 2.00 33-14382.4ug/L1.65

Benzo(a)pyrene 0.500 2.00 17-16390.9ug/L1.82

benzo(b&k)fluoranthene 0.400 4.00 60-14080.7ug/L3.23

Benzo(g,h,i)perylene 0.400 2.00 0-21992.5ug/L1.85

bis(2-Chloroethoxy)methane 0.400 2.00 33-18485.6ug/L1.71

bis(2-Chloroethyl) ether 0.600 2.00 12-15884.1ug/L1.68

Bis(2-ethylhexyl )phthalate 1.50 2.00 8-158129ug/L2.59

Butyl benzyl phthalate 0.400 2.00 0-15293.0ug/L1.86

Chrysene 0.200 2.00 17-16888.7ug/L1.77

Dibenzo(a,h)anthracene 0.500 2.00 0-22793.6ug/L1.87

Diethyl phthalate 0.500 2.00 0-12099.7ug/L1.99

Dimethyl phthalate 0.300 2.00 0-12093.7ug/L1.87

UDi-n-butyl phthalate 1.60 2.00 1-12076.6ug/L1.53

Di-n-octyl phthalate 0.500 2.00 4-14684.4ug/L1.69

Fluoranthene 0.300 2.00 26-13786.1ug/L1.72

Fluorene 0.200 2.00 59-12185.8ug/L1.72

Hexachlorobenzene 0.200 2.00 0-15274.7ug/L1.49

Hexachlorobutadiene 0.300 2.00 24-12080.1ug/L1.60

Hexachlorocyclopentadiene 0.750 2.00 60-14072.8ug/L1.46

Hexachloroethane 0.200 2.00 40-12070.8ug/L1.42

Hexachlorophene 1.10 4.00 60-14088.5ug/L3.54

Indeno(1,2,3-cd) pyrene 0.400 2.00 0-17190.5ug/L1.81

Isophorone 0.300 2.00 21-19684.7ug/L1.69

Naphthalene 0.300 2.00 21-13379.2ug/L1.58

Nitrobenzene 0.400 2.00 35-18082.8ug/L1.66

n-Nitrosodiethylamine 0.500 2.00 60-14066.3ug/L1.33

Un-Nitrosodimethylamine 3.80 10.0 4.18-37.225.9ug/L2.59

Un-Nitroso-di-n-butylamine 5.70 2.00 60-140ug/L<5.70

n-Nitrosodi-n-propylamine 1.40 2.00 0-23087.0ug/L1.74

J1n-Nitrosodiphenylamine 0.200 2.00 60-14038.3ug/L0.765

Pentachlorobenzene 0.200 2.00 60-14071.0ug/L1.42

Pentachlorophenol 1.40 4.00 14-17685.8ug/L3.43

Phenanthrene 0.300 2.00 54-12088.5ug/L1.77

Phenol, Total 1.50 4.00 5-12080.1ug/L3.20

Pyrene 0.300 2.00 52-12088.0ug/L1.76

UPyridine 13.3 10.0 0-137ug/L<13.3

4.00 33.6-139Surrogate: 2,4,6-Tribromophenol-surr 77.03.08 ug/L

2.00 32.2-138Surrogate: 2-Fluorobiphenyl-surr 78.11.56 ug/L

4.00 32.7-137Surrogate: 2-Fluorophenol-surr 84.83.39 ug/L

2.00 31.2-136Surrogate: Nitrobenzene-d5-surr 75.91.52 ug/L

4.00 28.9-155Surrogate: Phenol-d5-surr 90.23.61 ug/L

2.00 37.6-117Surrogate: p-Terphenyl-d14-surr 88.31.77 ug/L

Page 23 of 54

* A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022 Page 23 of 73



Reported:

Inframark

32259 Morton Road

Brookshire, TX  77423 08/15/2024  08:23

130 S. Trade Center Parkway, Conroe TX 77385   

Tel: (936) 321-6060  

Email: lab@nwdls.com 

 www. NWDLS.com

TCEQ TX-C24-00185

Result

Reporting

Limit Units

Spike

Level

Source

Result %REC

%REC

Limits RPD

RPD

LimitQual Analyte

Quality Control
(Continued)

Semivolatile Organic Compounds by GCMS (Continued)

Batch:  BHG0976 - EPA 625 LLE (Continued)
Prepared: 7/9/2024 Analyzed: 7/12/2024LCS (BHG0976-BS3)

2.00 32.2-138Surrogate: 2-Fluorobiphenyl-surr 62.21.24 ug/L

2.00 31.2-136Surrogate: Nitrobenzene-d5-surr 76.21.52 ug/L

2.00 37.6-117Surrogate: p-Terphenyl-d14-surr 66.11.32 ug/L

Prepared: 7/9/2024 Analyzed: 7/16/2024LCS (BHG0976-BS4)

2.00 32.2-138Surrogate: 2-Fluorobiphenyl-surr 68.91.38 ug/L

2.00 31.2-136Surrogate: Nitrobenzene-d5-surr 71.01.42 ug/L

2.00 37.6-117Surrogate: p-Terphenyl-d14-surr 75.61.51 ug/L

Prepared: 7/9/2024 Analyzed: 7/13/2024LCS Dup (BHG0976-BSD1)

3,3'-Dichlorobenzidine 5.00 50.0 1080-26284.5 29.1ug/L42.3

J1, UBenzidine 50.0 50.0 400-131 200ug/L<50.0

2.00 32.2-138Surrogate: 2-Fluorobiphenyl-surr 54.01.08 ug/L

2.00 31.2-136Surrogate: Nitrobenzene-d5-surr 55.21.10 ug/L

2.00 37.6-117Surrogate: p-Terphenyl-d14-surr 64.31.29 ug/L

Prepared: 7/9/2024 Analyzed: 7/11/2024LCS Dup (BHG0976-BSD2)

2-Methylphenol 1.10 4.00 4060-14071.3 11.4ug/L2.85

1,2,4,5-Tetrachlorobenzene 0.300 2.00 4060-14072.9 8.61ug/L1.46

1,2,4-Trichlorobenzene 0.300 2.00 5044-14261.3 18.8ug/L1.23

1,2-Diphenylhydrazine 0.750 2.00 4060-14091.8 3.54ug/L1.84

2,2'-Oxybis(1-chloropropane), 

bis(2-Chloro-1-methy

0.400 2.00 4060-14064.2 21.5ug/L1.28

2,4,5-Trichlorophenol 0.700 4.00 4060-14083.2 4.53ug/L3.33

2,4,6-Trichlorophenol 1.20 4.00 5837-14485.7 3.74ug/L3.43

2,4-Dichlorophenol 0.800 4.00 5039-13578.3 4.65ug/L3.13

2,4-Dimethylphenol 0.900 4.00 5832-12086.8 7.01ug/L3.47

2,4-Dinitrophenol 8.60 10.0 1320-19187.7 6.15ug/L8.77

2,4-Dinitrotoluene (2,4-DNT) 0.200 2.00 4239-13987.0 2.04ug/L1.74

2,6-Dinitrotoluene (2,6-DNT) 1.80 2.00 4850-158108 2.40ug/L2.16

2-Chloronaphthalene 0.400 2.00 2460-12073.2 7.64ug/L1.46

2-Chlorophenol 0.500 4.00 6123-13474.3 9.31ug/L2.97

2-Methyl-4,6-dinitrophenol 

(4,6-Dinitro-2-methylph

1.60 4.00 2030-18190.7 6.93ug/L3.63

2-Nitrophenol 0.700 4.00 5529-18261.4 22.5ug/L2.46

3,4-Methylphenol 1.40 8.00 4060-14065.6 6.04ug/L5.25

4-Bromophenyl phenyl ether (BDE-3) 0.300 2.00 4353-12785.9 0.905ug/L1.72

4-Chloro-3-methylphenol 0.700 4.00 7322-14787.1 2.18ug/L3.48

4-Chlorophenyl phenylether 0.700 2.00 6125-15886.0 2.25ug/L1.72

4-Nitrophenol 7.20 10.0 1310-132107 5.10ug/L10.7

Acenaphthene 0.300 2.00 4847-14581.2 3.83ug/L1.62

Acenaphthylene 0.200 2.00 7433-14574.9 7.11ug/L1.50

Anthracene 0.200 2.00 6627-13385.2 2.96ug/L1.70

Benzo(a)anthracene 0.300 2.00 5333-143119 36.4ug/L2.38

Benzo(a)pyrene 0.500 2.00 7217-16388.1 3.17ug/L1.76

benzo(b&k)fluoranthene 0.400 4.00 4060-140108 28.7ug/L4.31

Benzo(g,h,i)perylene 0.400 2.00 970-21989.1 3.69ug/L1.78

Page 24 of 54

* A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022 Page 24 of 73



Reported:

Inframark

32259 Morton Road

Brookshire, TX  77423 08/15/2024  08:23

130 S. Trade Center Parkway, Conroe TX 77385   

Tel: (936) 321-6060  

Email: lab@nwdls.com 

 www. NWDLS.com

TCEQ TX-C24-00185

Result

Reporting

Limit Units

Spike

Level

Source

Result %REC

%REC

Limits RPD

RPD

LimitQual Analyte

Quality Control
(Continued)

Semivolatile Organic Compounds by GCMS (Continued)

Batch:  BHG0976 - EPA 625 LLE (Continued)
Prepared: 7/9/2024 Analyzed: 7/11/2024LCS Dup (BHG0976-BSD2)

bis(2-Chloroethoxy)methane 0.400 2.00 5433-18475.4 12.7ug/L1.51

bis(2-Chloroethyl) ether 0.600 2.00 10812-15873.0 14.2ug/L1.46

Bis(2-ethylhexyl )phthalate 1.50 2.00 828-158113 13.4ug/L2.26

Butyl benzyl phthalate 0.400 2.00 600-152123 28.0ug/L2.47

Chrysene 0.200 2.00 8717-168116 26.6ug/L2.32

Dibenzo(a,h)anthracene 0.500 2.00 1260-22793.6 0.0242ug/L1.87

Diethyl phthalate 0.500 2.00 1000-12099.3 0.400ug/L1.99

Dimethyl phthalate 0.300 2.00 1830-12092.6 1.13ug/L1.85

J1Di-n-butyl phthalate 1.60 2.00 471-120122 45.9ug/L2.44

Di-n-octyl phthalate 0.500 2.00 694-146112 27.8ug/L2.23

Fluoranthene 0.300 2.00 6626-13786.4 0.271ug/L1.73

Fluorene 0.200 2.00 3859-12182.1 4.38ug/L1.64

Hexachlorobenzene 0.200 2.00 550-15277.1 3.21ug/L1.54

Hexachlorobutadiene 0.300 2.00 6224-12060.9 27.2ug/L1.22

Hexachlorocyclopentadiene 0.750 2.00 4060-14071.4 2.01ug/L1.43

Hexachloroethane 0.200 2.00 5240-12061.6 13.8ug/L1.23

Hexachlorophene 1.10 4.00 4060-14091.7 3.48ug/L3.67

Indeno(1,2,3-cd) pyrene 0.400 2.00 990-17189.6 0.910ug/L1.79

Isophorone 0.300 2.00 9321-19670.2 18.7ug/L1.40

Naphthalene 0.300 2.00 6521-13368.6 14.4ug/L1.37

Nitrobenzene 0.400 2.00 6235-18069.0 18.1ug/L1.38

n-Nitrosodiethylamine 0.500 2.00 4060-14065.8 0.654ug/L1.32

Un-Nitrosodimethylamine 3.80 10.0 404.18-37.221.2 19.8ug/L2.12

Un-Nitroso-di-n-butylamine 5.70 2.00 4060-140 200ug/L<5.70

n-Nitrosodi-n-propylamine 1.40 2.00 870-23070.1 21.4ug/L1.40

J1n-Nitrosodiphenylamine 0.200 2.00 4060-14036.9 3.52ug/L0.739

Pentachlorobenzene 0.200 2.00 4060-14074.1 4.20ug/L1.48

Pentachlorophenol 1.40 4.00 8614-17692.4 7.43ug/L3.70

Phenanthrene 0.300 2.00 3954-12085.5 3.47ug/L1.71

Phenol, Total 1.50 4.00 645-12076.8 4.14ug/L3.07

Pyrene 0.300 2.00 4952-12088.0 0.0446ug/L1.76

UPyridine 13.3 10.0 400-137 200ug/L<13.3

4.00 33.6-139Surrogate: 2,4,6-Tribromophenol-surr 82.23.29 ug/L

2.00 32.2-138Surrogate: 2-Fluorobiphenyl-surr 69.91.40 ug/L

4.00 32.7-137Surrogate: 2-Fluorophenol-surr 68.52.74 ug/L

2.00 31.2-136Surrogate: Nitrobenzene-d5-surr 59.51.19 ug/L

4.00 28.9-155Surrogate: Phenol-d5-surr 78.83.15 ug/L

2.00 37.6-117Surrogate: p-Terphenyl-d14-surr 86.41.73 ug/L

Page 25 of 54

* A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022 Page 25 of 73



Reported:

Inframark

32259 Morton Road

Brookshire, TX  77423 08/15/2024  08:23

130 S. Trade Center Parkway, Conroe TX 77385   

Tel: (936) 321-6060  

Email: lab@nwdls.com 

 www. NWDLS.com

TCEQ TX-C24-00185

Result

Reporting

Limit Units

Spike

Level

Source

Result %REC

%REC

Limits RPD

RPD

LimitQual Analyte

Quality Control
(Continued)

Semivolatile Organic Compounds by GCMS (Continued)

Batch:  BHG0976 - EPA 625 LLE (Continued)
Prepared: 7/9/2024 Analyzed: 7/12/2024LCS Dup (BHG0976-BSD3)

2.00 32.2-138Surrogate: 2-Fluorobiphenyl-surr 59.21.18 ug/L

2.00 31.2-136Surrogate: Nitrobenzene-d5-surr 71.81.44 ug/L

2.00 37.6-117Surrogate: p-Terphenyl-d14-surr 67.21.34 ug/L

Prepared: 7/9/2024 Analyzed: 7/16/2024LCS Dup (BHG0976-BSD4)

2.00 32.2-138Surrogate: 2-Fluorobiphenyl-surr 63.31.27 ug/L

2.00 31.2-136Surrogate: Nitrobenzene-d5-surr 66.21.32 ug/L

2.00 37.6-117Surrogate: p-Terphenyl-d14-surr 68.51.37 ug/L

Prepared: 7/9/2024 Analyzed: 7/11/2024Source: 24F5086-01Matrix Spike (BHG0976-MS1)

2-Methylphenol 1.10 4.00 60-14081.6ug/L3.26 <1.10

1,2,4,5-Tetrachlorobenzene 0.300 2.00 60-14068.2ug/L1.36 <0.300

J11,2,4-Trichlorobenzene 0.300 2.00 44-14219.8ug/L0.397 <0.300

1,2-Diphenylhydrazine 0.750 2.00 60-14095.2ug/L1.90 <0.750

J12,2'-Oxybis(1-chloropropane), 

bis(2-Chloro-1-methy

0.400 2.00 60-14056.3ug/L1.13 <0.400

2,4,5-Trichlorophenol 0.700 4.00 60-14073.4ug/L2.94 <0.700

2,4,6-Trichlorophenol 1.20 4.00 37-14494.1ug/L3.76 <1.20

2,4-Dichlorophenol 0.800 4.00 39-13543.3ug/L1.73 <0.800

2,4-Dimethylphenol 0.900 4.00 32-12096.1ug/L3.85 <0.900

2,4-Dinitrophenol 8.60 10.0 0-19188.5ug/L8.85 <8.60

2,4-Dinitrotoluene (2,4-DNT) 0.200 2.00 39-13985.3ug/L1.87 0.162

2,6-Dinitrotoluene (2,6-DNT) 1.80 2.00 50-158100ug/L2.01 <1.80

2-Chloronaphthalene 0.400 2.00 60-12066.5ug/L1.33 <0.400

2-Chlorophenol 0.500 4.00 23-13471.4ug/L2.86 <0.500

2-Methyl-4,6-dinitrophenol 

(4,6-Dinitro-2-methylph

1.60 4.00 0-18190.7ug/L3.63 <1.60

2-Nitrophenol 0.700 4.00 29-18273.0ug/L2.92 <0.700

J13,4-Methylphenol 1.40 8.00 60-14057.7ug/L5.80 1.18

4-Bromophenyl phenyl ether (BDE-3) 0.300 2.00 53-12788.3ug/L1.77 <0.300

4-Chloro-3-methylphenol 0.700 4.00 22-14767.3ug/L3.58 0.885

4-Chlorophenyl phenylether 0.700 2.00 25-15882.6ug/L1.65 <0.700

4-Nitrophenol 7.20 10.0 0-132102ug/L10.2 <7.20

Acenaphthene 0.300 2.00 47-14572.8ug/L1.46 <0.300

Acenaphthylene 0.200 2.00 33-14574.2ug/L1.48 <0.200

Anthracene 0.200 2.00 27-13382.2ug/L1.64 <0.200

Benzo(a)anthracene 0.300 2.00 33-14381.1ug/L1.62 <0.300

Benzo(a)pyrene 0.500 2.00 17-16393.6ug/L1.87 <0.500

benzo(b&k)fluoranthene 0.400 4.00 60-14072.6ug/L2.90 <0.400

Benzo(g,h,i)perylene 0.400 2.00 0-21998.3ug/L1.97 <0.400

bis(2-Chloroethoxy)methane 0.400 2.00 33-18480.2ug/L1.60 <0.400

bis(2-Chloroethyl) ether 0.600 2.00 12-15868.5ug/L1.60 0.231

Bis(2-ethylhexyl )phthalate 1.50 2.00 8-15852.2ug/L1.97 0.928

Butyl benzyl phthalate 0.400 2.00 0-15268.0ug/L1.36 <0.400

Chrysene 0.200 2.00 17-16876.0ug/L1.52 <0.200

Dibenzo(a,h)anthracene 0.500 2.00 0-227104ug/L2.08 <0.500

Diethyl phthalate 0.500 2.00 0-12039.8ug/L3.70 2.91

Page 26 of 54

* A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022 Page 26 of 73



Reported:

Inframark

32259 Morton Road

Brookshire, TX  77423 08/15/2024  08:23

130 S. Trade Center Parkway, Conroe TX 77385   

Tel: (936) 321-6060  

Email: lab@nwdls.com 

 www. NWDLS.com

TCEQ TX-C24-00185

Result

Reporting

Limit Units

Spike

Level

Source

Result %REC

%REC

Limits RPD

RPD

LimitQual Analyte

Quality Control
(Continued)

Semivolatile Organic Compounds by GCMS (Continued)

Batch:  BHG0976 - EPA 625 LLE (Continued)
Prepared: 7/9/2024 Analyzed: 7/11/2024Source: 24F5086-01Matrix Spike (BHG0976-MS1)

Dimethyl phthalate 0.300 2.00 0-12063.2ug/L1.86 0.599

UDi-n-butyl phthalate 1.60 2.00 1-1203.91ug/L1.39 1.31

Di-n-octyl phthalate 0.500 2.00 4-14663.9ug/L1.28 <0.500

Fluoranthene 0.300 2.00 26-137136ug/L2.73 <0.300

Fluorene 0.200 2.00 59-12172.9ug/L1.52 0.0612

Hexachlorobenzene 0.200 2.00 0-15269.8ug/L1.40 <0.200

Hexachlorobutadiene 0.300 2.00 24-12053.1ug/L1.06 <0.300

Hexachlorocyclopentadiene 0.750 2.00 60-14090.9ug/L2.77 0.948

J1Hexachloroethane 0.200 2.00 40-12039.2ug/L0.784 <0.200

J1, UHexachlorophene 1.10 4.00 60-140ug/L<1.10 <1.10

Indeno(1,2,3-cd) pyrene 0.400 2.00 0-17196.9ug/L1.94 <0.400

J1Isophorone 0.300 2.00 21-19620.4ug/L0.407 <0.300

Naphthalene 0.300 2.00 21-13344.0ug/L0.973 0.0927

Nitrobenzene 0.400 2.00 35-18079.2ug/L1.58 <0.400

J1n-Nitrosodiethylamine 0.500 2.00 60-14036.4ug/L0.728 <0.500

Un-Nitrosodimethylamine 3.80 10.0 4.18-9117.7ug/L1.77 <3.80

Un-Nitroso-di-n-butylamine 5.70 2.00 60-14098.9ug/L1.98 <5.70

n-Nitrosodi-n-propylamine 1.40 2.00 0-23072.9ug/L1.46 <1.40

J1n-Nitrosodiphenylamine 0.200 2.00 60-140191ug/L4.00 0.178

Pentachlorobenzene 0.200 2.00 60-14067.2ug/L1.34 <0.200

Pentachlorophenol 1.40 4.00 14-17684.2ug/L3.37 <1.40

Phenanthrene 0.300 2.00 54-12082.2ug/L1.64 <0.300

Phenol, Total 1.50 4.00 5-12062.2ug/L6.29 3.81

Pyrene 0.300 2.00 52-12057.4ug/L1.15 <0.300

J1, UPyridine 13.3 10.0 60-140ug/L<13.3 <13.3

4.00 33.6-139Surrogate: 2,4,6-Tribromophenol-surr 74.93.00 ug/L

2.00 32.2-138Surrogate: 2-Fluorobiphenyl-surr 58.61.17 ug/L

4.00 32.7-137Surrogate: 2-Fluorophenol-surr 12.70.506 ug/LS

2.00 31.2-136Surrogate: Nitrobenzene-d5-surr 70.81.42 ug/L

4.00 28.9-155Surrogate: Phenol-d5-surr 1255.01 ug/L

2.00 37.6-117Surrogate: p-Terphenyl-d14-surr 80.61.61 ug/L

Page 27 of 54

* A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022 Page 27 of 73



Reported:

Inframark

32259 Morton Road

Brookshire, TX  77423 08/15/2024  08:23

130 S. Trade Center Parkway, Conroe TX 77385   

Tel: (936) 321-6060  

Email: lab@nwdls.com 

 www. NWDLS.com

TCEQ TX-C24-00185

Result

Reporting

Limit Units

Spike

Level

Source

Result %REC

%REC

Limits RPD

RPD

LimitQual Analyte

Quality Control
(Continued)

Semivolatile Organic Compounds by GCMS (Continued)

Batch:  BHG0976 - EPA 625 LLE (Continued)
Prepared: 7/9/2024 Analyzed: 7/12/2024Source: 24F5086-01RE1Matrix Spike (BHG0976-MS2)

2.00 32.2-138Surrogate: 2-Fluorobiphenyl-surr 63.91.28 ug/L

2.00 31.2-136Surrogate: Nitrobenzene-d5-surr 76.71.53 ug/L

2.00 37.6-117Surrogate: p-Terphenyl-d14-surr 69.11.38 ug/L

Prepared: 7/9/2024 Analyzed: 7/16/2024Source: 24F5086-01RE3Matrix Spike (BHG0976-MS3)

2.00 32.2-138Surrogate: 2-Fluorobiphenyl-surr 61.51.23 ug/L

2.00 31.2-136Surrogate: Nitrobenzene-d5-surr 56.71.13 ug/L

2.00 37.6-117Surrogate: p-Terphenyl-d14-surr 81.81.64 ug/L

Prepared: 7/9/2024 Analyzed: 7/11/2024Source: 24F5086-01Matrix Spike Dup (BHG0976-MSD1)

2-Methylphenol 1.10 4.00 4060-14085.9 5.13ug/L3.44 <1.10

1,2,4,5-Tetrachlorobenzene 0.300 2.00 4060-14081.3 17.5ug/L1.63 <0.300

J11,2,4-Trichlorobenzene 0.300 2.00 5044-14225.2 23.8ug/L0.504 <0.300

1,2-Diphenylhydrazine 0.750 2.00 4060-14096.6 1.49ug/L1.93 <0.750

2,2'-Oxybis(1-chloropropane), 

bis(2-Chloro-1-methy

0.400 2.00 4060-14064.1 13.1ug/L1.28 <0.400

2,4,5-Trichlorophenol 0.700 4.00 4060-14074.8 1.97ug/L2.99 <0.700

2,4,6-Trichlorophenol 1.20 4.00 5837-14496.2 2.20ug/L3.85 <1.20

2,4-Dichlorophenol 0.800 4.00 5039-13547.9 10.2ug/L1.92 <0.800

2,4-Dimethylphenol 0.900 4.00 5832-12099.5 3.48ug/L3.98 <0.900

U2,4-Dinitrophenol 8.60 10.0 1320-19168.4 25.5ug/L6.84 <8.60

2,4-Dinitrotoluene (2,4-DNT) 0.200 2.00 4239-13990.0 4.92ug/L1.96 0.162

2,6-Dinitrotoluene (2,6-DNT) 1.80 2.00 4850-15894.2 6.43ug/L1.88 <1.80

J12-Chloronaphthalene 0.400 2.00 2460-12056.7 15.8ug/L1.13 <0.400

2-Chlorophenol 0.500 4.00 6123-13485.9 18.4ug/L3.44 <0.500

2-Methyl-4,6-dinitrophenol 

(4,6-Dinitro-2-methylph

1.60 4.00 2030-18169.3 26.7ug/L2.77 <1.60

2-Nitrophenol 0.700 4.00 5529-18275.2 3.00ug/L3.01 <0.700

3,4-Methylphenol 1.40 8.00 4060-14066.0 10.7ug/L6.45 1.18

4-Bromophenyl phenyl ether (BDE-3) 0.300 2.00 4353-12793.6 5.87ug/L1.87 <0.300

4-Chloro-3-methylphenol 0.700 4.00 7322-14769.6 2.55ug/L3.67 0.885

4-Chlorophenyl phenylether 0.700 2.00 6125-15885.8 3.81ug/L1.72 <0.700

4-Nitrophenol 7.20 10.0 1310-13289.5 13.0ug/L8.95 <7.20

Acenaphthene 0.300 2.00 4847-14579.4 8.75ug/L1.59 <0.300

Acenaphthylene 0.200 2.00 7433-14578.4 5.40ug/L1.57 <0.200

Anthracene 0.200 2.00 6627-13384.7 3.00ug/L1.69 <0.200

Benzo(a)anthracene 0.300 2.00 5333-14389.5 9.87ug/L1.79 <0.300

Benzo(a)pyrene 0.500 2.00 7217-16393.0 0.701ug/L1.86 <0.500

benzo(b&k)fluoranthene 0.400 4.00 4060-14071.4 1.70ug/L2.86 <0.400

Benzo(g,h,i)perylene 0.400 2.00 970-21996.5 1.79ug/L1.93 <0.400

bis(2-Chloroethoxy)methane 0.400 2.00 5433-18482.8 3.16ug/L1.66 <0.400

bis(2-Chloroethyl) ether 0.600 2.00 10812-15883.9 17.6ug/L1.91 0.231

Bis(2-ethylhexyl )phthalate 1.50 2.00 828-15850.4 1.89ug/L1.94 0.928

Butyl benzyl phthalate 0.400 2.00 600-15265.3 4.10ug/L1.31 <0.400

Chrysene 0.200 2.00 8717-16871.2 6.52ug/L1.42 <0.200

Dibenzo(a,h)anthracene 0.500 2.00 1260-227101 2.58ug/L2.03 <0.500

Diethyl phthalate 0.500 2.00 1000-12046.0 3.31ug/L3.83 2.91

Page 28 of 54

* A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022 Page 28 of 73



Reported:

Inframark

32259 Morton Road

Brookshire, TX  77423 08/15/2024  08:23

130 S. Trade Center Parkway, Conroe TX 77385   

Tel: (936) 321-6060  

Email: lab@nwdls.com 

 www. NWDLS.com

TCEQ TX-C24-00185

Result

Reporting

Limit Units

Spike

Level

Source

Result %REC

%REC

Limits RPD

RPD

LimitQual Analyte

Quality Control
(Continued)

Semivolatile Organic Compounds by GCMS (Continued)

Batch:  BHG0976 - EPA 625 LLE (Continued)
Prepared: 7/9/2024 Analyzed: 7/11/2024Source: 24F5086-01Matrix Spike Dup (BHG0976-MSD1)

Dimethyl phthalate 0.300 2.00 1830-12066.8 3.74ug/L1.93 0.599

J1, UDi-n-butyl phthalate 1.60 2.00 471-1200.0956 5.67ug/L1.31 1.31

Di-n-octyl phthalate 0.500 2.00 694-14662.0 3.01ug/L1.24 <0.500

J1Fluoranthene 0.300 2.00 6626-137149 9.18ug/L2.99 <0.300

Fluorene 0.200 2.00 3859-12181.0 10.1ug/L1.68 0.0612

Hexachlorobenzene 0.200 2.00 550-15278.6 11.8ug/L1.57 <0.200

Hexachlorobutadiene 0.300 2.00 6224-12063.2 17.2ug/L1.26 <0.300

Hexachlorocyclopentadiene 0.750 2.00 4060-14073.1 13.8ug/L2.41 0.948

Hexachloroethane 0.200 2.00 5240-12054.1 31.8ug/L1.08 <0.200

J1, UHexachlorophene 1.10 4.00 4060-140ug/L<1.10 <1.10

Indeno(1,2,3-cd) pyrene 0.400 2.00 990-17196.0 0.943ug/L1.92 <0.400

Isophorone 0.300 2.00 9321-19625.3 21.8ug/L0.507 <0.300

Naphthalene 0.300 2.00 6521-13341.3 5.82ug/L0.918 0.0927

Nitrobenzene 0.400 2.00 6235-18092.7 15.7ug/L1.85 <0.400

J1n-Nitrosodiethylamine 0.500 2.00 4060-14042.4 15.2ug/L0.847 <0.500

Un-Nitrosodimethylamine 3.80 10.0 404.18-9116.9 4.39ug/L1.69 <3.80

Un-Nitroso-di-n-butylamine 5.70 2.00 4060-140 200ug/L<5.70 <5.70

n-Nitrosodi-n-propylamine 1.40 2.00 870-23084.0 14.2ug/L1.68 <1.40

J1, Ln-Nitrosodiphenylamine 0.200 2.00 4060-140198 3.51ug/L4.14 0.178

Pentachlorobenzene 0.200 2.00 4060-14076.6 13.0ug/L1.53 <0.200

Pentachlorophenol 1.40 4.00 8614-17687.2 3.48ug/L3.49 <1.40

Phenanthrene 0.300 2.00 3954-12084.0 2.17ug/L1.68 <0.300

Phenol, Total 1.50 4.00 645-12085.3 13.7ug/L7.22 3.81

Pyrene 0.300 2.00 4952-12056.8 1.13ug/L1.14 <0.300

J1, UPyridine 13.3 10.0 4060-140ug/L<13.3 <13.3

4.00 33.6-139Surrogate: 2,4,6-Tribromophenol-surr 79.93.19 ug/L

2.00 32.2-138Surrogate: 2-Fluorobiphenyl-surr 68.01.36 ug/L

4.00 32.7-137Surrogate: 2-Fluorophenol-surr 12.50.499 ug/LS

2.00 31.2-136Surrogate: Nitrobenzene-d5-surr 74.11.48 ug/L

4.00 28.9-155Surrogate: Phenol-d5-surr 1375.48 ug/L

2.00 37.6-117Surrogate: p-Terphenyl-d14-surr 81.21.62 ug/L

Page 29 of 54

* A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022 Page 29 of 73



Reported:

Inframark

32259 Morton Road

Brookshire, TX  77423 08/15/2024  08:23

130 S. Trade Center Parkway, Conroe TX 77385   

Tel: (936) 321-6060  

Email: lab@nwdls.com 

 www. NWDLS.com

TCEQ TX-C24-00185

Result

Reporting

Limit Units

Spike

Level

Source

Result %REC

%REC

Limits RPD

RPD

LimitQual Analyte

Quality Control
(Continued)

Semivolatile Organic Compounds by GCMS (Continued)

Batch:  BHG0976 - EPA 625 LLE (Continued)
Prepared: 7/9/2024 Analyzed: 7/12/2024Source: 24F5086-01RE1Matrix Spike Dup (BHG0976-MSD2)

2.00 32.2-138Surrogate: 2-Fluorobiphenyl-surr 69.11.38 ug/L

2.00 31.2-136Surrogate: Nitrobenzene-d5-surr 87.31.75 ug/L

2.00 37.6-117Surrogate: p-Terphenyl-d14-surr 68.91.38 ug/L

Prepared: 7/9/2024 Analyzed: 7/16/2024Source: 24F5086-01RE3Matrix Spike Dup (BHG0976-MSD3)

2.00 32.2-138Surrogate: 2-Fluorobiphenyl-surr 83.91.68 ug/L

2.00 31.2-136Surrogate: Nitrobenzene-d5-surr 75.71.51 ug/L

2.00 37.6-117Surrogate: p-Terphenyl-d14-surr 1012.02 ug/L

Page 30 of 54

* A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022 Page 30 of 73



Reported:

Inframark

32259 Morton Road

Brookshire, TX  77423 08/15/2024  08:23

130 S. Trade Center Parkway, Conroe TX 77385   

Tel: (936) 321-6060  

Email: lab@nwdls.com 

 www. NWDLS.com

TCEQ TX-C24-00185

Result

Reporting

Limit Units

Spike

Level

Source

Result %REC

%REC

Limits RPD

RPD

LimitQual Analyte

Quality Control
(Continued)

Organics by GC

Batch:  BHG0406 - EPA 1657 SPE
Prepared: 7/3/2024 Analyzed: 7/17/2024Blank (BHG0406-BLK1)

UAzinphos-methyl (Guthion) 0.101 ug/L<0.101

UChlorpyrifos 0.0503 ug/L<0.0503

UDemeton 0.201 ug/L<0.201

UDiazinon 0.503 ug/L<0.503

UMalathion 0.101 ug/L<0.101

UParathion, ethyl 0.101 ug/L<0.101

Prepared: 7/3/2024 Analyzed: 7/17/2024LCS (BHG0406-BS1)

J1, UAzinphos-methyl (Guthion) 0.100 0.250 37-15025.9ug/L0.0649

Chlorpyrifos 0.0501 0.250 48-15074.9ug/L0.188

UDemeton 0.200 0.250 16-15056.2ug/L0.141

UDiazinon 0.501 0.250 50-15095.1ug/L0.238

Malathion 0.100 0.250 50-15082.1ug/L0.206

Parathion, ethyl 0.100 0.250 50-150126ug/L0.317

0.100 40-120Surrogate: Tributyl Phosphate-surr 1620.163 ug/LS

0.100 40-120Surrogate: Triphenyl Phosphate-surr 53.60.0537 ug/L

Prepared: 7/3/2024 Analyzed: 7/17/2024LCS Dup (BHG0406-BSD1)

J1, UAzinphos-methyl (Guthion) 0.100 0.249 4037-15027.1 3.99ug/L0.0676

Chlorpyrifos 0.0500 0.249 4048-15065.7 13.6ug/L0.164

UDemeton 0.200 0.249 4016-15040.8 32.0ug/L0.102

UDiazinon 0.500 0.249 4050-15085.7 10.8ug/L0.214

Malathion 0.100 0.249 4050-15076.0 8.02ug/L0.190

Parathion, ethyl 0.100 0.249 4050-15094.4 29.4ug/L0.236

0.0998 40-120Surrogate: Tributyl Phosphate-surr 1170.117 ug/L

0.0998 40-120Surrogate: Triphenyl Phosphate-surr 44.50.0444 ug/L

Prepared: 7/3/2024 Analyzed: 7/17/2024Source: 24F3396-02Matrix Spike (BHG0406-MS1)

J1, UAzinphos-methyl (Guthion) 0.100 0.250 25-150ug/L<0.100 <0.100

J1, UChlorpyrifos 0.0500 0.250 25-15011.9ug/L0.0297 <0.0500

J1, UDemeton 0.200 0.250 25-150ug/L<0.200 <0.200

J1, UDiazinon 0.500 0.250 25-150ug/L<0.500 <0.500

J1, UMalathion 0.100 0.250 25-150ug/L<0.100 <0.100

J1, UParathion, ethyl 0.100 0.250 25-1509.03ug/L0.0225 <0.100

0.0998 40-120Surrogate: Tributyl Phosphate-surr 1200.120 ug/L

0.0998 40-120Surrogate: Triphenyl Phosphate-surr 10.30.0103 ug/LS

Page 31 of 54

* A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022 Page 31 of 73



Reported:

Inframark

32259 Morton Road

Brookshire, TX  77423 08/15/2024  08:23

130 S. Trade Center Parkway, Conroe TX 77385   

Tel: (936) 321-6060  

Email: lab@nwdls.com 

 www. NWDLS.com

TCEQ TX-C24-00185

Result

Reporting

Limit Units

Spike

Level

Source

Result %REC

%REC

Limits RPD

RPD

LimitQual Analyte

Quality Control
(Continued)

Organics by GC (Continued)

Batch:  BHG0406 - EPA 1657 SPE (Continued)
Prepared: 7/3/2024 Analyzed: 7/17/2024Source: 24F3396-02Matrix Spike Dup (BHG0406-MSD1)

J1, UAzinphos-methyl (Guthion) 0.100 0.250 4025-150ug/L<0.100 <0.100

J1Chlorpyrifos 0.0500 0.250 4025-15021.8 58.9ug/L0.0546 <0.0500

J1, UDemeton 0.200 0.250 4025-150ug/L<0.200 <0.200

J1, UDiazinon 0.500 0.250 4025-15027.7 200ug/L0.0692 <0.500

J1, UMalathion 0.100 0.250 4025-15019.1 200ug/L0.0479 <0.100

J1, UParathion, ethyl 0.100 0.250 4025-15033.0 114ug/L0.0826 <0.100

0.100 40-120Surrogate: Tributyl Phosphate-surr 2590.260 ug/LS

0.100 40-120Surrogate: Triphenyl Phosphate-surr 26.30.0263 ug/LS

Batch:  BHG0419 - SM 6640 B
Prepared: 7/3/2024 Analyzed: 7/18/2024MB HERB (BHG0419-BLK1)

U2,4-D 0.700 ug/L<0.700

USilvex (2,4,5-TP) 0.300 ug/L<0.300

Prepared: 7/3/2024 Analyzed: 7/18/2024BS HERB (BHG0419-BS1)

2,4-D 0.700 5.14 70-13095.6ug/L4.92

Silvex (2,4,5-TP) 0.300 4.99 70-13099.7ug/L4.98

25.0 70-130Surrogate: DCAA-surr 86.521.6 ug/L

Prepared: 7/3/2024 Analyzed: 7/18/2024BSD HERB (BHG0419-BSD1)

2,4-D 0.700 5.11 3070-13092.6 3.67ug/L4.74

Silvex (2,4,5-TP) 0.300 4.97 3070-13097.2 3.09ug/L4.83

24.8 70-130Surrogate: DCAA-surr 83.120.6 ug/L

Prepared: 7/3/2024 Analyzed: 7/18/2024Source: 24G1325-0124G1325-01 MS (BHG0419-MS1)

2,4-D 0.700 5.10 70-130105ug/L5.33 <0.700

Silvex (2,4,5-TP) 0.300 4.95 70-130108ug/L5.35 <0.300

24.8 70-130Surrogate: DCAA-surr 10024.8 ug/L

Page 32 of 54

* A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022 Page 32 of 73



Reported:

Inframark

32259 Morton Road

Brookshire, TX  77423 08/15/2024  08:23

130 S. Trade Center Parkway, Conroe TX 77385   

Tel: (936) 321-6060  

Email: lab@nwdls.com 

 www. NWDLS.com

TCEQ TX-C24-00185

Result

Reporting

Limit Units

Spike

Level

Source

Result %REC

%REC

Limits RPD

RPD

LimitQual Analyte

Quality Control
(Continued)

Organics by GC (Continued)

Batch:  BHG0419 - SM 6640 B (Continued)
Prepared: 7/3/2024 Analyzed: 7/18/2024Source: 24G1325-0124G1325-01 MSD (BHG0419-MSD1)

2,4-D 0.700 5.09 3070-130100 4.69ug/L5.09 <0.700

Silvex (2,4,5-TP) 0.300 4.94 3070-130103 5.00ug/L5.08 <0.300

24.7 70-130Surrogate: DCAA-surr 11728.8 ug/L

Page 33 of 54

* A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022 Page 33 of 73



Reported:

Inframark

32259 Morton Road

Brookshire, TX  77423 08/15/2024  08:23

130 S. Trade Center Parkway, Conroe TX 77385   

Tel: (936) 321-6060  

Email: lab@nwdls.com 

 www. NWDLS.com

TCEQ TX-C24-00185

Result

Reporting

Limit Units

Spike

Level

Source

Result %REC

%REC

Limits RPD

RPD

LimitQual Analyte

Quality Control
(Continued)

Metals, Total

Batch:  BHG0260 - EPA 200.8
Prepared: 7/3/2024 Analyzed: 7/9/2024Blank (BHG0260-BLK1)

UCopper 2.00 ug/L<2.00

Prepared: 7/3/2024 Analyzed: 7/10/2024Blank (BHG0260-BLK2)

UAluminum 5.00 ug/L<5.00

UAntimony 5.00 ug/L<5.00

UBarium 3.00 ug/L<3.00

UCadmium 1.00 ug/L<1.00

UChromium 3.00 ug/L<3.00

ULead 0.500 ug/L<0.500

UNickel 2.00 ug/L<2.00

USilver 0.500 ug/L<0.500

UThallium 0.500 ug/L<0.500

Prepared: 7/3/2024 Analyzed: 7/12/2024Blank (BHG0260-BLK3)

UBeryllium 0.500 ug/L<0.500

UZinc 5.00 ug/L<5.00

Prepared: 7/3/2024 Analyzed: 7/16/2024Blank (BHG0260-BLK4)

UArsenic 0.500 ug/L<0.500

Prepared: 7/3/2024 Analyzed: 7/18/2024Blank (BHG0260-BLK7)

USelenium 5.00 ug/L<5.00

Prepared: 7/3/2024 Analyzed: 7/9/2024LCS (BHG0260-BS1)

Copper 2.00 100 85-115103ug/L103

Prepared: 7/3/2024 Analyzed: 7/10/2024LCS (BHG0260-BS2)

Aluminum 5.00 250 85-115107ug/L268

Antimony 1.00 100 85-115109ug/L109

Barium 3.00 300 85-115106ug/L318

Cadmium 1.00 100 85-115105ug/L105

Chromium 3.00 300 85-115106ug/L317

Lead 0.500 50.0 85-115104ug/L51.8

Nickel 2.00 100 85-11596.2ug/L96.2

Silver 0.500 50.0 85-115108ug/L53.8

Thallium 0.500 50.0 85-115104ug/L52.2

Page 34 of 54

* A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022 Page 34 of 73



Reported:

Inframark

32259 Morton Road

Brookshire, TX  77423 08/15/2024  08:23

130 S. Trade Center Parkway, Conroe TX 77385   

Tel: (936) 321-6060  

Email: lab@nwdls.com 

 www. NWDLS.com

TCEQ TX-C24-00185

Result

Reporting

Limit Units

Spike

Level

Source

Result %REC

%REC

Limits RPD

RPD

LimitQual Analyte

Quality Control
(Continued)

Metals, Total (Continued)

Batch:  BHG0260 - EPA 200.8 (Continued)
Prepared: 7/3/2024 Analyzed: 7/12/2024LCS (BHG0260-BS3)

Beryllium 0.200 20.0 85-115101ug/L20.2

Zinc 2.00 200 85-115112ug/L223

Prepared: 7/3/2024 Analyzed: 7/16/2024LCS (BHG0260-BS4)

Arsenic 0.500 50.0 85-115114ug/L57.2

Prepared: 7/3/2024 Analyzed: 7/18/2024LCS (BHG0260-BS6)

Selenium 5.00 200 85-115108ug/L217

Prepared: 7/3/2024 Analyzed: 7/9/2024Source: 24G0584-01Duplicate (BHG0260-DUP1)

Copper 2.00 2013.0ug/L6.94 6.09

Prepared: 7/3/2024 Analyzed: 7/10/2024Source: 24G1481-02Duplicate (BHG0260-DUP2)

UAntimony 1.00 203.60ug/L0.546 0.566

Barium 3.00 204.60ug/L138 144

UCadmium 1.00 20200ug/L<1.00 0.0890

ULead 0.500 2011.8ug/L0.0640 0.0720

USilver 0.500 20ug/L<0.500 <0.500

UThallium 0.500 20ug/L<0.500 <0.500

Prepared: 7/3/2024 Analyzed: 7/10/2024Source: 24G0584-01Duplicate (BHG0260-DUP3)

J1Aluminum 2.50 2076.0ug/L11.6 25.8

Antimony 1.00 203.13ug/L1.38 1.43

Barium 3.00 201.70ug/L72.0 70.8

UCadmium 1.00 20ug/L<1.00 <1.00

UChromium 3.00 2015.9ug/L0.278 0.326

ULead 0.500 2014.1ug/L0.144 0.125

Nickel 2.00 203.29ug/L3.03 2.93

USilver 0.500 206.90ug/L0.0150 0.0140

UThallium 0.500 20ug/L<0.500 <0.500

Page 35 of 54

* A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022 Page 35 of 73



Reported:

Inframark

32259 Morton Road

Brookshire, TX  77423 08/15/2024  08:23

130 S. Trade Center Parkway, Conroe TX 77385   

Tel: (936) 321-6060  

Email: lab@nwdls.com 

 www. NWDLS.com

TCEQ TX-C24-00185

Result

Reporting

Limit Units

Spike

Level

Source

Result %REC

%REC

Limits RPD

RPD

LimitQual Analyte

Quality Control
(Continued)

Metals, Total (Continued)

Batch:  BHG0260 - EPA 200.8 (Continued)
Prepared: 7/3/2024 Analyzed: 7/12/2024Source: 24G0584-01Duplicate (BHG0260-DUP4)

UBeryllium 0.200 20200ug/L0.0200 <0.200

Zinc 2.00 203.52ug/L56.7 54.7

Prepared: 7/3/2024 Analyzed: 7/12/2024Source: 24G1481-02Duplicate (BHG0260-DUP5)

Aluminum 5.00 202.75ug/L11.9 11.6

UBeryllium 0.200 20ug/L<0.200 <0.200

UChromium 6.00 201.63ug/L0.558 0.549

UNickel 4.00 2013.7ug/L1.15 1.32

Zinc 2.00 203.49ug/L39.9 38.5

Prepared: 7/3/2024 Analyzed: 7/16/2024Source: 24G0584-01Duplicate (BHG0260-DUP6)

Arsenic 0.500 206.19ug/L1.85 1.74

Prepared: 7/3/2024 Analyzed: 7/16/2024Source: 24G1481-02Duplicate (BHG0260-DUP7)

Arsenic 0.500 205.03ug/L1.45 1.53

Prepared: 7/3/2024 Analyzed: 7/16/2024Source: 24G1481-02Duplicate (BHG0260-DUP9)

Copper 2.00 205.39ug/L3.56 3.75

Prepared: 7/3/2024 Analyzed: 7/18/2024Source: 24G0584-01Duplicate (BHG0260-DUPC)

USelenium 5.00 206.62ug/L0.643 0.687

Prepared: 7/3/2024 Analyzed: 7/18/2024Source: 24G1481-02Duplicate (BHG0260-DUPD)

USelenium 5.00 2099.8ug/L0.429 1.28

Prepared: 7/3/2024 Analyzed: 7/9/2024Source: 24G0584-01Matrix Spike (BHG0260-MS1)

Copper 2.00 100 75-125101ug/L107 6.09

Page 36 of 54

* A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022 Page 36 of 73



Reported:

Inframark

32259 Morton Road

Brookshire, TX  77423 08/15/2024  08:23

130 S. Trade Center Parkway, Conroe TX 77385   

Tel: (936) 321-6060  

Email: lab@nwdls.com 

 www. NWDLS.com

TCEQ TX-C24-00185

Result

Reporting

Limit Units

Spike

Level

Source

Result %REC

%REC

Limits RPD

RPD

LimitQual Analyte

Quality Control
(Continued)

Metals, Total (Continued)

Batch:  BHG0260 - EPA 200.8 (Continued)
Prepared: 7/3/2024 Analyzed: 7/10/2024Source: 24G1481-02Matrix Spike (BHG0260-MS2)

Aluminum 5.00 250 75-125102ug/L268 11.6

Antimony 1.00 100 75-125105ug/L106 0.566

Barium 3.00 300 75-12595.2ug/L430 144

Cadmium 1.00 100 75-12598.8ug/L98.9 0.0890

Chromium 3.00 300 75-12591.6ug/L275 0.549

Lead 0.500 50.0 75-12592.0ug/L46.1 0.0720

Nickel 2.00 100 75-12598.1ug/L99.4 1.32

Silver 0.500 50.0 75-12597.1ug/L48.5 <0.500

Thallium 0.500 50.0 75-12598.6ug/L49.3 <0.500

Prepared: 7/3/2024 Analyzed: 7/10/2024Source: 24G0584-01Matrix Spike (BHG0260-MS3)

Aluminum 5.00 250 75-125100ug/L277 25.8

Antimony 1.00 100 75-125111ug/L112 1.43

Barium 3.00 300 75-125107ug/L393 70.8

Cadmium 1.00 100 75-125103ug/L103 <1.00

Chromium 3.00 300 75-125104ug/L314 0.326

Lead 0.500 50.0 75-125102ug/L51.3 0.125

Nickel 2.00 100 75-125102ug/L105 2.93

Silver 0.500 50.0 75-125105ug/L52.4 0.0140

Thallium 0.500 50.0 75-125104ug/L51.8 <0.500

Prepared: 7/3/2024 Analyzed: 7/12/2024Source: 24G0584-01Matrix Spike (BHG0260-MS4)

Beryllium 0.200 20.0 75-125111ug/L22.2 <0.200

Zinc 2.00 200 75-125111ug/L277 54.7

Prepared: 7/3/2024 Analyzed: 7/12/2024Source: 24G1481-02Matrix Spike (BHG0260-MS5)

Zinc 2.00 200 75-125108ug/L254 38.5

Page 37 of 54

* A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022 Page 37 of 73



Reported:

Inframark

32259 Morton Road

Brookshire, TX  77423 08/15/2024  08:23

130 S. Trade Center Parkway, Conroe TX 77385   

Tel: (936) 321-6060  

Email: lab@nwdls.com 

 www. NWDLS.com

TCEQ TX-C24-00185

Result

Reporting

Limit Units

Spike

Level

Source

Result %REC

%REC

Limits RPD

RPD

LimitQual Analyte

Quality Control
(Continued)

Metals, Total (Continued)

Batch:  BHG0260 - EPA 200.8 (Continued)
Prepared: 7/3/2024 Analyzed: 7/16/2024Source: 24G0584-01Matrix Spike (BHG0260-MS6)

Arsenic 0.500 50.0 75-125118ug/L60.6 1.74

Prepared: 7/3/2024 Analyzed: 7/16/2024Source: 24G1481-02Matrix Spike (BHG0260-MS7)

Arsenic 0.500 50.0 75-125115ug/L58.9 1.53

Prepared: 7/3/2024 Analyzed: 7/16/2024Source: 24G1481-02Matrix Spike (BHG0260-MS9)

Copper 2.00 100 75-125105ug/L109 3.75

Prepared: 7/3/2024 Analyzed: 7/18/2024Source: 24G0584-01Matrix Spike (BHG0260-MSC)

Selenium 5.00 200 75-125113ug/L226 0.687

Prepared: 7/3/2024 Analyzed: 7/18/2024Source: 24G1481-02Matrix Spike (BHG0260-MSD)

Beryllium 0.200 20.0 75-125115ug/L23.0 <0.200

Selenium 5.00 200 75-125111ug/L222 1.28

Batch:  BHG0760 - EPA 1631
Prepared: 7/5/2024 Analyzed: 7/9/2024Blank (BHG0760-BLK1)

UMercury 0.00500 ug/L<0.00500

Prepared: 7/5/2024 Analyzed: 7/9/2024Blank (BHG0760-BLK2)

UMercury 0.00500 ug/L<0.00500

Prepared: 7/5/2024 Analyzed: 7/9/2024Blank (BHG0760-BLK3)

UMercury 0.00500 ug/L<0.00500

Prepared: 7/5/2024 Analyzed: 7/9/2024Source: 24G0006-01Matrix Spike (BHG0760-MS1)

J1Mercury 0.00526 0.0526 71-12549.9ug/L0.0308 0.00450

Page 38 of 54

* A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022 Page 38 of 73



Reported:

Inframark

32259 Morton Road

Brookshire, TX  77423 08/15/2024  08:23

130 S. Trade Center Parkway, Conroe TX 77385   

Tel: (936) 321-6060  

Email: lab@nwdls.com 

 www. NWDLS.com

TCEQ TX-C24-00185

Result

Reporting

Limit Units

Spike

Level

Source

Result %REC

%REC

Limits RPD

RPD

LimitQual Analyte

Quality Control
(Continued)

Metals, Total (Continued)

Batch:  BHG0760 - EPA 1631 (Continued)
Prepared: 7/5/2024 Analyzed: 7/9/2024Source: 24G0277-02Matrix Spike (BHG0760-MS2)

J1Mercury 0.00526 0.0526 71-12519.1ug/L0.0100 <0.00526

Prepared: 7/5/2024 Analyzed: 7/9/2024Source: 24G0006-01Matrix Spike Dup (BHG0760-MSD1)

J1Mercury 0.00526 0.0526 2471-12550.7 1.39ug/L0.0312 0.00450

Prepared: 7/5/2024 Analyzed: 7/9/2024Source: 24G0277-02Matrix Spike Dup (BHG0760-MSD2)

J1Mercury 0.00526 0.0526 2471-12519.1 0.00ug/L0.0100 <0.00526

Page 39 of 54

* A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022 Page 39 of 73



Reported:

Inframark

32259 Morton Road

Brookshire, TX  77423 08/15/2024  08:23

130 S. Trade Center Parkway, Conroe TX 77385   

Tel: (936) 321-6060  

Email: lab@nwdls.com 

 www. NWDLS.com

TCEQ TX-C24-00185

Result

Reporting

Limit Units

Spike

Level

Source

Result %REC

%REC

Limits RPD

RPD

LimitQual Analyte

Quality Control
(Continued)

Metals, Dissolved

Batch:  BHG1015 - Cr VI
Prepared & Analyzed: 7/10/2024Source: 24G1325-01Matrix Spike (BHG1015-MS1)

Chromium (VI) 3.00 250 70-13094.7ug/L241 4.46

Prepared & Analyzed: 7/10/2024Source: 24G1325-01Matrix Spike Dup (BHG1015-MSD1)

Chromium (VI) 3.00 250 2070-13091.8 2.99ug/L234 4.46

Page 40 of 54

* A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022 Page 40 of 73



Reported:

Inframark

32259 Morton Road

Brookshire, TX  77423 08/15/2024  08:23

130 S. Trade Center Parkway, Conroe TX 77385   

Tel: (936) 321-6060  

Email: lab@nwdls.com 

 www. NWDLS.com

TCEQ TX-C24-00185

Result

Reporting

Limit Units

Spike

Level

Source

Result %REC

%REC

Limits RPD

RPD

LimitQual Analyte

Quality Control
(Continued)

General Chemistry

Batch:  BHG0261 - Alkalinity
Prepared & Analyzed: 7/3/2024Blank (BHG0261-BLK1)

UConductivity 2.00 umhos/cm 

@ 25 °C
<2.00

Prepared & Analyzed: 7/3/2024LCS (BHG0261-BS1)

Conductivity 1410 90-110100umhos/cm 

@ 25 °C
1410

Prepared & Analyzed: 7/3/2024QCS (BHG0261-BS2)

Conductivity 500 90-110101umhos/cm 

@ 25 °C
507

Prepared & Analyzed: 7/3/2024LCS (BHG0261-BS4)

Alkalinity as CaCO3 100 90-110108mg/L108

Prepared & Analyzed: 7/3/2024Source: 24G1325-01Duplicate (BHG0261-DUP1)

Alkalinity as CaCO3 10.0 152.65mg/L84.6 86.9

Conductivity 2.00 151.96umhos/cm 

@ 25 °C
658 671

Prepared & Analyzed: 7/3/2024Source: 24F2427-02Duplicate (BHG0261-DUP2)

Alkalinity as CaCO3 10.0 151.06mg/L244 242

Conductivity 2.00 150.863umhos/cm 

@ 25 °C
582 577

Batch:  BHG0266 - CBOD-5210
Prepared: 7/3/2024 Analyzed: 7/8/2024LCS (BHG0266-BS1)

J1Carbonaceous BOD (CBOD) 198 85-115116mg/L229

Prepared: 7/3/2024 Analyzed: 7/8/2024Source: 24G1328-02Duplicate (BHG0266-DUP1)

Carbonaceous BOD (CBOD) 2.40 4016.4mg/L2.67 3.14

Page 41 of 54

* A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022 Page 41 of 73



Reported:

Inframark

32259 Morton Road

Brookshire, TX  77423 08/15/2024  08:23

130 S. Trade Center Parkway, Conroe TX 77385   

Tel: (936) 321-6060  

Email: lab@nwdls.com 

 www. NWDLS.com

TCEQ TX-C24-00185

Result

Reporting

Limit Units

Spike

Level

Source

Result %REC

%REC

Limits RPD

RPD

LimitQual Analyte

Quality Control
(Continued)

General Chemistry (Continued)

Batch:  BHG0266 - CBOD-5210 (Continued)
Prepared: 7/3/2024 Analyzed: 7/8/2024Source: 24G1357-01Duplicate (BHG0266-DUP2)

Carbonaceous BOD (CBOD) 2.40 405.77mg/L3.81 4.03

Prepared: 7/3/2024 Analyzed: 7/8/2024Source: 24G1446-01Duplicate (BHG0266-DUP3)

Carbonaceous BOD (CBOD) 2.40 4023.1mg/L3.03 2.40

Prepared: 7/3/2024 Analyzed: 7/8/2024Source: 24G1290-09Duplicate (BHG0266-DUP4)

UCarbonaceous BOD (CBOD) 2.40 40200mg/L<2.40 2.63

Prepared: 7/3/2024 Analyzed: 7/8/2024Source: 24G1359-02Duplicate (BHG0266-DUP5)

Carbonaceous BOD (CBOD) 2.40 401.51mg/L4.48 4.54

Prepared: 7/3/2024 Analyzed: 7/8/2024Source: 24G0233-01Duplicate (BHG0266-DUP6)

Carbonaceous BOD (CBOD) 2.40 4023.6mg/L3.12 2.46

Prepared: 7/3/2024 Analyzed: 7/8/2024Source: 24G1499-02Duplicate (BHG0266-DUP7)

Carbonaceous BOD (CBOD) 2.40 4019.7mg/L6.45 5.29

Prepared: 7/3/2024 Analyzed: 7/8/2024Source: 24G0050-03Duplicate (BHG0266-DUP8)

Carbonaceous BOD (CBOD) 50.0 200.889mg/L226 224

Batch:  BHG0293 - TDS
Prepared: 7/3/2024 Analyzed: 7/5/2024Blank (BHG0293-BLK1)

UResidue-filterable (TDS) 10.0 mg/L<10.0

Prepared: 7/3/2024 Analyzed: 7/5/2024LCS (BHG0293-BS1)

Residue-filterable (TDS) 10.0 150 90-11098.0mg/L147

Page 42 of 54

* A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022 Page 42 of 73



Reported:

Inframark

32259 Morton Road

Brookshire, TX  77423 08/15/2024  08:23

130 S. Trade Center Parkway, Conroe TX 77385   

Tel: (936) 321-6060  

Email: lab@nwdls.com 

 www. NWDLS.com

TCEQ TX-C24-00185

Result

Reporting

Limit Units

Spike

Level

Source

Result %REC

%REC

Limits RPD

RPD

LimitQual Analyte

Quality Control
(Continued)

General Chemistry (Continued)

Batch:  BHG0293 - TDS (Continued)
Prepared: 7/3/2024 Analyzed: 7/5/2024Source: 24G0081-02Duplicate (BHG0293-DUP1)

Residue-filterable (TDS) 10.0 107.55mg/L586 632

Batch:  BHG0336 - TSS
Prepared: 7/3/2024 Analyzed: 7/5/2024Blank (BHG0336-BLK1)

UResidue-nonfilterable (TSS) 1.00 mg/L<1.00

Prepared: 7/3/2024 Analyzed: 7/5/2024LCS (BHG0336-BS1)

Residue-nonfilterable (TSS) 1.00 100 85-11598.6mg/L98.6

Prepared: 7/3/2024 Analyzed: 7/5/2024Source: 24G1313-01Duplicate (BHG0336-DUP1)

J1Residue-nonfilterable (TSS) 1.00 1028.6mg/L1.26 1.68

Prepared: 7/3/2024 Analyzed: 7/5/2024Source: 24G1441-02Duplicate (BHG0336-DUP2)

J1Residue-nonfilterable (TSS) 1.00 1022.2mg/L2.53 3.16

Batch:  BHG0371 - NH3-N SEAL-350.1
Prepared & Analyzed: 7/5/2024Source: 24G1270-01Matrix Spike (BHG0371-MS1)

Ammonia as N 0.0400 0.200 90-11097.0mg/L0.279 0.0850

Prepared & Analyzed: 7/5/2024Source: 24G1325-01Matrix Spike (BHG0371-MS2)

Ammonia as N 0.0400 0.200 90-11092.5mg/L0.210 0.0250

Prepared & Analyzed: 7/5/2024Source: 24G1270-01Matrix Spike Dup (BHG0371-MSD1)

Ammonia as N 0.0400 0.200 2090-11099.5 1.78mg/L0.284 0.0850

Page 43 of 54

* A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022 Page 43 of 73



Reported:

Inframark

32259 Morton Road

Brookshire, TX  77423 08/15/2024  08:23

130 S. Trade Center Parkway, Conroe TX 77385   

Tel: (936) 321-6060  

Email: lab@nwdls.com 

 www. NWDLS.com

TCEQ TX-C24-00185

Result

Reporting

Limit Units

Spike

Level

Source

Result %REC

%REC

Limits RPD

RPD

LimitQual Analyte

Quality Control
(Continued)

General Chemistry (Continued)

Batch:  BHG0371 - NH3-N SEAL-350.1 (Continued)
Prepared & Analyzed: 7/5/2024Source: 24G1325-01Matrix Spike Dup (BHG0371-MSD2)

Ammonia as N 0.0400 0.200 2090-11094.0 1.42mg/L0.213 0.0250

Batch:  BHG0392 - EPA 300.0
Prepared & Analyzed: 7/3/2024Source: 24G1325-01Duplicate (BHG0392-DUP1)

Nitrate as N 100 150.861ug/L1740 1750

Sulfate 1.00 150.345mg/L22.9 23.0

Chloride 10.0 150.577mg/L138 139

UNitrite as N 50.0 15ug/L<50.0 <50.0

UFluoride 0.250 15mg/L<0.250 <0.250

Prepared & Analyzed: 7/4/2024Source: 24G1373-02Duplicate (BHG0392-DUP2)

USulfate 1.00 15mg/L<1.00 <1.00

UNitrite as N 50.0 15ug/L<50.0 <50.0

UNitrate as N 100 151.32ug/L75.0 76.0

Fluoride 0.250 151.37mg/L0.580 0.588

LChloride 10.0 152.62mg/L663 646

Prepared & Analyzed: 7/3/2024MRL Check (BHG0392-MRL1)

Sulfate 1.00 1.00 50-150126mg/L1.26

J1, UNitrite as N 50.0 50.0 50-15042.0ug/L21.0

Chloride 1.00 1.00 50-150101mg/L1.01

Nitrate as N 100 100 50-150118ug/L118

Fluoride 0.250 0.250 50-150122mg/L0.306

Prepared & Analyzed: 7/3/2024Source: 24G1325-01Matrix Spike (BHG0392-MS1)

J1Nitrite as N 55.6 1110 80-120222ug/L2470 <55.6

Sulfate 1.11 22.2 80-120109mg/L47.2 23.0

Nitrate as N 111 2220 80-120106ug/L4100 1750

Fluoride 0.278 5.56 80-120103mg/L5.74 <0.278

J1Chloride 11.1 11.1 80-1209.12mg/L140 139

Page 44 of 54

* A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022 Page 44 of 73



Reported:

Inframark

32259 Morton Road

Brookshire, TX  77423 08/15/2024  08:23

130 S. Trade Center Parkway, Conroe TX 77385   

Tel: (936) 321-6060  

Email: lab@nwdls.com 

 www. NWDLS.com

TCEQ TX-C24-00185

Result

Reporting

Limit Units

Spike

Level

Source

Result %REC

%REC

Limits RPD

RPD

LimitQual Analyte

Quality Control
(Continued)

General Chemistry (Continued)

Batch:  BHG0392 - EPA 300.0 (Continued)
Prepared & Analyzed: 7/4/2024Source: 24G1373-02Matrix Spike (BHG0392-MS2)

J1, LChloride 11.1 11.1 80-120586mg/L711 646

Fluoride 0.278 5.56 80-120102mg/L6.27 0.588

Sulfate 1.11 22.2 80-12096.1mg/L21.4 <1.11

J1, UNitrite as N 55.6 1110 80-120ug/L<55.6 <55.6

Nitrate as N 111 2220 80-12088.6ug/L2050 76.0

Batch:  BHG0401 - Phosphorus EPA 365.1
Prepared: 7/9/2024 Analyzed: 7/10/2024LCS (BHG0401-BS1)

Total Phosphorus 0.0100 0.250 90-11096.1mg/L0.240

Prepared: 7/9/2024 Analyzed: 7/10/2024Source: 24G1131-06Matrix Spike (BHG0401-MS1)

Total Phosphorus 0.500 12.5 80-12089.2mg/L54.4 43.2

Prepared: 7/9/2024 Analyzed: 7/10/2024Source: 24G1476-01Matrix Spike (BHG0401-MS2)

Total Phosphorus 0.200 5.00 80-12094.6mg/L4.85 0.124

Prepared: 7/9/2024 Analyzed: 7/10/2024Source: 24G1131-06Matrix Spike Dup (BHG0401-MSD1)

Total Phosphorus 0.500 12.5 2080-12088.2 0.221mg/L54.2 43.2

Prepared: 7/9/2024 Analyzed: 7/10/2024Source: 24G1476-01Matrix Spike Dup (BHG0401-MSD2)

Total Phosphorus 0.200 5.00 2080-12096.3 1.80mg/L4.94 0.124

Batch:  BHG0767 - EPA 300.0
Prepared & Analyzed: 7/5/2024Source: 24G0052-02Duplicate (BHG0767-DUP1)

Chloride 20.0 150.289mg/L628 630

Page 45 of 54

* A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022 Page 45 of 73



Reported:

Inframark

32259 Morton Road

Brookshire, TX  77423 08/15/2024  08:23

130 S. Trade Center Parkway, Conroe TX 77385   

Tel: (936) 321-6060  

Email: lab@nwdls.com 

 www. NWDLS.com

TCEQ TX-C24-00185

Result

Reporting

Limit Units

Spike

Level

Source

Result %REC

%REC

Limits RPD

RPD

LimitQual Analyte

Quality Control
(Continued)

General Chemistry (Continued)

Batch:  BHG0767 - EPA 300.0 (Continued)
Prepared & Analyzed: 7/6/2024Source: 24G0051-02Duplicate (BHG0767-DUP2)

Chloride 20.0 151.03mg/L644 651

Prepared & Analyzed: 7/5/2024MRL Check (BHG0767-MRL1)

Chloride 1.00 1.00 50-150109mg/L1.09

Prepared & Analyzed: 7/5/2024Source: 24G0052-02Matrix Spike (BHG0767-MS1)

J1Chloride 22.2 11.1 80-120311mg/L664 630

Prepared & Analyzed: 7/6/2024Source: 24G0051-02Matrix Spike (BHG0767-MS2)

J1Chloride 22.2 11.1 80-120259mg/L680 651

Batch:  BHG0858 - CN-4500
Prepared & Analyzed: 7/8/2024Blank (BHG0858-BLK1)

UTotal Cyanide 10.0 ug/L<10.0

Prepared & Analyzed: 7/8/2024LCS (BHG0858-BS1)

Total Cyanide 10.0 200 90-110100ug/L201

Prepared & Analyzed: 7/8/2024QCS (BHG0858-BS2)

Total Cyanide 10.0 200 90-11099.8ug/L200

Prepared & Analyzed: 7/8/2024MRL Check (BHG0858-MRL1)

Total Cyanide 10.0 10.0 50-150121ug/L12.1

Prepared & Analyzed: 7/8/2024Source: 24F3396-01Matrix Spike (BHG0858-MS1)

Total Cyanide 10.2 204 80-12098.8ug/L210 8.74

Page 46 of 54

* A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022 Page 46 of 73



Reported:

Inframark

32259 Morton Road

Brookshire, TX  77423 08/15/2024  08:23

130 S. Trade Center Parkway, Conroe TX 77385   

Tel: (936) 321-6060  

Email: lab@nwdls.com 

 www. NWDLS.com

TCEQ TX-C24-00185

Result

Reporting

Limit Units

Spike

Level

Source

Result %REC

%REC

Limits RPD

RPD

LimitQual Analyte

Quality Control
(Continued)

General Chemistry (Continued)

Batch:  BHG0858 - CN-4500 (Continued)
Prepared & Analyzed: 7/8/2024Source: 24F3396-01Matrix Spike Dup (BHG0858-MSD1)

Total Cyanide 10.2 204 2080-12096.9 1.86ug/L206 8.74

Batch:  BHG0933 - EPA 1664
Prepared & Analyzed: 7/9/2024Blank (BHG0933-BLK1)

Un-Hexane Extractable Material (O&G) 5.00 mg/L<5.00

Prepared & Analyzed: 7/9/2024LCS (BHG0933-BS1)

n-Hexane Extractable Material (O&G) 5.00 40.0 77.5-114.599.0mg/L39.6

Prepared & Analyzed: 7/9/2024LCS Dup (BHG0933-BSD1)

n-Hexane Extractable Material (O&G) 5.00 40.0 2077.5-114.594.3 4.89mg/L37.7

Prepared & Analyzed: 7/9/2024Source: 24G1340-01Matrix Spike (BHG0933-MS1)

J1n-Hexane Extractable Material (O&G) 5.00 160 77.5-114.521.8mg/L42.7 7.80

Batch:  BHG1831 - TKN T
Prepared: 7/16/2024 Analyzed: 7/17/2024Blank (BHG1831-BLK1)

UTotal Kjeldahl Nitrogen - (TKN) 1.00 mg/L<1.00

Prepared: 7/16/2024 Analyzed: 7/17/2024LCS (BHG1831-BS1)

Total Kjeldahl Nitrogen - (TKN) 1.00 1.97 85-11590.8mg/L1.79

Prepared: 7/16/2024 Analyzed: 7/17/2024Source: 24G1279-02Duplicate (BHG1831-DUP1)

UTotal Kjeldahl Nitrogen - (TKN) 1.00 20mg/L<1.00 <1.00

Page 47 of 54

* A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022 Page 47 of 73



Reported:

Inframark

32259 Morton Road

Brookshire, TX  77423 08/15/2024  08:23

130 S. Trade Center Parkway, Conroe TX 77385   

Tel: (936) 321-6060  

Email: lab@nwdls.com 

 www. NWDLS.com

TCEQ TX-C24-00185

Result

Reporting

Limit Units

Spike

Level

Source

Result %REC

%REC

Limits RPD

RPD

LimitQual Analyte

Quality Control
(Continued)

General Chemistry (Continued)

Batch:  BHG1831 - TKN T (Continued)
Prepared: 7/16/2024 Analyzed: 7/17/2024MRL Check (BHG1831-MRL1)

Total Kjeldahl Nitrogen - (TKN) 1.00 4.00 50-15081.2mg/L3.25

Prepared: 7/16/2024 Analyzed: 7/17/2024Source: 24G1279-02Matrix Spike (BHG1831-MS1)

J1Total Kjeldahl Nitrogen - (TKN) 1.00 4.00 85-11556.0mg/L2.24 <1.00

Page 48 of 54

* A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022 Page 48 of 73



Reported:

Inframark

32259 Morton Road

Brookshire, TX  77423 08/15/2024  08:23

130 S. Trade Center Parkway, Conroe TX 77385   

Tel: (936) 321-6060  

Email: lab@nwdls.com 

 www. NWDLS.com

TCEQ TX-C24-00185

Result

Reporting

Limit Units

Spike

Level

Source

Result %REC

%REC

Limits RPD

RPD

LimitQual Analyte

Quality Control
(Continued)

Microbiology

Batch:  BHG0197 - ENT Quantitray
Prepared: 7/2/2024 Analyzed: 7/3/2024Blank (BHG0197-BLK1)

UEnterococci 1.00 MPN/100 

mL
<1.00

Prepared: 7/2/2024 Analyzed: 7/3/2024Source: 24G1330-01Duplicate (BHG0197-DUP1)

Enterococci 1.00 20033.6MPN/100 

mL
29.5 41.4

Batch:  BHG0198 - TC EC Quantitray
Prepared: 7/2/2024 Analyzed: 7/3/2024Blank (BHG0198-BLK1)

CQa, UEscherichia coli (E. coli) 1.00 MPN/100 

mL
<1.00

Prepared: 7/2/2024 Analyzed: 7/3/2024Source: 24G1582-01Duplicate (BHG0198-DUP1)

CQa, UEscherichia coli (E. coli) 1.00 200MPN/100 

mL
<1.00 <1.00

Page 49 of 54

* A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022 Page 49 of 73



Reported:

Inframark

32259 Morton Road

Brookshire, TX  77423 08/15/2024  08:23

130 S. Trade Center Parkway, Conroe TX 77385   

Tel: (936) 321-6060  

Email: lab@nwdls.com 

 www. NWDLS.com

TCEQ TX-C24-00185

Sample Condition Checklist

Custody Seals

Containers Intact

COC/Labels Agree

Received On Ice

Appropriate Containers

Appropriate Sample Volume

Coolers Intact

Samples Accepted

No

Yes

Yes

Yes

Yes

Yes

Yes

Yes

Work Order: 24G1325

Check Points

Custody Seals

Containers Intact

COC/Labels Agree

Received On Ice

Appropriate Containers

Appropriate Sample Volume

Coolers Intact

Samples Accepted

No

Yes

Yes

Yes

Yes

Yes

Yes

Yes

Work Order: 24G2012

Check Points

Page 50 of 54

* A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022 Page 50 of 73



Reported:

Inframark

32259 Morton Road

Brookshire, TX  77423 08/15/2024  08:23

130 S. Trade Center Parkway, Conroe TX 77385   

Tel: (936) 321-6060  

Email: lab@nwdls.com 

 www. NWDLS.com

TCEQ TX-C24-00185

[TOC_1]Qualifiers and 

Definitions[TOC]Term and Qualifier Definitions 

Item Definition

The associated calibration QC is higher than the established quality control criteria for accuracy - no hit in sample; data not 

affected and acceptable to report.

C+

Calibration curve was outside of range, for linear fit and/or accuracyCQ

The method required incubation temperature was not maintained throughout the entire incubation time. The incubation 

temperature was exceeded

CQa

Estimated value - The reported value is outside the established quality control criteria for accuracy and/or precision.J1

Off scale high - The concentration of the analyte exceeds the linear range.L

The surrogate recovery was outside the established laboratory recovery limit.S

Non-detected  compound.U

Analyte was detected in both sample and method blank.V

RPD Relative Percent Difference

%REC Percent Recovery

Source Sample that was matrix spiked or duplicated

* A = Accredited, N = Not Accredited or Accreditation not available

MDL  

DF Dilution Factor - the factor applied to the reported data due to sample preparation, dilution, or moisture content

Method Detection Limit - The minimum concentration of a substance (or analyte) that can be measured and reported with 99% confidence that the 

analyte concentration is greater than zero. Based on standard deviation of replicate spiked samples take through all steps of the analytical 

procedure following 40 CFR Part 136 Appendix B.

SDL Sample Detection Limit - The minimum concentration of a substance (analyte) that can be measured and reported with 99% confidence that the 

analyte concentration is greater than zero. The SDL is an adjusted limit thus sample specific and accounts for preparation weights and volumes, 

dilutions, and moisture content of soil/sediments. If there are no sample specific parameters, the MDL = SDL.

MRL Method Reporting Limit - Analyte concentration that corresponds to the lowest level lab reports with confidence in accuracy of quantitation and 

without qualification (i.e. J-flagged). The MRL is at or above the lowest calibration standard.

LRL Laboratory Reporting Limit - Analyte concentration that corresponds to the lowest level lab reports with confidence in accuracy of quantitation and 

without qualification (i.e. J-flagged). The LRL is an adjusted limit thus sample specific and accounts for preparation weights and volumes, dilutions, 

and moisture content of soil/sediments. If there are no sample specific parameters, the MRL = LRL.

Page 51 of 54

* A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022 Page 51 of 73



Page 52 of 73



Page 53 of 73



Page 54 of 73



Page 55 of 73



Page 56 of 73



Page 57 of 73



��������

������(DVW�)UHHZD\���6XLWH��������+RXVWRQ��7;���������WHO�����������������ID[�����������������KWWS���ZZZ�DEODEV�FRP

/DERUDWRU\�$QDO\VLV�5HSRUW

-RE�,'��

7RWDO�1XPEHU�RI�3DJHV� �

&LW\��6WDWH��=LS�

��*����

5HEHFFD�5DERQ

&OLHQW�$GGUHVV�

&OLHQW�1DPH�

&OLHQW�3URMHFW�1DPH��

3�2����

6DPSOH�&ROOHFWHG�%\�

��*����

����6�7UDGH�&HQWHU�3NZ\

1:'/65HSRUW�7R��

$WWQ�

&RQURH��7H[DV�������

'DWH�&ROOHFWHG� ��������

&OLHQW�6DPSOH�,' $	%�6DPSOH�,'

$	%�/DEV�KDV�DQDO\]HG�WKH�IROORZLQJ�VDPSOHV���

0DWUL[

��*������� �����������:DVWH�:DWHU

7KLV�UHSRUW�FDQQRW�EH�UHSURGXFHG��H[FHSW�LQ�IXOO��ZLWKRXW�SULRU�ZULWWHQ�SHUPLVVLRQ�RI�$	%�/DEV���5HVXOWV�VKRZQ�UHODWH�RQO\�WR�WKH�LWHPV�WHVWHG���5HVXOWV�DSSO\�WR�WKH�VDPSOH�DV
UHFHLYHG���6DPSOHV�DUH�DVVXPHG�WR�EH�LQ�DFFHSWDEOH�FRQGLWLRQ�XQOHVV�RWKHUZLVH�QRWHG���%ODQN�FRUUHFWLRQ�LV�QRW�PDGH�XQOHVV�RWKHUZLVH�QRWHG���$LU�FRQFHQWUDWLRQV�UHSRUWHG�DUH�EDVHG
RQ�ILHOG�VDPSOLQJ�LQIRUPDWLRQ�SURYLGHG�E\�FOLHQW���6RLO�VDPSOHV�DUH�UHSRUWHG�RQ�D�ZHW�ZHLJKW�EDVLV�XQOHVV�RWKHUZLVH�QRWHG��8QFHUWDLQW\�HVWLPDWHV�DUH�DYDLODEOH�RQ�UHTXHVW�

���������

7LWOH�

5HOHDVHG�%\�

9LFH�3UHVLGHQW�2SHUDWLRQV

6HQWKLONXPDU�6HYXNDQ

'DWH�5HFHLYHG�� ����������������

7KLV�/DERUDWRU\�LV�1(/$3��7�����������������DFFUHGLWHG��(IIHFWLYH��������������([SLUHV������������

,�DP�WKH�ODERUDWRU\�PDQDJHU��RU�KLV�KHU�GHVLJQHH��DQG�,�DP�UHVSRQVLEOH�IRU�WKH�UHOHDVH�RI�WKLV�GDWD�SDFNDJH���7KLV�ODERUDWRU\�GDWD�SDFNDJH�KDV�EHHQ
UHYLHZHG�DQG�LV�FRPSOHWH�DQG�WHFKQLFDOO\�FRPSOLDQW�ZLWK�WKH�UHTXLUHPHQWV�RI�WKH�PHWKRGV�XVHG��H[FHSW�ZKHUH�QRWHG�LQ�WKH�DWWDFKHG�H[FHSWLRQ�UHSRUWV�
,�DIILUP��WR�WKH�EHVW�RI�P\�NQRZOHGJH�WKDW�DOO�SUREOHPV�DQRPDOLHV�REVHUYHG�E\�WKLV�ODERUDWRU\��DQG�LI�DSSOLFDEOH��DQ\�DQG�DOO�ODERUDWRULHV�VXEFRQWUDFWHG
WKURXJK�WKLV�ODERUDWRU\��WKDW�PLJKW�DIIHFW�WKH�TXDOLW\�RI�WKH�GDWD��KDYH�EHHQ�LGHQWLILHG�LQ�WKH�/DERUDWRU\�5HYLHZ�&KHFNOLVW��DQG�WKDW�QR�LQIRUPDWLRQ�RU
GDWD�KDYH�EHHQ�NQRZLQJO\�ZLWKKHOG�WKDW�ZRXOG�DIIHFW�WKH�TXDOLW\�RI�WKH�GDWD�

'DWH�

6FRSH��1RQ�3RWDEOH�:DWHU��'ULQNLQJ�:DWHU��$LU��6ROLG��%LRORJLFDO�7LVVXH��+D]DUGRXV�:DVWH

DE�T��������

Page 1 of 9                                           Report Number: RPT240712010
Page 58 of 73



*HQHUDO�7HUP�'HILQLWLRQ

8QDGMXVWHG�0LQLPXP�4XDQWLWDWLRQ�/LPLW04/

53'

SSP SDUWV�SHU�PLOOLRQ

5HODWLYH�3HUFHQW�'LIIHUHQFH

717& 7RR�QXPHURXV�WR�FRXQW

3RVW�:W

3UH�:W 3UHYLRXV�:HLJKW

4 4XDOLILHU

5HJ/LPLW 5HJXODWRU\�/LPLW

5SW/LPLW 5HSRUWLQJ�/LPLW

7 7LPH

3RVW�:HLJKW

VXUU 6XUURJDWH

6'/ 6DPSOH�'HWHFWLRQ�/LPLW

84/ 8QDGMXVWHG�8SSHU�4XDQWLWDWLRQ�/LPLW

5/8 5HODWLYH�/LJKW�8QLW

/LPLW�RI�4XDQWLWDWLRQ��DGMXVWHG�IRU��0���')

/LPLW�RI�GHWHFWLRQ�DGMXVWHG�IRU��0���')

/24

/2'

(VWLPDWLRQ���%HORZ�FDOLEUDWLRQ�UDQJH�EXW�DERYH�0'/

%5/

)URQW�:W

%HORZ�5HSRUWLQJ�/LPLW

)URQW�:HLJKW

%DFN�:HLJKW%DFN�:W

FIX FRORQ\�IRUPLQJ�XQLWV

&RQF� &RQFHQWUDWLRQ

'�)� 'LOXWLRQ�)DFWRU

/&6 /DERUDWRU\�&KHFN�6WDQGDUG

/&6' /DERUDWRU\�&KHFN�6WDQGDUG�'XSOLFDWH

06 0DWUL[�6SLNH

06' 0DWUL[�6SLNH�'XSOLFDWH

0ROHFXODU�:HLJKW0:

-

��������

/�$�%�2�5�$�7�2�5�<���7�(�5�0���$�1�'���4�8�$�/�,�)�,�(�5���'�(�)�,�1�,�7�,�2�1���5�(�3�2�5�7

'DWH�-RE�,'�� ���������

4XDOLILHU�'HILQLWLRQ

0DWUL[�6SLNH�DQG�RU�0DWUL[�6SLNH�'XSOLFDWH�UHFRYHU\�LV�EHORZ�ODERUDWRU\�FRQWURO�OLPLWV�GXH�WR�PDWUL[�LQWHUIHUHQFH�0�

6XUURJDWH�UHFRYHU\�LV�RXWVLGH�FRQWURO�OLPLWV�GXH�WR�PDWUL[�HIIHFWV�6�

8QGHWHFWHG�DW�6'/��6DPSOH�'HWHFWLRQ�/LPLW��8

�DE�T��������

Page 2 of 9
Page 59 of 73



/�$�%�2�5�$�7�2�5�<���7�(�6�7���5�(�6�8�/�7�6

:DVWH�:DWHU

�����������

6DPSOH�0DWUL[

-RE�6DPSOH�,'�

$QDO\VW'DWH�7LPH45HJ�/LPLW64/6'/')8QLWV5HVXOW3DUDPHWHU�7HVW�'HVFULSWLRQ7HVW�0HWKRG

��*�������

2WKHU�,QIRUPDWLRQ�

7LPH�&ROOHFWHG�

&OLHQW�6DPSOH�,'�

'DWH�&ROOHFWHG�

5HEHFFD�5DERQ$WWQ�

��*����3URMHFW�1DPH�

1:'/6&OLHQW�1DPH�

'DWH
��������-RE�,'��

���������

��������

����� ��0RLVWXUH

3RO\FKORULQDWHG�%LSKHQ\OV(3$������

04��������������8��������������XJ�/�����$URFORU�����

04��������������8��������������XJ�/�����$URFORU�����

04��������������8��������������XJ�/�����$URFORU�����

04��������������8��������������XJ�/�����$URFORU�����

04��������������8��������������XJ�/�����$URFORU�����

04��������������8��������������XJ�/�����$URFORU�����

04��������������8��������������XJ�/�����$URFORU�����

04��������������8��������������XJ�/�����7RWDO�3&%V

04�����������������������������'HFDFKORURELSKHQ\O�VXUU�

04��������������6���������������7HWUDFKORUR�P�[\OHQH�VXUU�

2UJDQRFKORULQH�3HVWLFLGHV(3$������

04��������������8��������������XJ�/������$OSKD�FKORUGDQH

04��������������8��������������XJ�/������'LFRIROð

04��������������8��������������XJ�/������*DPPD�FKORUGDQH

04��������������8��������������XJ�/����������'''

04��������������8��������������XJ�/����������''(

04��������������8��������������XJ�/����������''7

04��������������8��������������XJ�/������D�%+&

04��������������8��������������XJ�/������$OGULQ

04��������������8��������������XJ�/������E�%+&

04��������������8��������������XJ�/������&KORUGDQH

04��������������8��������������XJ�/������G�%+&

04��������������8��������������XJ�/������'LHOGULQ

04��������������8��������������XJ�/������(QGRVXOIDQ�,

04��������������8��������������XJ�/������(QGRVXOIDQ�,,

04��������������8��������������XJ�/������(QGRVXOIDQ�VXOIDWH

04��������������8��������������XJ�/������(QGULQ

04��������������8��������������XJ�/������(QGULQ�DOGHK\GH

04��������������8��������������XJ�/������(QGULQ�NHWRQH

04��������������8��������������XJ�/������J�%+&

04��������������8��������������XJ�/������+HSWDFKORU

04��������������8��������������XJ�/������+HSWDFKORU�HSR[LGH

04��������������8��������������XJ�/������0HWKR[\FKORU

04��������������8��������������XJ�/������0LUH[ð

04��������������8��������������XJ�/������7R[DSKHQH

DE�T��������

Page 3 of 9
Page 60 of 73



/�$�%�2�5�$�7�2�5�<���7�(�6�7���5�(�6�8�/�7�6

:DVWH�:DWHU

�����������

6DPSOH�0DWUL[

-RE�6DPSOH�,'�

$QDO\VW'DWH�7LPH45HJ�/LPLW64/6'/')8QLWV5HVXOW3DUDPHWHU�7HVW�'HVFULSWLRQ7HVW�0HWKRG

��*�������

2WKHU�,QIRUPDWLRQ�

7LPH�&ROOHFWHG�

&OLHQW�6DPSOH�,'�

'DWH�&ROOHFWHG�

5HEHFFD�5DERQ$WWQ�

��*����3URMHFW�1DPH�

1:'/6&OLHQW�1DPH�

'DWH
��������-RE�,'��

���������

��������

����� ��0RLVWXUH

2UJDQRFKORULQH�3HVWLFLGHV(3$������

04��������������6����������������'HFDFKORURELSKHQ\O�VXUU�

04�����������������������������7HWUDFKORUR�P�[\OHQH�VXUU�

ð�3DUDPHWHU�QRW�DYDLODEOH�IRU�DFFUHGLWDWLRQ�

DE�T��������

Page 4 of 9
Page 61 of 73



4�8�$�/�,�7�<���&�2�1�7�5�2�/���&�(�5�7�,�)�,�&�$�7�(

'DWH����������-RE�,'��

PTLDR

6DPSOHV�LQ�7KLV�4&�%DWFK���

4E��������

3RO\FKORULQDWHG�%LSKHQ\OV

�����������

5HSRUWLQJ�8QLWV����

��������4&�%DWFK�,'���

0HWKRG����

&UHDWHG�'DWH���

$QDO\VLV����

&UHDWHG�%\���

XJ�/(3$������

���������

3UHS�'DWH�� ��������������(3$������3UHS�0HWKRG��3%��������([WUDFWLRQ�� 00XWHHQ3UHS�%\��

4&�7\SH���0HWKRG�%ODQN

'�)� 04/3DUDPHWHU 5HVXOW 8QLWV 4XDO&$6�� 0'/

XJ�/ ������0'/ ����$URFORU����� ���������� �����

XJ�/ ������0'/ ����$URFORU����� ���������� �����

XJ�/ ������0'/ ����$URFORU����� ���������� �����

XJ�/ ������0'/ ����$URFORU����� ���������� �����

XJ�/ ������0'/ ����$URFORU����� ���������� �����

XJ�/ ������0'/ ����$URFORU����� ���������� �����

XJ�/ ������0'/ ����$URFORU����� ���������� �����

XJ�/ ������0'/ ����7RWDO�3&%V �����

���� ����'HFDFKORURELSKHQ\O�VXUU� ���������

����� ����7HWUDFKORUR�P�[\OHQH�VXUU� ��������

�5HFRYHU\
&WUO/LPLW

/&6'
5HVXOW

/&6
5HVXOW

53'
&WUO/LPLW53'

/&6
6SN�$GGHG

/&6'
��5HF

/&6
��5HF3DUDPHWHU

/&6'
6SN�$GGHG

4&�7\SH�����/&6�DQG�/&6'

4XDO

�������� ������������ ������$URFORU����� � ����

�������� ������������ ������$URFORU����� � ����

�������� ������������ ������7RWDO�3&%V � ����

4&�7\SH�����06�DQG�06'

�����������4&�6DPSOH�,'�

3DUDPHWHU
6DPSOH
5HVXOW

53'
&WUO/LPLW

06
5HVXOW

06
6SN�$GGHG 53' 4XDO

06
��5HF

06'
6SN�$GGHG

06'
��5HF

�5HF
&WUO/LPLW

06'
5HVXOW

%5/$URFORU����� � �������� ��������

%5/$URFORU����� � �������� ��������

%5/7RWDO�3&%V � �������� ��������

DE�T��������

5HIHU�WR�WKH�'HILQLWLRQ�SDJH�IRU�WHUPV�

Page 5 of 9
Page 62 of 73



4�8�$�/�,�7�<���&�2�1�7�5�2�/���&�(�5�7�,�)�,�&�$�7�(

'DWH����������-RE�,'��

PTLDR

6DPSOHV�LQ�7KLV�4&�%DWFK���

4E��������

2UJDQRFKORULQH�3HVWLFLGHV

�����������

5HSRUWLQJ�8QLWV����

��������4&�%DWFK�,'���

0HWKRG����

&UHDWHG�'DWH���

$QDO\VLV����

&UHDWHG�%\���

XJ�/(3$������

���������

3UHS�'DWH�� ��������������(3$������3UHS�0HWKRG��3%��������([WUDFWLRQ�� 00XWHHQ3UHS�%\��

4&�7\SH���0HWKRG�%ODQN

'�)� 04/3DUDPHWHU 5HVXOW 8QLWV 4XDO&$6�� 0'/

XJ�/ ������0'/ ����$OSKD�FKORUGDQH ��������� �����

XJ�/ ������0'/ ����'LFRIRO �������� ����

XJ�/ ������0'/ ����*DPPD�FKORUGDQH ��������� �����

XJ�/ ������0'/ ��������''' ������� �����

XJ�/ ������0'/ ��������''( ������� �����

XJ�/ ������0'/ ��������''7 ������� �����

XJ�/ ������0'/ ����D�%+& �������� �����

XJ�/ ������0'/ ����$OGULQ �������� �����

XJ�/ ������0'/ ����E�%+& �������� �����

XJ�/ �����0'/ ����&KORUGDQH ������� ���

XJ�/ ������0'/ ����G�%+& �������� �����

XJ�/ ������0'/ ����'LHOGULQ ������� �����

XJ�/ ������0'/ ����(QGRVXOIDQ�, �������� �����

XJ�/ ������0'/ ����(QGRVXOIDQ�,, ���������� �����

XJ�/ ������0'/ ����(QGRVXOIDQ�VXOIDWH ��������� �����

XJ�/ ������0'/ ����(QGULQ ������� �����

XJ�/ ������0'/ ����(QGULQ�DOGHK\GH ��������� �����

XJ�/ ������0'/ ����(QGULQ�NHWRQH ���������� �����

XJ�/ ������0'/ ����J�%+& ������� �����

XJ�/ ������0'/ ����+HSWDFKORU ������� �����

XJ�/ ������0'/ ����+HSWDFKORU�HSR[LGH ��������� �����

XJ�/ ������0'/ ����0HWKR[\FKORU ������� �����

XJ�/ ������0'/ ����0LUH[ ��������� ����

XJ�/ �����0'/ ����7R[DSKHQH ��������� ���

����� ����7HWUDFKORUR�P�[\OHQH�VXUU� ��������

���� ����'HFDFKORURELSKHQ\O�VXUU� ���������

�5HFRYHU\
&WUO/LPLW

/&6'
5HVXOW

/&6
5HVXOW

53'
&WUO/LPLW53'

/&6
6SN�$GGHG

/&6'
��5HF

/&6
��5HF3DUDPHWHU

/&6'
6SN�$GGHG

4&�7\SH�����/&6�DQG�/&6'

4XDO

���������� ��������� �������$OSKD�FKORUGDQH ��� �����

����������� ��������� �������*DPPD�FKORUGDQH ��� �����

��������� ����������� �����������''' ��� �����

����������� ���������� �����������''( ��� �����

���������� ���������� �����������''7 ��� �����

���������� ��������� �������D�%+& ��� �����

����������� ��������� �������$OGULQ ��� �����

DE�T��������

5HIHU�WR�WKH�'HILQLWLRQ�SDJH�IRU�WHUPV�

Page 6 of 9
Page 63 of 73



4�8�$�/�,�7�<���&�2�1�7�5�2�/���&�(�5�7�,�)�,�&�$�7�(

'DWH����������-RE�,'��

PTLDR

6DPSOHV�LQ�7KLV�4&�%DWFK���

4E��������

2UJDQRFKORULQH�3HVWLFLGHV

�����������

5HSRUWLQJ�8QLWV����

��������4&�%DWFK�,'���

0HWKRG����

&UHDWHG�'DWH���

$QDO\VLV����

&UHDWHG�%\���

XJ�/(3$������

���������

�5HFRYHU\
&WUO/LPLW

/&6'
5HVXOW

/&6
5HVXOW

53'
&WUO/LPLW53'

/&6
6SN�$GGHG

/&6'
��5HF

/&6
��5HF3DUDPHWHU

/&6'
6SN�$GGHG

4&�7\SH�����/&6�DQG�/&6'

4XDO

��������� ����������� �������E�%+& ��� �����

������� ��������� �������G�%+& ��� �����

���������� ����������� �������'LHOGULQ ��� �����

��������� ��������� �������(QGRVXOIDQ�, ��� �����

���������� ���������� �������(QGRVXOIDQ�,, ��� �����

��������� ��������� �������(QGRVXOIDQ�VXOIDWH ��� �����

�������� ����������� �������(QGULQ ��� �����

���������� ����������� �������(QGULQ�DOGHK\GH ��� �����

���������� ������������ �������(QGULQ�NHWRQH ��� �����

��������� ��������� �������J�%+& ��� �����

�������� ����������� �������+HSWDFKORU ��� �����

����������� ����������� �������+HSWDFKORU�HSR[LGH ��� �����

��������� ����������� �������0HWKR[\FKORU ��� �����

4&�7\SH�����06�DQG�06'

�����������4&�6DPSOH�,'�

3DUDPHWHU
6DPSOH
5HVXOW

53'
&WUO/LPLW

06
5HVXOW

06
6SN�$GGHG 53' 4XDO

06
��5HF

06'
6SN�$GGHG

06'
��5HF

�5HF
&WUO/LPLW

06'
5HVXOW

%5/$OSKD�FKORUGDQH ��� ������� ������

%5/*DPPD�FKORUGDQH ��� ���������� ������

%5/����''' ��� ��������� ������

%5/����''( ��� ���������� ������

%5/����''7 ��� ���������� ������

%5/D�%+& ��� ��������� ������

%5/$OGULQ ��� ��������� ������

%5/E�%+& ��� ��������� ������

%5/'LHOGULQ ��� ��������� ������

%5/(QGRVXOIDQ�, ��� �� 0������� ������

%5/(QGRVXOIDQ�,, ��� ���������� ������

%5/(QGRVXOIDQ�VXOIDWH ��� ��������� ������

%5/(QGULQ ��� ��������� ������

%5/(QGULQ�DOGHK\GH ��� ���� 0������� ������

%5/(QGULQ�NHWRQH ��� ���� 0������ ������

%5/J�%+& ��� ��������� ������

%5/+HSWDFKORU ��� ���������� ������

%5/+HSWDFKORU�HSR[LGH ��� ��������� ������

%5/0HWKR[\FKORU ��� �������� ������

DE�T��������

5HIHU�WR�WKH�'HILQLWLRQ�SDJH�IRU�WHUPV�

Page 7 of 9
Page 64 of 73



Page 8 of 9
Page 65 of 73



��/RW����3HUVHUYDWLYH��

6DPSOH�&RQGLWLRQ�&KHFNOLVW

��S+�3DSHU�,'�� 1$�7KHUPRPHWHU�,'�� ,5�

6DPSOH�S+�� 1$�7HPSHUDWXUH�� �����&

�&OLHQW�1DPH�� 1:'/6

7LPH�5HFHLYHG�� �����$0'DWH�5HFHLYHG�� �����������$	%�-RE,'�� ��������

1�$1R<HV&KHFN�3RLQWV

;&RROHU�6HDO�SUHVHQW�DQG�VLJQHG���

;6DPSOH�V��LQ�D�FRROHU���

;,I�\HV��LFH�LQ�FRROHU���

;6DPSOH�V��UHFHLYHG�ZLWK�FKDLQ�RI�FXVWRG\���

;&�2�&�VLJQHG�DQG�GDWHG���

;6DPSOH�V��UHFHLYHG�ZLWK�VLJQHG�VDPSOH�FXVWRG\�VHDO���

;6DPSOH�FRQWDLQHUV�DUULYHG�LQWDFW���,I�1R�FRPPHQW���

:DWHU 6RLO /LTXLG 6OXGJH 6ROLG &DVVHWWH 7XEH %XON %DGJH )RRG 2WKHU
0DWUL[���

;6DPSOHV�ZHUH�UHFHLYHG�LQ�DSSURSULDWH�FRQWDLQHU�V���

;6DPSOH�V��ZHUH�UHFHLYHG�ZLWK�3URSHU�SUHVHUYDWLYH���

;$OO�VDPSOHV�ZHUH�WDJJHG�RU�ODEHOHG����

;6DPSOH�,'�ODEHOV�PDWFK�&�2�&�,'¶V����

;%RWWOH�FRXQW�RQ�&�2�&�PDWFKHV�ERWWOHV�IRXQG����

;6DPSOH�YROXPH�LV�VXIILFLHQW�IRU�DQDO\VHV�UHTXHVWHG����

;6DPSOHV�ZHUH�UHFHLYHG�ZLWK�LQ�WKH�KROG�WLPH����

;92$�YLDOV�FRPSOHWHO\�ILOOHG����

;6DPSOH�DFFHSWHG����

;+DV�FOLHQW�EHHQ�FRQWDFWHG�DERXW�VXE�RXW���

�&RPPHQWV���,QFOXGH�DFWLRQV�WDNHQ�WR�UHVROYH�GLVFUHSDQFLHV�SUREOHP�

7HPS�UHTXLUHPHQWV�QRW�PHW��a$16���������

5HFHLYHG�E\�� &KHFN�LQ�E\�GDWH�� $6PLWK�������������$6PLWK

%URXJKW�E\���� &OLHQW

DE�V��������

3KRQH�� ZZZ�DEODEV�FRP�������������

Page 9 of 9
Page 66 of 73



Page 67 of 73



Page 68 of 73



Page 69 of 73



Page 70 of 73



Page 71 of 73



Page 72 of 73



Page 73 of 73



 August 2024|Project # 1339-012-03   

  

ATTACHMENT NO. 14 
 

WASTEWATER TREATMENT CAPACITY LEASE AGREEMENT  
BETWEEN GENERATION PARK MANAGEMENT DISTRICT AND  

THE CITY OF HOUSTON, TEXAS 
 

 































































































TCEQ-10053 (01/09/2024) Domestic Wastewater Permit Application Administrative Report Page 17 of 17 

DOMESTIC WASTEWATER PERMIT APPLICATION 
CHECKLIST OF COMMON DEFICIENCIES

Below is a list of common deficiencies found during the administrative review of domestic 
wastewater permit applications. To ensure the timely processing of this application, please 
review the items below and indicate by checking Yes that each item is complete and in 
accordance applicable rules at 30 TAC Chapters 21, 281, and 305. If an item is not required 
this application, indicate by checking N/A where appropriate. Please do not submit the 
application until the items below have been addressed. 

Core Data Form (TCEQ Form No. 10400)    Yes 
(Required for all application types. Must be completed in its entirety and signed. 
Note: Form may be signed by applicant representative.) 

Correct and Current Industrial Wastewater Permit Application Forms    Yes 
(TCEQ Form Nos. 10053 and 10054. Version dated 6/25/2018 or later.) 

Water Quality Permit Payment Submittal Form (Page 19)    Yes 
(Original payment sent to TCEQ Revenue Section. See instructions for mailing address.) 

7.5 Minute USGS Quadrangle Topographic Map Attached    Yes 
(Full-   
8 ½ x 11 acceptable for Renewals and Amendments) 

Current/Non-Expired, Executed Lease Agreement or Easement    N/A    Yes 

Landowners Map    N/A    Yes 
(See instructions for landowner requirements) 

Things to Know:  
 All the items shown on the map must be labeled. 
 boundaries must be delineated which includes 

boundaries of contiguous property owned by the applicant. 
 The applicant cannot be its own adjacent landowner. You must identify the 

landowners immediately adjacent to their property, regardless of how far they are 
from the actual facility. 

 
on the opposite side must be identified. Although the properties are not adjacent to 

If the adjacent road is a divided highway as identified on the USGS topographic 
map, the applicant does not have to identify the landowners on the opposite side of 
the highway. 

Landowners Cross Reference List    N/A    Yes 
(See instructions for landowner requirements) 

Landowners Labels or USB Drive attached    N/A    Yes 
(See instructions for landowner requirements) 

Original signature per 30 TAC § 305.44  Blue Ink Preferred    Yes 
(If signature page is not signed by an elected official or principle executive officer,  
a copy of signature authority/delegation letter must be attached) 

Plain Language Summary    Yes 



August 2024|Project # 1339-012-03   
  

 
ATTACHMENT NO.  1 

 
CORE DATA FORM 

  









August 2024|Project # 1339-012-03   
  

ATTACHMENT NO.  2 
 

PLAIN LANGUAGE SUMMARY 
(ENGLISH AND SPANISH)  



Plain Language Summary for Texas Pollutant Discharge 
Elimination System (TPDES) and Texas Land Application 

(TLAP) Permit Applications 
 

 

The following summary is provided for this pending water quality permit application 
being reviewed by the Texas Commission on Environmental Quality as required by 30 
TAC Chapter 39.  The information provided in this summary may change during the 
technical review of the application and is not a federal enforceable representation of the 
permit application. 

 

Generation Park Management District (CN604386060 ) operates Generation Park 
Management District West Wastewater Treatment Plant (RN104611942),. a  domestic 
wastewater treatment facility. The facility is located 13939 Lockwood Road, in 
Houston, Harris County, Texas 77044. 

This application is for a renewal to discharge at an annual average flow of 640,000 
gallons per day of treated domestic wastewater via Outfall 1 into HCFCD ditch P127-
00-00 and ultimately to Greens Bayou.   

Discharges from the facility are expected to contain Carbonaceous Biochemical Oxygen 
Demand (5-day)(CBOD5), total suspended solids (TSS), ammonia nitrogen (N-NH4), Total 
Copper, Total Kjeldahl Nitrogen, and E.coli. Additional potential pollutants are 
included in the Domestic Technical Report 1.0, Section 7. Pollutant Analysis of Treated 
Effluent and Domestic Worksheet 4.0 in the permit application package. Domestic 
wastewater is treated by activated sludge process with single stage nitrification. 

 

 



Resumen en lenguaje sencillo para las solicitudes de 
permisos del Sistema de Eliminación de Descargas 

Contaminantes de Texas (TPDES) y de la Solicitud de 
Tierras de Texas (TLAP) 

 
El siguiente resumen se proporciona para esta solicitud de permiso de calidad del agua 
pendiente que está siendo revisada por la Comisión de Calidad Ambiental de Texas 
según lo requerido por el Capítulo 39 del Código Administrativo de Texas 30. La 
información proporcionada en este resumen puede cambiar durante la revisión técnica 
de la solicitud y no es una representación ejecutiva fedérale de la solicitud de permiso.
 

 

El Distrito de Gestión de Generation Park (CN604386060) opera la Planta de 
Tratamiento de Aguas Residuales del Distrito de Gestión de Generation Park Oeste 
(RN104611942), una instalación de tratamiento de aguas residuales domésticas. La 
instalación está ubicada en 13939 Lockwood Road, en Houston, Harris County, Texas 
77044. 

Esta solicitud es para una renovación para descargar a un flujo promedio anual de 
640,000 galones por día de aguas residuales domésticas tratadas a través del Desagüe 
1 en la zanja P127-00-00 de HCFCD y, finalmente, en Greens Bayou.   

Se espera que las descargas de la instalación contengan demanda bioquímica de 
oxígeno carbonoso (5 días) (CBOD5), sólidos suspendidos totales (TSS), nitrógeno 
amoniacal (N-NH4), cobre total, nitrógeno Kjeldahl total y E. coli. En la sección 7 del 
Informe Técnico Nacional 1.0 se incluyen contaminantes potenciales adicionales. 
Análisis de Contaminantes de Efluentes Tratados y Hoja de Trabajo Doméstico 4.0 en 
el paquete de solicitud de permisos. Las aguas residuales domésticas se tratan 
mediante un proceso de lodos activados con nitrificación de una sola etapa. 

 



August 2024|Project # 1339-012-03   
  

ATTACHMENT NO.  3 
 

USGS TOPOGRAPHIC MAP 



!(

0 2,000 4,000 6,000 8,0001,000
Feet

GENERATION PARK MANAGEMENT DISTRICT

1 inch = 2,000 feet
Phone: 713-462-3178

Houston, Texas  77040

13430 NW. Freeway, Suite 700

\\houvgisdb1\Projects\1300\1339-012-03_GPMD_2024_WWTPPermitRenewal\Harmaston_USGS_22x29.mxd    Plotted: 8/23/2024  at  8:10:48 AM  by vtrevino

3 MILE
DOWNSTREAM

TREATMENT PLANT
PROPERTY BOUNDARY

POINT OF
DISCHARGE
(OUTFALL)

DISTRICT
BOUNDARY

USGS 7.5' QUADRANGLE MAP

1 Mile

DISCHARGE
ROUTE



 August 2024|Project # 1339-012-03   
  

ATTACHMENT NO.  4 
 

LANDOWNERS MAP 
 

N/A



 August 2024|Project # 1339-012-03   
  

ATTACHMENT NO.  5 
 

SUPPLEMENTAL PERMIT INFORMATION FORM (SPIF)



TCEQ-20971 (08/31/2023)  Page 1 of 3 
Wastewater Individual Permit Application, Supplemental Permit Information Form (SPIF) 

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 

SUPPLEMENTAL PERMIT INFORMATION FORM (SPIF) 

FOR AGENCIES REVIEWING DOMESTIC OR INDUSTRIAL 
TPDES WASTEWATER PERMIT APPLICATIONS 

 

This form applies to TPDES permit applications only. (Instructions, Page 53) 

Complete this form as a separate document. TCEQ will mail a copy to each agency as required by 
our agreement with EPA. If any of the items are not completely addressed or further information 
is needed, we will contact you to provide the information before issuing the permit. Address 
each item completely.  

Do not refer to your response to any item in the permit application form. Provide each 
attachment for this form separately from the Administrative Report of the application. The 
application will not be declared administratively complete without this SPIF form being 
completed in its entirety including all attachments. Questions or comments concerning this form 

email at WQ-ARPTeam@tceq.texas.gov or by phone at (512) 239-4671. 

The following applies to all applications: 

1. Permittee: Generation Park Management District 

Permit No. WQ00 14625001 EPA ID No. TX 0127981 

Address of the project (or a location description that includes street/highway, city/vicinity, 
and county): 
13939 Lockwood Road, Houston, TX 77044 

 

TCEQ USE ONLY: 

Application type:  Renewal  Major Amendment  Minor Amendment  New 

County:   Segment Number:   

Admin Complete Date:   

Agency Receiving SPIF: 

  Texas Historical Commission   U.S. Fish and Wildlife 

  Texas Parks and Wildlife Department   U.S. Army Corps of Engineers 

 



TCEQ-20971 (08/31/2023)  Page 2 of 3 
Wastewater Individual Permit Application, Supplemental Permit Information Form (SPIF) 

Provide the name, address, phone and fax number of an individual that can be contacted to 
answer specific questions about the property.

Prefix (Mr., Ms., Miss): Mr. 

First and Last Name: Vernon H. Webb, II 

Credential (P.E, P.G., Ph.D., etc.): P.E. 

Title: District Engineer 

Mailing Address: 13430 Northwest Freeway, Suite 700 

City, State, Zip Code: Houston, TX, 77040 

Phone No.: (713)462-3178 Ext.: Click here to enter text. Fax No.: Click here to enter text. 

E-mail Address: vwebb@idseg.com 

2. List the county in which the facility is located: Harris 

3. If the property is publicly owned and the owner is different than the permittee/applicant, 
please list the owner of the property. 
N/A 

4. Provide a description of the effluent discharge route. The discharge route must follow the flow 
of effluent from the point of discharge to the nearest major watercourse (from the point of 
discharge to a classified segment as defined in 30 TAC Chapter 307). If known, please identify 
the classified segment number.  

Drainage Channel P127-00-00; thence to Greens Bayou above Tidal Segment No. 1016 of the 
San Jacinto River Basin. 

5. Please provide a separate 7.5-minute USGS quadrangle map with the project boundaries 
plotted and a general location map showing the project area. Please highlight the discharge 
route from the point of discharge for a distance of one mile downstream. (This map is 
required in addition to the map in the administrative report). 

Provide original photographs of any structures 50 years or older on the property. 

Does your project involve any of the following? Check all that apply. 

   Proposed access roads, utility lines, construction easements 

    

   Vibration effects during construction or as a result of project design 

   Additional phases of development that are planned for the future 

   Sealing caves, fractures, sinkholes, other karst features 



TCEQ-20971 (08/31/2023)  Page 3 of 3 
Wastewater Individual Permit Application, Supplemental Permit Information Form (SPIF) 

   Disturbance of vegetation or wetlands 

1. List proposed construction impact (surface acres to be impacted, depth of excavation, sealing 
of caves, or other karst features): 

There are no wetlands on site. Approximately 4 acres of the approximate 6.4-acre site is already 
cleared; the remaining site will be cleared for the final phase. Excavations will not exceed 
approximately 15 ft. No caves or karst features exist in the area.  

2. Describe existing disturbances, vegetation, and land use:  
Disturbance of vegetation in areas that have been previously disturbed. There are no 
wetlands on site. The site is an operational wastewater treatment plant and lift station, and 
the site is partially cleared. The site consists of both grass and wooded areas.  

THE FOLLOWING ITEMS APPLY ONLY TO APPLICATIONS FOR NEW TPDES PERMITS AND MAJOR 
AMENDMENTS TO TPDES PERMITS 

3. List construction dates of all buildings and structures on the property: 
N/A 

4. Provide a brief history of the property, and name of the architect/builder, if known. 
N/A 



!(

0 2,000 4,000 6,000 8,0001,000
Feet

GENERATION PARK MANAGEMENT DISTRICT

1 inch = 2,000 feet
713.462.3178

Houston, Texas  77040

13430 NW. Freeway, Suite 700

\\houvgisdb1\Projects\1300\1339-012-03_GPMD_2024_WWTPPermitRenewal\Harmaston_USGS_22x29.mxd    Plotted: 8/23/2024  at  8:17:34 AM  by vtrevino

1 MILE
DOWNSTREAM

TREATMENT PLANT
PROPERTY BOUNDARY

POINT OF
DISCHARGE
(OUTFALL)

DISTRICT
BOUNDARY

USGS 7.5' QUADRANGLE MAP

1 Mile

DISCHARGE
ROUTE



 August 2024|Project # 1339-012-03   
  

ATTACHMENT NO.  6 
 

COPY OF PAYMENT VOUCHER 
  







TCEQ-10053 (01/09/2024) Domestic Wastewater Permit Application Administrative Report Page 6 of 17 

B. Method for Receiving Notice of Receipt and Intent to Obtain a Water Quality Permit 
Package 

Indicate by a check mark the preferred method for receiving the first notice and instructions: 

☒   E-mail Address 

☐   Fax 

☐   Regular Mail 

C. Contact permit to be listed in the Notices 

Prefix: Mr. Last Name, First Name: Webb II, Vernon 

Title: District Engineer Credential: P.E. 

Organization Name: IDS Engineering Group 

Mailing Address: 13430 Northwest Fwy, Ste 700 City, State, Zip Code: Houston, TX 77040 

Phone No.: (832) 590-7210  E-mail Address: vwebb@idseg.com 

D. Public Viewing Information 

If the facility or outfall is located in more than one county, a public viewing place for each 
county must be provided. 

Public building name: TCEQ Region 12 Office 

Location within the building: Reception Area 

Physical Address of Building: 5425 Polk Street 

City: Houston County: Harris 

Contact (Last Name, First Name): N/A 

Phone No.: (713) 767-3500 Ext.: Click to enter text. 

E. Bilingual Notice Requirements 

This information is required for new, major amendment, minor amendment or minor 
modification, and renewal applications.  

This section of the application is only used to determine if alternative language notices will 
be needed. Complete instructions on publishing the alternative language notices will be in 
your public notice package. 

Please call the bilingual/ESL coordinator at the nearest elementary and middle schools and 
obtain the following information to determine whether an alternative language notices are 
required. 

1. Is a bilingual education program required by the Texas Education Code at the elementary 
or middle school nearest to the facility or proposed facility? 

☒   Yes ☐   No 

If no, publication of an alternative language notice is not required; skip to Section 9 
below. 

2. Are the students who attend either the elementary school or the middle school enrolled in 
a bilingual education program at that school? 

☒   Yes ☐   No 



TCEQ-10053 (01/09/2024) Domestic Wastewater Permit Application Administrative Report Page 7 of 17 

3. Do the students at these schools attend a bilingual education program at another 
location? 

☐   Yes ☒   No 

4. Would the school be required to provide a bilingual education program but the school has 
waived out of this requirement under 19 TAC §89.1205(g)? 

☐   Yes ☒   No 

5. If the answer is yes to question 1, 2, 3, or 4, public notices in an alternative language are 
required. Which language is required by the bilingual program? Spanish 

F. Plain Language Summary Template 

Complete the Plain Language Summary (TCEQ Form 20972) and include as an attachment. 

Attachment: Attachment 2 

G. Public Involvement Plan Form 

Complete the Public Involvement Plan Form (TCEQ Form 20960) for each application for a 
new permit or major amendment to a permit and include as an attachment.  

Attachment: N/A 

Section 9. Regulated Entity and Permitted Site Information (Instructions 
Page 29) 

A. If the site is currently regulated by TCEQ, provide the Regulated Entity Number (RN) issued to 
this site. RN 104611942 

Search the TCEQ’s Central Registry at http://www15.tceq.texas.gov/crpub/ to determine if 
the site is currently regulated by TCEQ.  

B. Name of project or site (the name known by the community where located): 

Generation Park Management District West Wastewater Treatment Plant 

C. Owner of treatment facility: Generation Park Management District 

Ownership of Facility: ☒   Public ☐   Private ☐   Both ☐   Federal  

D. Owner of land where treatment facility is or will be: 

Prefix: N/A Last Name, First Name: Generation Park Management District 

Title: Click to enter text. Credential: Click to enter text. 

Organization Name: c/o Schwartz, Page & Harding, L.L.P. 

Mailing Address: 1300 Post Oak Blvd, Ste 2400 City, State, Zip Code: Houston, TX 77056 

Phone No.: (713) 623-4531  E-mail Address: N/A 

If the landowner is not the same person as the facility owner or co-applicant, attach a lease 
agreement or deed recorded easement. See instructions. 

Attachment: N/A 



TCEQ-10400 (11/22) Page 2 of 3 

(  713  ) 623-4531            (  713  )  623-6143   

SECTION III: Regulated Entity Information 

21. General Regulated Entity Information (If ‘New Regulated Entity” is selected, a new permit application is also required.)                              

 New Regulated Entity       Update to Regulated Entity Name       Update to Regulated Entity Information         

The Regulated Entity Name submitted may be updated, in order to meet TCEQ Core Data Standards (removal of organizational endings such 

as Inc, LP, or LLC). 

22. Regulated Entity Name (Enter name of the site where the regulated action is taking place.)  

Generation Park Management District West Wastewater Treatment Plant 

23. Street Address of 

the Regulated Entity:             

(No PO Boxes) 

13939 Lockwood Road 

      

City  Houston State  TX ZIP  77044 ZIP + 4       

24. County Harris 

If no Street Address is provided, fields 25-28 are required. 

25. Description to  

Physical Location: 
      

26. Nearest City    State Nearest ZIP Code 

               

Latitude/Longitude are required and may be added/updated to meet TCEQ Core Data Standards. (Geocoding of the Physical Address may be 

used to supply coordinates where none have been provided or to gain accuracy).   

27. Latitude (N) In Decimal:  29.923723 28. Longitude (W) In Decimal:  -95.213243 

Degrees Minutes Seconds Degrees Minutes Seconds 

29 55 25.4 -95 12 47.68 

29. Primary SIC Code  

(4 digits) 

30. Secondary SIC Code  

(4 digits) 

31. Primary NAICS Code 

 (5 or 6 digits) 

32. Secondary NAICS Code 

(5 or 6 digits) 

4952                  

33. What is the Primary Business of this entity?    (Do not repeat the SIC or NAICS description.) 

Wastewater Treatment Facility 

34. Mailing  

Address:  

Schwartz, Page & Harding, L.L.P. 

1300 Post Oak Blvd, Suite 2400 

City  Houston State  TX ZIP  77056 ZIP + 4  3078 

35. E-Mail Address:  dringold@sphllp.com 

36. Telephone Number 37. Extension or Code 38. Fax Number (if applicable) 

( 713 ) 623-4531          ( 713 ) 623-6143   

 

39. TCEQ Programs and ID Numbers Check all Programs and write in the permits/registration numbers that will be affected by the updates submitted on this 

form. See the Core Data Form instructions for additional guidance.   

 


	coverletter-alternatelanguage
	wq0014625001-pls-eng
	wq0014625001-pls-esp
	wq0014625001-nori-eng
	wq0014625001-nori-esp
	wq0014625001_application_original
	Checklist
	Administrative Report 1.0
	Supplemental Permit Information Form (SPIF)
	Checklist of Common Deficiencies
	Attachment 1: Core Data Form
	Attachment 2: Plain Language Summary
	Attachment 3: USGS Topo Map
	Attachment 4: Landowners Map
	Attachment 5: SPIF
	Attachment 6: Copy of Payment Voucher
	Technical Report 1.0
	Worksheet 2.0: Receiving Waters
	Worksheet 2.1: Stream Physical Characteristics
	Worksheet 4.0: Pollutant Analysis Requirements
	Worksheet 6.0: Industrial Waste Contribution
	Attachment 8: Treatment Process
	Attachment 9: Treatment Units
	Attachment 10: Process Flow Diagrams
	Attachment 11: Site Drawing
	Attachment 12: TCEQ Approval Letter for 0.64 MGD Phase
	Attachment 13: Copy of Lab Results
	Attachment 14: COH Wastewater Treatment Capacity Lease Agreement

	wq0014625001_application-updates
	resp
	Domestic Administrative Report 10-3-2024 - Pages 6 and 7
	TCEQ Core Data Form 10-3-2024 - Page 2


